_AGSOLUTIONS __

T T

963PTF SPRAYER
PARTS MANUAL

& FAST GLOBAL
7@ SOLUTIONS

80-600011-02 963PTF Sprayer 9-30-2020



FAST GLOBAL
7P SOLUTIONS

rrrrrrrrrrrrr



= —/ =
rE2s ILLUSTRATED PARTS LIST

Limited Warranty

FAST AG Solutions warrants to the buyer that the new machinery is free from defects in material and work-
manship.

This warranty is only effective as to any new machinery which has not been altered, changed, repaired or
treated since its delivery to the buyer, other than by FAST AG Solutions or its authorized dealers or employ-
ees, and does not apply to accessories, attachments, tools or parts, sold or operated with the new machinery,
if they have not been manufactured by FAST AG Solutions.

FAST AG Solutions shall only be liable for defects in the materials or workmanship attributable to faulty mate-
rial or bad workmanship that can be proved by the buyer, and specifically excludes liability for repairs arising
as a result of normal wear and tear of the new machinery or in any other manner whatsoever, and without lim-
iting the generality of the foregoing, excludes application or installation of parts not completed in accordance
with this operator’s manual, specifications, or printed instructions.

Written notice shall be given by registered mail, to the Manufacturer within seven (7) days after the defect shall
have become apparent or the repairs shall have become necessary, addressed as follows:

FAST AG Solutions
4130 Commerce Boulevard
Windom, MN 56101

This warranty shall expire one (1) year after the date of delivery of the new machinery.

If these conditions are fulfilled, FAST AG Solutions shall at its own cost and at its own option either repair or
replace any defective parts provided that the buyer shall be responsible for all expenses incurred as a result of
repairs, labor, parts, transportation or any other work, unless FAST AG Solutions has authorized such
expenses in advance.

The warranty shall not extend to any repairs, changes, alterations, or replacements made to the new equip-
ment other than by FAST AG Solutions or its authorized dealers or employees.

This warranty extends only to the original owner of the new equipment.

Rubber parts (including tires, hoses, grommets) are not warranted.

This warranty is limited to the terms stated herein and is in lieu of any other warranties whether express or
implied, and without limiting the generality of the foregoing, excluded all warranties, express or implied or con-
ditions whether statutory or otherwise as to quality and fitness for any purpose of the new equipment. the Man-
ufacturer disclaims all liability for incidental or consequential damages.

This Applicator is subject to design changes and FAST AG Solutions shall not be required to retrofit or

exchange items on previously sold units except at its own option.

Warranty void if not registered.

Warranty
Page 1



ILLUSTRATED PARTS LIST
FAST 963PTF SPRAYER

Warranty Registration Form & Inspection Report

Warranty Registration

This form must be filled out by the dealer and signed by both the dealer and the customer at the time of delivery.

Customer Name

Address
City ‘ State ‘ ‘ Zip ‘
Phone

Dealer Name

Address
City ‘ State ‘ ‘ Zip ‘

Applicator Model
Serial Number
Delivery Date

DEALER INSPECTION REPORT SAFETY

___All Fasteners Tight __ Safety Chain Installed

__ Wheel Bolts Torqued __ All Guards Installed

____ Hydraulic Hoses and Fittings Free and Tight _____All Safety Signs Installed

____ Fertilizer Hoses and Fittings Free and Tight ____ Reflectors, SMV and Lights Clean
__ Wheel Drive Turns Freely __ Review Operating and

__ Lubricate Machine Safety Instructions

____ Check Tire Pressure

__ Frame and Wings Level

__Monitors and Controllers Function

__Wiring Harness Connected

| have thoroughly instructed the buyer on the above described equipment which review included the Operator’'s
Manual content, equipment care, adjustments, safe operation and applicable warranty policy.

Date
Dealer's Rep. Signature

The above equipment and Operator’'s Manual have been received by me and | have been thoroughly instructed
as to care, adjustments, safe operation and applicable warranty policy.

Date
Owner’s Signature

White - FAST
Yellow - Dealer
Pink - Customer

Warranty Registration
Page 2



FAST 963PTF SPRAYER

ILLUSTRATED PARTS LIST

APPLICATOR SERIAL NUMBER

DATE PURCHASED / /

TANK SIZE

BOOM LENGTH

PUMP MANUFACTURER:
(CIRCLE ONE)

ACE 150 - 206 ACE 205 - 304F HYPRO 9306C

Warranty Registration
Page 3



fﬁy r

ILLUSTRATED PARTS LIST

FAST GLOBAL
7P SOLUTIONS

PPPPP



ILLUSTRATED PARTS LIST

General Information

All rights, especially copying and distribution rights are reserved. No part of this publication may be repro-
duced in any form or by any means, electronic or mechanical, including photocopying, without express written
permission from FAST AG Solutions.

Parts information in this manual represents components installed when product was manufactured based
upon the best available information. Modifications made subsequent to initial delivery are not included. Always
verify the parts and color required when ordering parts.

If you have any questions, please contact your FAST AG Solutions Parts and Service Department.

Explanation of Parts Lists

The parts lists are broken down sub assemblies and listed in 4 columns:
* ITEM - These numbers are found on the illustration associated with the parts list.
*NS- This item is NOT SHOWN, included for reference.
* QTY. - This is the quantity of parts needed in an assembly.
*AR- The quantity of this item is AS REQUIRED for the location.
* PART NO.- These are the part numbers associated to the ITEM.
» DESCRIPTION - This is the description of the part.

General Information
Page 5



.Y A
fﬂéf ILLUSTRATED PARTS LIST

Table of Contents

Section Page
L= 0] (3o ) 7 o] o] (= o USRS 6
Boom Tree ASSemDIY, 963P ...ttt ettt e e et e e e eeeeeeeaeeeeeeeas 10
963P Hand Wash, SMV & DECAIS .......... oot 12
(07T o1 (Y R ST= Yo i) o PP 14
(@721 ] (=T 7= Tor (o] o 16
Parallel LinK ASSEMDIY ....couuiii oo e e e e e e e e e e e e e e e e eeeaeernaa e eas 18
10’ Center SECHON (NAITOW) ..oiiiiiiiiiiiiiee et e e e e e e e e e ee e e e s e snnnaeeeeeeeeeeennnneneas 20
10’ Center SECHON (NAITOW) ...ooiiiiiiiiie et e e e e e e e e eane e 22
12’ Center Section (Dry BOOMY) ...t 24
12’ Center Section, 80 = 100’ BOOM .......oiiiiii et e e e e e e e e e 26
12’ Center Section, 80 = 100’ BOOM ....uiiee e et e e e e e e e eeeann 28
Wet BOOm Brackets ... 30
Wings - 60 & 66 FOOt BOOM - Standard ............oooiiiiiiiiiie e 32
WiNgs - 60 & 66 FOOT BOOM ......uiiiiiiiiiiiiieie e 34
WiNgs - 60 & 66 FOOt BOOM ....ooiiiiiiiiiiiie et a e e 36
Wings - 80, 90 & 100 Foot Boom - Standard ............ccoovviiiiiiiiiiie, 38
Wings - Tri-Fold 40/80 FOOt BOOM .......uoviiiiiiiiiiiieiieeee ettt 40
Wings - Tri-Fold 40/80 FOOt BOOM ........ovuiiiiiiiiiiieieieeeee ettt 42
Wings - Tri-Fold 60/88 FOOt BOOM .........eeiiiiiiiie e 44
Wings - Tri-Fold 60/88 FOOt BOOM ........ooiiiiiiiiii e 46
Wings - Narrow Tri-Fold 60/88 FOOt BOOM .........coiiiiiiiiiii e 48
Wings - Narrow Tri-Fold 60/88 FOOt BOOM .......cooiviiiiiiiiiii e, 50
Wings - Tri-Fold 60/90 FOOt BOOM ........ouviiiiiiiiiiieieeeeee ettt 52
Wings - Tri-Fold 60/90 FOOt BOOM ........eiiiieieeee e e e e 54
Wings - Narrow Tri-Fold 60/90 FOOt BOOM .........oiiiiiiiii e 56
Wings - Narrow Tri-Fold 60/90 FOOt BOOM .........oiiiiiiiii e 58
Wings - Tri-Fold 100 FOOt BOOM ..o e e 60
Wings - Tri-Fold 100 FOOt BOOM ... iiiieeee et e e e e e et ae s e a e e e e e eanenes 62
Breakaway PIVOL ... e e e 64
Pump Option - 60’ - 66" Boom With ACE 105-206 PUMP ......cuviiiiiiiiiiiiieee e 66
Pump Option - 60’ - 100’ Boom With ACE 205-304 PUMP .....ccoiiiiiiiiiiiiiiee e 68
Pump Option - 80, 90 & 100’ Boom With ACE 205-304 PWM PUmMp .......coevviiiiiiiiiiiiieeeeeee 70
Pump Option - 60’ - 100’ Boom With HYPRO PUMP ...ocoiiiiiiiiiiie e 72
O963P PUMP ASSEMDIY ..o e e ———— 74
1= [ T PP 76
ACE 150-206 Pump, 60 & 66 FOOt BOOM .......coiiiiiiiiiiiic e e e e e eaeaaes 78
ACE 150-206 Pump Hydraulic Motor, 60 & 66 FOOt BOOM ........cccovviviiiiiiiiiiiieeeee, 79
ACE 205-304 Pump, 80, 90 & 100 FOOt BOOM .....ccuiiiiiiiiiiiie et 80
ACE 205-304 PWM Pump, 80, 90 & 100 FOOt BOOM .....cooiiiiiiiiiicee e 82
HYPRO Pump, 80, 90 & 100 FOOt BOOM ........uovuiiiiiiiiiiiiiiieiiieee et 84
RAVEN FIOW CONIIOIS .....eeiiiiiiciiiie ettt ee e e e e et e e e e e e e e e e e e e e snaeeeeeeeeaanes 86
BOOM PIUMDING e e e e e e e e e e e ee 88
L= ot IR =T @] o 1T o PP 90
Single Fence Line, Display CONIOl .........ooiiiiiiiiiee et 92
Dual Fence Line, Display CONrOl ...........ueuuuiiiuiiiiiiiiiiieiieeiieeiieeie et e e e e e e e e e e e eeeeeeeeeeeeeeeeeees 94
Single Fence Line, Toggle Switch Control ..o 96
Dual Fence Line, Toggle SWitch CONtrol ..........ooioiiiiiiiiie e 98
PIUMDING VAIVES ...t e e 100

Table of Contents
Page 6



ILLUSTRATED PARTS LIST

[N\ o774 L= T8 = T To 1= PRSP 102
DEIVEIY TUDES ..ueiiiieieeeee et e e e e e e et e e e e e e e e e e e e ereeeeeeeeaae s e eees 104
60 - 80’ Side FOId FittiNg .....eeeeiiiiiiiiiiii e e e e e e e 106
HYAraulic SYSTEIM ... e ee s 108
Hydraulic Control Valve Harness - 60 - 66 FOOt BOOM ........ccccoiiii e 110
Hydraulic Control Valve - 60 - 66 FOOt BOOM ........coiiiiiiiiiiiiie e 112
Hydraulic Control Valve Harness - 60 - 66 FOOt BOOM .........ccccciuiiviiiiiiiiieeee s 114
Control Console - 60 - 66 FOOt BOOM ......ccooiiiiiiiiiiiiiie e e 116
Control Console - 60 - 66 FOOt BOOM .......cooiiiiiiiiiieiiic e e e 118
Wiring Harness - 60 - 66 FOOt BOOM ..........uiiiiiiiii e 119
Control Console Decal - 60 - 66 FOOt BOOM .......ccoveiiiiiiiiiiie e, 120
Hydraulic Control Valve Wiring Harness - 80, 90 & 100 Foot Boom .........cccccovuiveniinnivnnnnnnns 121
Hydraulic Control Valve - 80, 90 & 100 FOOt BOOM .......cccoiiiiiic e 122
Hydraulic Control Valve - 9600N .........coooiiiiiiiiii i aaesae s baeeraees 124
Hydraulic Control Valve Wiring Harness .........oooiiiiiiiiii e 126
Control Console - 80, 90 & 100 FOOt BOOM ......iiiiniiii it 127
Control Console SWItCh DIiagram ..........cooi i 128
Wiring Harness - 80, 90 & 100 FOOt BOOM ......coviiiiiiiiiiiiiiieeeieeeeeeeeeee ettt 129
Control Console Decal - 80, 90 & 100 FOOt BOOM . ..oeeeeiieieeee e 130
9613TF-80 Hydraulic Fitting LOCAtioNS ..........ouiiiiiiii e 132
9613TF-80 Hydraulic Fitting LOCAtIONS ..........oooiiiiiiiie e 134
Fold Block Hydraulic HOSE ROULING .......oouiiiiiiiiie e 136
Main Lift Hydraulic HOS€& ROULING .....ooiiiiiiiiiieiii e 138
Tilt Cylinder Hydraulic HOSE ROULING ......uuiiiiiiiiiiiiiiiiiieiieeseee e ee e ee e e aaa e e 140
Main Hydraulic HOSE ROULING .....ccooviiii et e 142
Flip Wing Hydraulic HOSE ROULING ....coooiiiii e 144
Breakaway Wing Hydraulic HOS€ ROULING .......ccoooiiiiiiiiiiiiii e 146
Breakaway Wing Hydraulic HOS€ ROULING .......ccoiiiiiiiiiiiiii e 148
Hydraulic Hoses, 80,90,100° Base HOSe Kit ........ccccoiiiiiiiiii e 150
Hydraulic Hoses, 100’ Standard .............cooiiiiiiiiiiii it aesnaees 151
Hydraulic Hoses, 100’ Tri FOIA ... e e e e e 152
Hydraulic Hoses, 3PT PUMP DIV ....coooiiii e 153
Accumulator Fittings / ShUtoff ValVe ..........ooo e 154
Raven 450 Controller Kit With Skytrak, Up To 6 Sections ..........ccccceeiiiiiiiiiiiiiiiiieeeeeeen 156
Raven ISO Rate Control Module, Cables To Tractor, ISO Hookup, No VT Console ........... 156

Deere JDRC 2000 ISO Rate Controller, Cables To Tractor, ISO Hookup, No VT Console . 157

47 Pin Product Control Cable - Customer Supplied JDRC2000 Rate Controller / Raven RCM 157

47 Pin To 37 Pin Product Control Cable - Customer Supplied GreenStar Rate Controller .. 158

47 Pin To 16 Pin Product Control Cable - Customer Supplied Raven 450 ......................... 158
47 Pin Product Control Cable - Customer Supplied Rate Controller .........cccccccevvieiii. 158
Raven CR7 ISO Display With Deere Harness (Deere ISO Controller) .........cccccevvuvvverinennnens 158
Raven CR7 ISO Display With Harness (Non-Deere ISO Controller) .........cccccvvvevvvevnevrnennnees 159
Raven CR7 ISO Display With Complete ISO Harness (Non-ISO Tractor) ...........cccccvvveeeeen. 159
Flow-Back Ball Valve Line Rinse - Electric Valve With Toggle Switch ...........cccccoeiiiiiinnnen. 159
Control Console WIrNG HArMESS ........ouiiiiiiiiiiiiiie e e 160
Control Console WIrNG HArMESS ........ouiiiiiiiiiiiiee e e 161
Adapter Cable, 16 Pin Console To 47 Pin Product Port (632028) .........ccoooeeiiiiiiiiiien. 162
Cable, 81 Pin ECU, 47 Pin Rate Control Interface (632029) .........cccoeeiiiiinrriniiiriierinenenens 163
Cable, 81 Pin ECU, 47 Pin Rate Control Interface (632029) ..........ccccceeeeiiiiiiiiiiee e 164
Cable, Pull Type Sprayer Frame, 14’ 47 Pin To 47 Pin (632035) ......ccceeveeiiiiiiiiiiiieeeees 165
Adapter Cable, 17’, 9 Pin IBIC / 3 Pin Master to Gen 1 Isobus (632043) .........ccccvvvvvvvevveennee. 166
Cable, Foot SWitch, 127 (B32061) ......uuiiiiiieie et e e e e e e e aeeae e e e aenes 167

Table of Contents

Page 7



ILLUSTRATED PARTS LIST

Cable, Raven ISO/Power With IBBC Connector (632064) ...........cooveveieiiiiiiiiieeeeeeeee, 168
Cable, Raven ISO/Power With IBBC Connector (632064) ..., 169
CAN/Power Cable, OEM ISO To Raven ISO Bulkhead (632065) .........ccccceeeeiiiiiiiieeeeeennnns 170
Cable, CR7, ISO VT ONly (B32066) ......ccceeeiiiiiriiiiieeeeiiiiiieieieeeeeseneeeeeeeeessnnnnseeeeeeessessnnnes 171
Cable, Display Port, Y Adapter (632067) ......ccooiuerieeiieeiiiiiiiieeie et ee e e 172
Adapter Cable, 37 Pin Console To 47 Pin Product Port (632070) ......cccccvvveeeeeeiiiiiiieeeeeeenn, 173
Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (632077) .........cccccvvvevvuennnnns 174
Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (632077) .........cccccvvvevrvennnens 175
Product Cable, 47 Pin, 10 Section, Liquid, FAST 6’(632078) ......ccceuveeeeeeiiicieeie e 176
Product Cable, 47 Pin, 10 Section, Liquid, FAST 6’(632078) ......ccccceviiiiiiiireiiiie e 177
Fold, Lighting & Product Control Harn@SSES ...........ooiuiiiiiiiiiiiiiiiieee e 178
Pressure TranSAUCET Kit ....... oo e s e e e e e e e e e e e e e e eeeennnnns 180
Powerglide Wiring SChematiC ... e 181
Powerglide Plus Wiring SChematiC ..........ccoooiiiiiiiii i 182
Powerglide Wiring SChematiC ...........ooooiiiii e 183
Powerglide Hydraulic BIOCK .............oooiiiiiiiiie e 184
POWErGlide SOl AXIE .....eeiiie ittt a e e e e e e 185
Powerglide & Powerglide Plus Mounting Brackets ............ccuvviiiiiiiiiiiieviiiiieeee e 186
Powerglide Plus Hydraulic BIOCK ............ccoiiiiiiiiiei et e e e s 188
Powerglide Plus Cushioned AXIE ...t ve e e e e e e e aeeeeees 189
Raven Sensor MOUNES ..ot ne e neennees 190
Raven SensOr MOUNES .......oooiiiiii oot ene e neennees 192
Raven SeNnsOr MOUNES .......coooiiiiiiii it ne s sne s rnnsrnees 194
RAVEN SENSOI IMOUNES ...t e e e e e e e e e e e ennnneeeee s 196
Raven UltraGlide Gen | WIMING .......uiiiiiiiiiittieet et e ereesveesseeeeessessseeaessaeseaeseesseeeeees 198
Raven UltraGlide Gen Il WIFING ....cooooii oot e e e ee e e e s 199
WING Tilt OPLIONS .. e et e e e e s e e e e e e enes 200
Richway Direct Injection Foamer & MOUNtING ...........uuviiiiiiiiiiiie e 202
Richway Foam Marker 1 Gallon Tank & SWItchbox ..., 204
Richway Foam Marker Liquid FIOW ...........ooiiiiiiieccce et e e ee e 205
Richway Foam Marker COMPIESSOL ..........uuuuuuuiueiiieriietieerieesieereeereeereereeereerreeeeeeeeseeeaeesseessees 206
Richway Foam Marker Foamhead .............coooiiiiiiiii e 207
Richway Foam Marker Foam Head ASSEMDIY ........ccuiiiiiiiiiiieee e 208
Richway Foam Marker Collector Deflector ... 209
Richway Foam Marker Wiring Harn@Sss ..........ccccouuiiiiiiiiiiiiiiiiieiiiessievie e aeeeae e e 210
Remote Boom Shut Off Kit (6 Section ShOWN) ..........ccuviiiiiiiiiiiiiiiiiieiieeieeee e 211

Table of Contents

Page 8



fasT

ILLUSTRATED PARTS LIST

FAST GLOBAL
7P SOLUTIONS

ggggg



ST

f Vv v~ ILLUSTRATED PARTS LIST
Boom Tree Assembly, 963P

Boom Tree Assembly, 963P
Page 10



[resy

ILLUSTRATED PARTS LIST

Boom Tree Assembly, 963P

ITEM PART NO. QTY. DESCRIPTION

1 7272 4 |PARKING STAND

1 1056 4 |PIN, JACK STAND

1 590017 4 |CLIP, HAIR PIN

2 14078 2 |HOLDER LEG

3 14052 2 |963P CARRIER

3 1225 1 |PIN, 3 POINT, UPPER

3 1226 2 |PIN, 3 POINT, LOWER

4 14055 1 |WING REST, MOVABLE, RH

5 14056 4 |WRAP WELDMENT, 3P

6 14058 2 |WING REST, 3P

7 14795 2 |LINK, LITE, LOWER ASSEMBLY
7 13871 4 |PIN

8 13806 1 |CRADLE, WELDMENT

9 13820R 1 |WING PIVOT, LITE DUTY, LH
10 14200 1 |CENTER SECTION, 12' WIDE, STANDARD WET BOOM
11 13820L 1 |WING PIVOT, LITE DUTY, RH
12 14056 4 |WRAP WELDMENT, 3P

13 14790 1 |UPPER LINK, LITE, MACHO

13 13872 4 |PIN

13 11629 2 |PIN, CYLINDER

14 21352 1 |WING REST, MOVABLE, LH

14 7618 2 |SAFETY LATCH PIN

14 720001 2 |PIN, SNAP

15 NS 1 SEE BOOM PAGES
NS 710005 3 |PIN, LYNCH, 1/4 X1-3/4 - 20025
NS 710015 4 |VERTICAL STOP

Boom Tree Assembly, 963P
Page 11



= §El_
I A%j ILLUSTRATED PARTS LIST

963P Hand Wash, SMV & Decals

963P Hand Wash, SMV & Decals
Page 12



ILLUSTRATED PARTS LIST

963P Hand Wash, SMV & Decals

ITEM PART NO. QTY. DESCRIPTION

1 962 1 |OPERATOR MANUAL, 963P

2 964 1 |AGRICULTURAL SPRAYER SAFETY MANUAL

3 800002 1 |DECAL, CAUTION W/ YELLOW STRIP

4 800004 1 |DECAL, WARNING HIGH PRESSURE

5 800006 1 |DECAL, DANGER ELECTROCUTION HAZARD

6 800007 1 |DECAL, DANGER CHEMICAL HAZARD

7 800009 1 |DECAL, WARNING OVERHEAD HAZARD

8 800010 2 |DECAL, WARNING INSTALL PIN

9 800012 1 |DECAL, DANGER ELECTRIC LINES

10 800013 1 |DECAL, DANGER CRUSHING HAZARD

11 800287 2 |DECAL, GREASE PIVOT POINTS

12 800020 2 |DECAL, FAST SPRAYERS LOGO BLACK/GRAY
13 800021 2 |DECAL, FAST SPRAYERS LOGO BLACK/GREEN
14 800024 1 |DECAL, REAR LIFT CYLINDER VALVE

15 800128 2 |DECAL, 963P MODEL SILVER

16 800208 1 |HYDRAULIC HOSE KEY SPRAYER

17 | 90SASMV | 1 |SUB-ASSY, SMV SIGN

18 570125 1 |5 GALLON SQUARE TANK, YELLOW

19 530143 1 |1-1/4" MPT X 3/4" FPT REDUCER BUSHING

20 | 90SASMV | 1 |SUB-ASSY, SMV SIGN

963P Hand Wash, SMV & Decals

Page 13



=}
N o666

ﬁﬂj r

ILLUSTRATED PARTS LIST

Center Section

FRONT VIEW

NOTE:

10'-10" -
6-10 12" ———— '

o
]

=k
=1

29" q bld
Y Y C—

120"
FRONT VIEW

1. SHOCK 790011 USED IN LIEU OF 790010 W/ BOOMS
20278/20279WANWB60 & 20278/20279WAWB60
2. SHIM PLATES 11265, 11266 & 11267 ARE USED AS NEEDED FOR FIT.

Center Section
Page 14



[resy

ILLUSTRATED PARTS LIST

Center Section

ITEM PART NO. QTY. DESCRIPTION

1 759 6 |ZERK, 1/4-28 STRAIGHT

2 28111 2 |1" CYLINDER PIN

3 7442 2 |OUTER SPRING GUIDE

4 11265 2 |SHIM, RUB PLATE 12 Ga

5 11266 2 |SHIM, RUB PLATE 10 Ga

6 11267 2 |SHIM, RUB PLATE 7Ga

7 13304 1 |PIN, CENTER PIVOT

8 13806 1 |CRADLE, WELDMENT

9 13874 4 |PIN, WING PNVOT

10 13875 2 |ADJUSTER, SPRING

11 13876 2 |BASE, SPRING MT

12 13883 2 |TUBE, CRADLE LOCK

13 14200 1 |CENTER SECTION, 12' WIDE, STANDARD WET BOOM
14 14296 2 |BUSHING WITH HOLE

15 14300 2 |PIN, MAIN WING

16 18267 2 |BOLT ON HOSE HOLDER

17 | 21353L | 1 [PIVOT, WING LH

18 | 21353R | 1 [PIVOT, WING, RH

19 | 530308 | 4 |WASHER, HEAVY 13/32 X1 5/8

20 | 590011 2 |CENTER SECTION SPRING

21 | 590026 | 2 [BUMPER, 1X2-1/2 RUBBER ROUND
22 | 590042 | 2 |WASHER, 2 1/8" ID THRUST

23 | 590097 | 4 [RUB PLATE

24 | 596104M | 1 [BOLT, HH 1/4-20X1-3/4 GR5 MAGNI
25 | 596105M | 4 [BOLT, HH 1/4-20X2-1/2 GR5 MAGNI
26 | 596131M | 2 [BOLT, HH 3/8-16X2-1/2 GR5 MAGNI
27 | 596157M | 1 [BOLT, HH 1/2X3-1/2 GR5 MAGNI
28 | 596160M | 8 |BOLT, HH 1/2X5 GR5 MAGNI

Center Section
Page 15



ILLUSTRATED PARTS LIST

f

Center Section

FRONT EXPLODED VIEW

Center Section
Page 16



[resy

ILLUSTRATED PARTS LIST

Center Section

ITEM PART NO. QTY. DESCRIPTION

29 | 596187M 4 |BOLT, HH 3/4-10X3-1/2 GR5 MAGNI
30 | 596192M 4 |BOLT, HH 3/4-10X6 GR5 MAGNI

31 596199M 2 |BOLT, HH 1-8X2-1/2 GR5 MAGNI

32 | 596217M 2 |NUT, HEX 3/4-10 G5 MAGNI

33 | 596225M 2 NUT, HEXJAM 3/4-10 GR8 MAGNI
34 | 596226M 2 |NUT, HEXJAM 1-8 MAGNI

35 | 596231M 1 [NUT, HEXNYLOCK 1/2-13 MAGNI

36 | 596237M 2 [NUT, CENTERLOCK 3/8-16 MAGNI
37 | 596239M 8 [NUT, CENTERLOCK, 1/2-13 MAGNI
38 | 596250M 4 |LOCKWASHER 3/8 MAGNI

39 | 596256M 2 |WASHER, FLAT 1/4 USS MAGNI

40 | 596622M 9 |NUT, TOPLOCK 1/4-20 MAGNI

41 596624M 2 |NUT, TOPLOCK 3/8-16 MAGNI

42 | 596626M 8 |NUT, TOPLOCK 3/4-10 G5 MAGNI

43 | 596631M 8 |FHSCS 1/4-20X1-1/4 MAGNI

44 | 596634M 6 |BOLT, HH 3/8-16X1-1/4 GR8 MAGNI
45 | 596728M 4 |LOCKWASHER 8MM MAGNI

46 | 596737M 4 |BOLT, HH 8-1.25 X20MM 8.8 MAGNI
47 | 596767M 4 |NUT, HEXFLANGE 1/4-20 MAGNI

48 620057 2 |CYLINDER, 30THC16.00-150

49 740024 2 |LIGHT, AMBER, PEDESTAL. MOUNT
50 740025 2 |LIGHT, RED SURFACE MOUNT ASSEMBLY
51 740031 1 |LIGHT MODULE

52 790010 2 |SHOCK, YELLOW 7400 120' CENTER
53 800014 7 |DECAL, GREASE PIVOT POINTS

54 800109 4 |DECAL, RED REFLECTOR

55 800110 2 |DECAL, AMBER REFLECTOR

56 800111 2 |DECAL, ORANGE REFLECTOR

Center Section
Page 17



ILLUSTRATED PARTS LIST

= o) % - -
N ._.r 4 . .
< O
— CENTER
1 - SECTION PIN
4X

UPPER
CYLINDER PIN ™~ _

PARALLEL LINK
ASSEMBLY PARTS

Parallel Link Assembly
Page 18



v - v - ILLUSTRATED PARTS LIST
Parallel Link Assembly

ﬁﬂ_;’ r

ITEM PART NO. QTY. DESCRIPTION

1 761 8 ZERK, 90, 1/4" STRAIGHT PIPE
2 11629 2 CRADLE CYLINDER PIN

3 13871 4 PIN

4 13872 4 PIN

5 14790 1 LITE MACHO UPPER LINK

6 14795 2 LITE LINK, LOWER

’ 530309 8 WASHER, FLAT HEAVY 13/32 X1
8 596237M 8 NUT, CENTERLOCK 3/8 MAGNI

9 596635M 8 BOLT, HH 3/8-16 x 1-1/4 MAGNI
10 596746M 2 SPRING PIN 5X50mm MAGNI

1 620019 2 CYLINDER 20TD16-112 MAIN LIFT

Parallel Link Assembly
Page 19



=
@
-l
n
=
14
<
By
2
LL]
=
g
24
=
n
=
-l
=

10’ Center Section (Narrow)

Page 20

10’ Center Section (Narrow)



= gu.
fﬂéj ILLUSTRATED PARTS LIST

10’ Center Section (Narrow) Parts List

ITEM PART NO. QTY. DESCRIPTION

1 759 6 |ZERK, 1/4-28 STRAIGHT

2 28111 | 2 [1" CYLINDER PIN

3 7442 2 |OUTER SPRING GUIDE

4 11265 | 2 |SHIM, RUB PLATE 12 Ga

5 11266 | 2 |SHIM, RUB PLATE 10 Ga

6 11267 | 2 |SHIM, RUB PLATE 7Ga

7 13304 1 [PIN, CENTER PIVOT

8 13806 1 |CRADLE, WELDMENT

9 13874 | 4 |PIN, WING PIVOT

10 | 13875 | 2 |ADJUSTER, SPRING

11 13876 | 2 |BASE, SPRING MT

12 | 13883 | 2 [TUBE, CRADLE LOCK

13 | 14700 1 |CENTER SECTION, 10', NARROW
14 | 14296 | 2 [BUSHING WITH HOLE

15 | 14300 | 2 [PIN, MAIN WING

16 | 18267 | 2 |BOLT ONHOSE HOLDER

17 | 21356L | 1 [PIVOT, WING LH, 9600N

18 | 21356R | 1 |PIVOT, WING, RH, 9600N

19 | 530308 | 4 |WASHER, HEAVY 13/32 X 15/8

20 | 590011 | 2 [CENTER SECTION SPRING

21 | 590026 | 2 [BUMPER, 1x2-1/2 RUBBER ROUND
22 | 590042 | 2 [WASHER, 2 1/8" ID THRUST

23 | 590097 | 4 |RUB PLATE

24 | 596104M | 1 [BOLT, HH 1/4-20X1-3/4 GR5 MAGNI
25 | 596105M | 4 [BOLT, HH 1/4-20X2-1/2 GR5 MAGNI
26 | 596131M | 2 [BOLT, HH 3/8-16X2-1/2 GR5 MAGNI
27 | 596157M | 1 [BOLT, HH 1/2X3-1/2 GR5 MAGNI
28 | 596160M | 8 [BOLT, HH 1/2X5 GR5 MAGNI

10’ Center Section (Narrow)
Page 21



=
@
-l
n
=
14
<
By
2
LL]
=
g
24
=
n
=
-l
=

10’ Center Section (Narrow)

Page 22

10’ Center Section (Narrow)



[resy

ILLUSTRATED PARTS LIST

10’ Center Section (Narrow) Parts List

ITEM PART NO. QTY. DESCRIPTION

29 | 596187M 4 |BOLT, HH 3/4-10X3-1/2 GR5 MAGNI
30 | 596192M 4 |BOLT, HH 3/4-10X6 GR5 MAGNI

31 596199M 2 |BOLT, HH 1-8X2-1/2 GR5 MAGNI

32 | 596217M 2 |NUT, HEX 3/4-10 G5 MAGNI

33 | 596225M 2 |NUT, HEXJAM 3/4-10 GR8 MAGNI

34 | 596226M 2 |NUT, HEXJAM 1-8 MAGNI

35 | 596231M 1 INUT, HEXNYLOCK 1/2-13 MAGNI

36 | 596237M 2 |NUT, CENTERLOCK 3/8-16 MAGNI

37 | 596239M 8 |NUT, CENTERLOCK, 1/2-13 MAGNI
38 | 596250M 4 |LOCKWASHER 3/8 MAGNI

39 | 596256M 2 |WASHER, FLAT 1/4 USS MAGNI

40 | 596622M 9 |NUT, TOPLOCK 1/4-20 MAGNI

41 596624M 2 |NUT, TOPLOCK 3/8-16 MAGNI

42 | 596626M 8 |NUT, TOPLOCK 3/4-10 G5 MAGNI

43 | 596631M 8 |FHSCS 1/4-20X1-1/4 MAGNI

44 | 596634M 6 |BOLT, HH 3/8-16X1-1/4 GR8 MAGNI
45 | 596728M 4 |LOCKWASHER 8MM MAGNI

46 | 596737M 4 |BOLT, HH 8-1.25 X20MM 8.8 MAGNI
47 | 596767M 4 |INUT, HEXFLANGE 1/4-20 MAGNI

48 620017 2 |CYLINDER, 25TD12-112 DOUBLE ACTING
49 740024 2 |LIGHT, AMBER, PEDESTAL. MOUNT
50 740025 2 |LIGHT, RED SURFACE MOUNT ASSEMBLY
51 740031 1 |LIGHT MODULE

52 790010 2 |SHOCK, YELLOW 7400 120' CENTER
53 800014 7 |DECAL, GREASE PIVOT POINTS

54 800109 4 |DECAL, RED REFLECTOR

55 800110 2 |DECAL, AMBER REFLECTOR

56 800111 2 |DECAL, ORANGE REFLECTOR

10’ Center Section (Narrow)
Page 23



ILLUSTRATED PARTS LIST

12’ Center Section (Dry Boom)

/ = GROUND £
/ 2 WHITE WIRES NP4 B - Green RH Light
y Yellow LH Light

LEFT TURN " C - Brown
YELLOW WIRE :

GREEN WIRE

CLEARANCE
2 BROWN WIRES

DETAIL A LOOKING
INTO WIRE SOCKETS

12

12’ Center Section (Dry Boom)
Page 24



resy

ILLUSTRATED PARTS LIST

12’ Center Section (Dry Boom) Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

1 128 4 |BoltHH 3/8X1GR5Zp
2 226 2 |Nut Hex Head Jam 1" Zp
3 198 2 |Bolt Hex Head 1X 2 GR5 Zp
4 13886 4 |Wing Pivot Pin
5 21353L 1 |Wing Pivot Left
5A 21353R 1 |Wing Pivot Right
6 13891 2 |Washer UHMW Poly
7 13875 2 |Spring Adjustment Eyebolt
8 217 4 |Nut HH3/4" Zp
9 7442 2 |Outer Spring Mount
10 |FX-FV0006656 590011 2 |Spring Center Section
11 13876 2 |Inner Spring Mount
12 (66833 790011 2 |[Shock Center Section
13 187 8 |BoltHH3/4 X 3-1/2" GR5Zp
14 241 8 |Nut HH 3/4" Centerlock Zp
15 237 2 |Nut 3/8 Center Lock Zp
16 14296 2 |Collar, Pin Retainer
17 131 2 |[BoltHH3/8x2-1/2" GR5 Zp
18 14300 2 |Main Wing Pivot Pin
19 13801 1 |Center Section, 12' Wide, Dry Boom
20 790017 1 |SMV
21 740001 1 |Lights Left Side
22 102 8 |BoltHH 1/4x 1" GR5Zp
23 767 8 |Nut HH 1/4" Whizlock
24 740002 1 |Lights Right Side
NS 256 8 |1/4" Flat Washer Used On #22
25 |WA-37678 1 |Spring Cable Guide
26 |WA-37673 1 |7-Pin Electrical Connector
27 |DA-1528 740007 1 |Warning Light Harness
28 |WA-38044 2 |Weather Pack 3-Pin Shroud

12’ Center Section (Dry Boom)
Page 25



ILLUSTRATED PARTS LIST

B
[~ 4

as

f

12’ Center Section, 80 - 100’ Boom

FRONT EXPLODED VIEW

Page 26

12’ Center Section, 80 - 100’ Boom



L. o~
fM ILLUSTRATED PARTS LIST
12’ Center Section, 80 - 100’ Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

1 759 6 |ZERK, 1/4-28 STRAIGHT

2 28111 | 2 |1" CYLINDERPIN

3 7442 2 |OUTER SPRING GUIDE

4 11265 2 |SHIM, RUB PLATE 12 Ga

5 11266 2 |SHIM, RUB PLATE 10 Ga

6 11267 2 |SHIM, RUB PLATE 7Ga

7 13304 1_[PIN, CENTER PIVOT

8 13806 1 |CRADLE, WELDMENT

9 13874 4 |PIN, WING PIVOT

10 | 13875 2 |ADJUSTER, SPRING

11 13876 2 |BASE, SPRING MT

12 | 13883 2 [TUBE, CRADLE LOCK

13 | 14200 1 |CENTER SECTION, 12' WIDE, STANDARD WET BOOM
14 | 14296 2 [BUSHING WITH HOLE

15 | 14300 2 |PIN, MAIN WING

16 | 18267 2 [BOLT ON HOSE HOLDER

17 | 21353L | 1 [PIVOT, WING LH

18 | 21353R | 1 [PIVOT, WING, RH

19 | 530308 | 4 |WASHER, HEAVY 13/32 X 15/8

20 | 590011 | 2 [CENTER SECTION SPRING

21 | 590026 | 2 [BUMPER, 1X2-1/2 RUBBER ROUND
22 | 590042 | 2 [WASHER, 2 1/8" ID THRUST

23 | 590097 | 4 [RUB PLATE

24 | 596104M | 1 [BOLT, HH 1/4-20X1-3/4 GR5 MAGNI
25 | 596105M | 4 [BOLT, HH 1/4-20X2-1/2 GR5 MAGNI
26 | 596131M | 2 [BOLT, HH 3/8-16X2-1/2 GR5 MAGNI
27 | 596157M | 1 [BOLT, HH 1/2X3-1/2 GR5 MAGNI
28 | 596160M | 8 [BOLT, HH 1/2X5 GR5 MAGNI

12’ Center Section, 80 - 100’ Boom
Page 27



ILLUSTRATED PARTS LIST

B
[~ 4

as

f

12’ Center Section, 80 - 100’ Boom

FRONT EXPLODED VIEW

Page 28

12’ Center Section, 80 - 100’ Boom



[resy

ILLUSTRATED PARTS LIST

12’ Center Section, 80 - 100’ Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

29 | 596187M 4 |BOLT, HH 3/4-10X3-1/2 GR5 MAGNI
30 | 596192M 4 |BOLT, HH 3/4-10X6 GR5 MAGNI

31 596199M 2 |BOLT, HH 1-8X2-1/2 GR5 MAGNI

32 | 596217M 2 |NUT, HEX 3/4-10 G5 MAGNI

33 | 596225M 2 |NUT, HEXJAM 3/4-10 GR8 MAGNI
34 | 596226M 2 |NUT, HEXJAM 1-8 MAGNI

35 | 596231M 1 |INUT, HEXNYLOCK 1/2-13 MAGNI

36 | 596237M 2 |NUT, CENTERLOCK 3/8-16 MAGNI
37 | 596239M 8 |NUT, CENTERLOCK, 1/2-13 MAGNI
38 | 596250M 4 |LOCKWASHER 3/8 MAGNI

39 | 596256M 2 |WASHER, FLAT 1/4 USS MAGNI

40 | 596622M 9 |NUT, TOPLOCK 1/4-20 MAGNI

41 596624M 2 |NUT, TOPLOCK 3/8-16 MAGNI

42 | 596626M 8 |NUT, TOPLOCK 3/4-10 G5 MAGNI

43 | 596631M 8 |FHSCS 1/4-20X1-1/4 MAGNI

44 | 596634M 6 |BOLT, HH 3/8-16X1-1/4 GR8 MAGNI
45 | 596728M 4 |LOCKWASHER 8MM MAGNI

46 | 596737M 4 |BOLT, HH 8-1.25 X20MM 8.8 MAGNI
47 | 596767M 4 |NUT, HEXFLANGE 1/4-20 MAGNI

48 620057 2 |CYLINDER, 30THC16.00-150

49 740024 2 |LIGHT, AMBER, PEDESTAL. MOUNT
50 740025 2 |LIGHT, RED SURFACE MOUNT ASSEMBLY
51 740031 1 [LIGHT MODULE

52 790010 2 |SHOCK, YELLOW 7400 120' CENTER
53 800014 7 |DECAL, GREASE PIVOT POINTS

54 800109 4 |DECAL, RED REFLECTOR

55 800110 2 |DECAL, AMBER REFLECTOR

56 800111 2 |DECAL, ORANGE REFLECTOR

12’ Center Section, 80 - 100’ Boom

Page 29



e Y.
ﬁ{:/%\f ILLUSTRATED PARTS LIST

Wet Boom Brackets

Wet Boom Brackets
Page 30



. Y M
fﬂiﬁf ILLUSTRATED PARTS LIST

Wet Boom Brackets Parts List

ITEM PART NO. QTY. DESCRIPTION

1 11269L 1 |BRACKET, 4 VALVE, WITH STRAINER, LEFT

2 11269R 1 |BRACKET, 4 VALVE, WITH STRAINER, RIGHT

3 14452 6 |BRACKET, OFFSET, 3.25" LONG

4 14089 4 |PLATE, LOCKING, CONDOR, FLAT

5 14295 2 |EXTENSION, FOAMER, BREAKAWAY, 15" FAST
6 14299 4 |BRACKET, WET BOOM, 11" LONG

Wet Boom Brackets
Page 31



PST

fm ILLUSTRATED PARTS LIST
Wings - 60 & 66 Foot Boom - Standard

Wings - 60 & 66 Foot Boom - Standard
Page 32



ILLUSTRATED PARTS LIST

Wings - 60 & 66 Foot Boom - Standard Parts List

ITEM PART NO. 60 & 66' BOOM 66' BOOM DESCRIPTION

1 14627 ) Breakaway Extension 3" Aluminum
2 118300 2 Breakaway Wing 93"

3 (14215 2 60' & 66' Flip Wing

3 [14660 2 60' Flip Wing

3 [14666 2 66' Flip Wing

4 11127 2 Pin

5 135995 4 Cotter Pin 3/16 x2 ZP

6 19514 2 Flip Wing Arm

7 |7668 4 Wing Roller Machined

8 |534 4 Snap Ring External 1”

9 17669 2 Roller Pin 1”

10 117 2 BoltHH 5/16 x2” GR5 Zp
11 19468 2 Flip Wing Pin

12 [236 2 Nut HH 5/16” Centerlock Zp
13 |14205 2 Main Wing

14 1154 4 BoltHH 1/2 X2 GR5 Zp
15 19674 2 Wing Rest 1" UHMW

16 (260 4 Washer Flat 1/2" Zp

17 (231 4 Nut HH 1/2" Centerlock Zp
18 1209 2 BoltHH 1 X7-1/2" GR5 Zp
19 (14149 2 Link Level Boom
20 (242 2 Nut HH 1" Centerlock Zp
21 |759 2 Zerk 1/4-28
22 (14146 2 Ring Hose Holder
23 (223 2 Nut Jam

Wings - 60 & 66 Foot Boom - Standard

Page 33



ILLUSTRATED PARTS LIST

Wings - 60 & 66 Foot Boom

26"8"

W/ 12'CS

33' NOM.

& BOM

2
w
=&
=3
S

o
s
<O
2O
>=
o<

s

Page 34

Wings - 60 & 66 Foot Boom



ILLUSTRATED PARTS LIST

Wings - 60 & 66 Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

8 14149 1 |LINK, WING TILT

9 14205 1 |WING, MAIN 60'

10 14215 1 160" & 66' WING, FLIP

10 14660 1 160" WING, FLIP, 9600N

10 14666 1 166" WING, FLIP, 9600N

12 14627 1 |3' ALUMINUM EXTENSION FOR 66' BOOM

14 18300 1 |WELDMENT, 93" BREAKAWAY

16 590006 1 |SPRING, COMPRESSION

19 590099 1 |REST, WING

39 620023 1 |CYLINDER, 25TD08-112 WING TILT

40 620057 1 |CYLINDER, 30THC16.00-150 FLIP WING

41 790028 1 |SHOCK, BREAKAWAY, HEAVY
800014 4 |DECAL, GREASE PIVOT POINTS
800020 1 |DECAL, FAST LOGO BLACK/GRAY
800106 2 |DECAL, DANGER-STAND CLEAR
800110 3 |DECAL, AMBER REFLECTOR

Wings - 60 & 66 Foot Boom

Page 35



= §El_
[} :Qf—xf ILLUSTRATED PARTS LIST
Wings - 60 & 66 Foot Boom

FLIP WING &
WING REST

BREAKAWAY

EXPLODED PARTS VIEWS

Wings - 60 & 66 Foot Boom
Page 36



resy

ILLUSTRATED PARTS LIST

Wings - 60 & 66 Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

1 759 5 |ZERK, 1/4-28 STRAIGHT
2 7668 2 |ROLLER, WING, MACHINED

3 7669 1 [PIN, ROLLER, 1"

4 9468 1 [PIN, FLIP WING

5 9514 1 |ARM, FLIP WING

6 14013 1 |SPRING GUIDE

7 14146 1 |BRACKET, HOSE RING

8 14149 1 |LINK, WING TILT

9 14205 1 |WING, MAIN 60'

10 14215 1 |60" & 66' WING, FLIP

10 14660 1 |60" WING, FLIP, 9600N

10 14666 1 |66' WING, FLIP, 9600N

11 14575 1 |BALL JOINT, ADJUSTMENT

12 14627 1 |3"ALUMINUM EXTENSION

13 14725 1 |FLIP WING STOP MOUNT

14 18300 1 |WLDMNT, 93" BREAKAWAY

15 | 530309 6 |WASHER, FLAT HEAVY 13/32 X 1
16 | 590006 1 |SPRING, COMPRESSION

19 | 590099 1 |REST, WING

20 | 590112 1 |BOLT, BREAKAWAY

21 590180 2 |SNAP RING 1" EXTERNAL

22 | 596117M | 1 |BOLT, HH 5/16-18X2 GR5 MAGNI
24 | 596142M | 2 [BOLT, HH 7/16X2 GR5 MAGNI

25 | 596154M | 4 [BOLT, HH 1/2-13X2 GR5 MAGNI

26 | 596209M | 1 [BOLT, HH 1-8X7-1/2 GR5 MAGNI
27 | 596217M | 1 |[NUT, HEX 3/4-10 G5 MAGNI

28 | 596218M | 3 [NUT, HEX1-8 MAGNI

29 | 596223M | 3 [NUT, HEXJAM 1/2-13 MAGNI

30 | 596225M | 1 [NUT, HEXJAM 3/4-10 GR8 MAGNI
31 | 596226M | 2 [NUT, HEXJAM 1-8 MAGNI

32 | 596220M | 2 [NUT, HEXNYLOCK 3/8-16 MAGNI
33 | 596231M | 2 [NUT, HEXNYLOCK 1/2-13 MAGNI
34 | 596232M | 1 [NUT, HEXNYLOCK 5/8-11 MAGNI
35 | 596236M | 1 |[NUT, CENTERLOCK, 5/16-18 MAGNI
36 | 596260M | 2 |WASHER, FLAT 1/2 MAGNI

37 | 596625M | 2 |[NUT, TOPLOCK 7/16-14 MAGNI

38 | 596633M | 6 |BOLT, HH 3/8-24X1-1/4 GR8 MAGNI
39 | 620023 1 |CYLINDER, 25TD08-112 WING TILT
40 | 620057 1 |CYLINDER, 30THC16.00-150 FLIP WING
41 790028 1 [SHOCK, BREAKAWAY, HEAVY

Wings - 60 & 66 Foot Boom

Page 37



o
f ;—/%/;%j ILLUSTRATED PARTS LIST
Wings - 80, 90 & 100 Foot Boom - Standard

Wings - 80, 90 & 100 Foot Boom - Standard
Page 38



ILLUSTRATED PARTS LIST

Wings - 80, 90 & 100 Foot Boom - Standard Parts List

ITEM PART NO. DESCRIPTION 80, 90 & 100 Boom 80' Boom 90' Boom 100' Boom
1 (18300 Breakaway Wing 93" 2
18320 Breakaway Wing 111" 2 2
2 |14150 Flip Wing 80" 2 2
2 |14160 Flip Wing 90" 2 2
2 (14175 Flip Wing 100" 2 2
3 |11127 Pin 2
4 (135995 Cotter Pin 3/16 x2 ZP 4
5 19514 Flip Wing Arm 2
6 |7668 Wing Roller Machined 4
7 |534 Snap Ring External 1” 4
8 |7669 Roller Pin 1” 2
9 |117 BoltHH 5/16 x2” GR5 Zp 2
10 9468 Flip Wing Pin 2
11 (236 Nut HH 5/16” Centerlock Zp 2
12 {14130 Main Wing 80" & 90" 2
12 14165 Main Wing 100 2
13 [154 BoltHH 1/2 X2 GR5 Zp 4
14 (9674 Wing Rest 1" UHMW 2
15 (260 Washer Flat 1/2" Zp 4
16 231 Nut HH 1/2" Centerlock Zp 4
17 {209 BoltHH 1 X7-1/2" GR5 Zp 2
18 14149 Link Level Boom 2
19 (242 NutHH 1" Centerlock Zp 2
20 |759 Zerk 1/4-28 2
21 14146 Ring Hose Holder 2
22 1223 NutJam 2

Wings - 80, 90 & 100 Foot Boom - Standard
Page 39



= g
I %ifdf ILLUSTRATED PARTS LIST

Wings - Tri-Fold 40/80 Foot Boom

b 4
AN PﬁR))

— \

14'-4"

W/ 12' CS = 20' NOM. 9'-8 1/2"

L _ 33-8 1/2"
W/ 12' CS = 40' NOM.

i~

OVERALL VIEWS,
MAIN COMPONENTS
& BOM

Wings - Tri-Fold 40/80 Foot Boom
Page 40



Tl Y I
fM ILLUSTRATED PARTS LIST
Wings - Tri-Fold 40/80 Foot Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

9 14149 1 [LINK, WING TILT

13 14746 1 [LOCK, SWING WING

15 14825L 1 |LH SWING WING, 80', 9600N

15 14825R 1 |RH SWING WING, 80', 9600N

16 18300 1 |WELDMENT, 93" BREAKAWAY

17 22970 1 [WING, MAIN, 80' & 100' BOOM

18 229721 1 |[WING, FLIP, LH, 80/40 FT BOOM

18 22972R 1 [WING, FLIP, RH, 80/40 FT BOOM

22 590006 1 |SPRING, COMPRESSION

25 590099 1 |REST, WING

27 590405 1 [BUMP, SWING WING

50 620023 1 |CYLINDER, 25TD08-112 WING TILT

51 620034 1 |CYLINDER, 207D10.00-112

52 620057 1 |CYLINDER, 30THC16.00-150 FLIP WING

53 790028 1 [SHOCK, BREAKAWAY, HEAVY
800014 4 |DECAL, GREASE PIVOT POINTS
800020 1 |DECAL, FAST LOGO BLACK/GRAY
800105 1 |DECAL, WARNING-STAND CLEAR
800106 2 |DECAL, DANGER-STAND CLEAR
800110 3 |DECAL, AMBER REFLECTOR
800174 2 |DECAL, TF

Wings - Tri-Fold 40/80 Foot Boom
Page 41



ILLUSTRATED PARTS LIST

Wings - Tri-Fold 40/80 Foot Boom

MAIN WING
& BOOM REST

2X SWING
WING HARDWARE

SWING WING

SWING WING

BUMP
EXPLODED
PARTS VIEWS

AT HINGE AREAS

BREAKAWAY

Page 42

Wings - Tri-Fold 40/80 Foot Boom



resy

ILLUSTRATED PARTS LIST

Wings - Tri-Fold 40/80 Foot Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

1 568 4 |BUSHING, MACHINED

2 759 5 |ZERK, 1/4-28 STRAIGHT

3 7668 2 |ROLLER, WING, MACHINED

4 7669 1 |[PIN, ROLLER, 1"

5 9468 1 |PIN, FLIP WING

6 o514 1 |ARM, FLIP WING

7 14013 1 |SPRING GUIDE

8 14146 2 |BRACKET, HOSE RING

9 14149 1 |LINK, WING TILT

10 14575 1 |BALL JOINT, ADJUSTMENT

11 14642 1 |[LINK, MIDDLE SCISSORS

12 14643 2 |[LINK, OUTSIDE SANDWICH

13 14746 1 |LOCK, SWING WING

14 14747 1 |SWING WING BUMP BUSHING

19 530307 4 |BUSHING, CONEX

20 530309 6 |WASHER, FLAT HEAVY 13/32 X 1
21 540052 1 |[P-CLAMP, 3" W/3/8" HOLE

22 590006 1 |SPRING, COMPRESSION

25 590099 1 |REST, WING

26 590112 1 |BOLT, BREAKAWAY

27 590405 1 |[BUMP, SWING WING

28 590180 2 |[SNAP RING 1" EXTERNAL

29 596846M 4 |BOLT, SHOULDER, 5/8 X 1.25" MAGNI
29 596845M 4 |BOLT, SHOULDER, 5/8 X 1.63" MAGNI
30 596117M 1 |BOLT, HH 5/16-18X2 GR5 MAGNI

31 596154M 4 |[BOLT, HH 1/2-13X2 GR5 MAGNI

32 596155M 3 [BOLT, HH 1/2-13X2-1/2 GR5 MAGNI
33 596185M 1 |BOLT, HH 3/4-10X2-1/2 MAGNI

34 596209M 1 |[BOLT, HH 1-8X7-1/2 GR5 MAGNI

35 596213M 1 |[NUT, HEX 3/8-16 MAGNI

36 596217M 2 |NUT, HEX 3/4-10 G5 MAGNI

37 596218M 3 |NUT, HEX 1-8 MAGNI

38 596223M 4 |NUT, HEX JAM 1/2-13 MAGNI

39 596225M 2 |NUT, HEX JAM 3/4-10 GR8 MAGNI
40 596226M 2 |NUT, HEX JAM 1-8 MAGNI

41 596231M 2 |NUT, HEX NYLOCK 1/2-13 MAGNI
42 596232M 3 [NUT, HEXNYLOCK 5/8-11 MAGNI
43 596236M 1 |[NUT, CENTERLOCK, 5/16-18 MAGNI
44 596239M 3 |[NUT, CENTERLOCK, 1/2-13 MAGNI
45 596240M 2 |NUT, CENTERLOCK, 5/8-11 MAGNI
46 596250M 1 |[LOCKWASHER 3/8 MAGNI

47 596260M 8 |WASHER, FLAT 1/2 MAGNI

48 596592M 1 |BOLT, CARRIAGE 3/8-16 X 1 MAGNI
49 596633M 6 |BOLT, HH 3/8-24X1-1/4 GR8 MAGNI
50 620023 1 |CYLINDER, 25TD08-112 WING TILT
51 620034 1 |CYLINDER, 20TD10.00-112

52 620057 1 [CYLINDER, 30THC16.00-150 FLIP WING
53 790028 1 |SHOCK, BREAKAWAY, HEAVY

Wings - Tri-Fold 40/80 Foot Boom

Page 43



e Y.
ﬁ{:/%\f ILLUSTRATED PARTS LIST
Wings - Tri-Fold 60/88 Foot Boom

17 14 18

2-3" /] ll ] _
. L
12-4" . 11-8 1/2" ——=—=——6'-5" 75" ———=

24'-0 1/2"
W/ 12' CS = 30' NOM.

37'-10"

W/ 12' CS = 44" NOM.

OVERALL VIEWS,
MAIN COMPONENTS
& BOM

Wings - Tri-Fold 60/88 Foot Boom
Page 44



ILLUSTRATED PARTS LIST

Wings - Tri-Fold 60/88 Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

10 14149 1 |LINK, WING TILT

14 14715L 1 |WING, LH SWING

14 14715R 1 |WING, RH SWING

15 14746 1 |LOCK, SWING WING

17 14750 1 |MAIN WING, 9600N

18 14850 1 |BREAKAWAY 83", WELDMENT

19 22969L 1 |WING, FLIP, LH, 90FT BOOM

19 22969R 1 |WING, FLIP, RH, 90FT BOOM

22 590006 1 [SPRING, COMPRESSION

25 590099 1 |REST, WING

27 590405 1 |BUMP, SWING WING

49 620023 1 |CYLINDER, 25TD08-112

50 620034 1 |CYLINDER, 20TD10.00-112

51 620057 1 |CYLINDER, 30THC16.00-150

52 790028 1 |SHOCK, BREAKAWAY, HEAVY
800014 4 |DECAL, GREASE PIVOT POINTS
800020 1 |DECAL, FAST LOGO BLACK/GRAY
800105 1 |DECAL, WARNING-STAND CLEAR
800106 2 |DECAL, DANGER-STAND CLEAR
800110 3 |DECAL, AMBER REFLECTOR
800174 2 |DECAL, TF

Wings - Tri-Fold 60/88 Foot Boom

Page 45



= §El_
I :Qf—xf ILLUSTRATED PARTS LIST
Wings - Tri-Fold 60/88 Foot Boom

MAIN WING
& BOOM REST

2X SWING
WING HARDWARE

SWING WING
BUMP

EXPLODED
PARTS VIEWS
AT HINGE AREAS

BREAKAWAY

Wings - Tri-Fold 60/88 Foot Boom
Page 46



resy

ILLUSTRATED PARTS LIST

Wings - Tri-Fold 60/88 Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

1 568 4 [BUSHING, MACHINED

2 759 5 |ZERK, 1/4-28 STRAIGHT

3 7668 2 |ROLLER, WING, MACHINED

4 7669 1_|[PIN, ROLLER, 1"

5 9468 1__[PIN, FLIP WING

6 9514 1__|ARM, FLIP WING

7 12206 1 |BRACKET, BOLT ON WING REST
8 14013 1 |SPRING GUIDE

9 14146 3 |BRACKET, HOSE RING

10 14149 1 [LINK, WING TILT

11 14575 1 |BALL JOINT, ADJUSTMENT

12 14642 1 |LINK, MIDDLE SCISSORS

13 14643 2 [LINK, OUTSIDE SANDWICH

15 14746 1 [LOCK, SWING WING

16 14747 1 |SWING WING BUMP BUSHING

20 530307 4 |BUSHING, CONEX

21 530309 6 |WASHER, FLAT HEAVY 13/32 X 1
22 590006 1 |SPRING, COMPRESSION

25 590099 1 |REST, WING

26 590112 1 |BOLT, BREAKAWAY

27 590405 1 |BUMP, SWING WING

28 590180 2 [SNAP RING 1" EXTERNAL

29 | 596846M | 4 |BOLT, SHOULDER, 5/8 X 1.25" MAGNI
29 | 596845M | 4 |[BOLT, SHOULDER, 5/8 X 1.63" MAGNI
30 | 596117M 1 |BOLT, HH 5/16-18X2 GR5 MAGNI
31 | 596138M | 2 |[BOLT, HH 3/8-16X6 GR5 MAGNI

32 | 596154M | 6 |[BOLT, HH 1/2-13X2 GR5 MAGNI

33 | 596155M 1 |BOLT, HH 1/2-13X2-1/2 GR5 MAGNI
34 | 596185M 1 |BOLT, HH 3/4-10X2-1/2 MAGNI

35 | 596209M 1 |BOLT, HH 1-8X7-1/2 GR5 MAGNI
36 | 596217M 1 |[NUT, HEX 3/4-10 G5 MAGNI

37 | 596218M | 3 |[NUT, HEX 1-8 MAGNI

38 | 596223M | 5 |NUT, HEXJAM 1/2-13 MAGNI

39 | 596225M | 3 |NUT, HEXJAM 3/4-10 GR8 MAGNI
40 | 596226M | 2 |NUT, HEXJAM 1-8 MAGNI

41 | 596229M | 2 |NUT, HEXNYLOCK 3/8-16 MAGNI
42 | 596231M | 2 |NUT, HEXNYLOCK 1/2-13 MAGNI
43 | 596232M | 3 |NUT, HEXNYLOCK 5/8-11 MAGNI
44 | 596236M 1 |NUT, CENTERLOCK, 5/16-18 MAGNI
45 | 596239M | 3 |[NUT, CENTERLOCK, 1/2-13 MAGNI
46 | 596240M | 2 |NUT, CENTERLOCK, 5/8-11 MAGNI
47 | 596260M | 8 |WASHER, FLAT 1/2 MAGNI

48 | 596633M | 6 |BOLT, HH 3/8-24X1-1/4 GR8 MAGNI
49 620023 1 |CYLINDER, 25TD08-112

50 620034 1 |CYLINDER, 20TD10.00-112

51 620057 1 |CYLINDER, 30THC16.00-150

52 790028 1 |SHOCK, BREAKAWAY, HEAVY

Wings - Tri-Fold 60/88 Foot Boom

Page 47



ILLUSTRATED PARTS LIST

Wings - Narrow Tri-Fold 60/88 Foot Boom

18

14

7|_51|

6!_5"

12'-9 1/2"

25'-11/2"

Wr10'CS

39!_31!

30" NOM.

OVERALL VIEWS,
MAIN COMPONENTS

= 44' NOM.

W/ 10'CS

& BOM

Page 48

Wings - Narrow Tri-Fold 60/88 Foot Boom



ILLUSTRATED PARTS LIST

Wings - Narrow Tri-Fold 60/88 Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

10 14149 1 |LINK, WING TILT

14 14715L 1 |WING, LH SWING

14 14715R 1 |WING, RH SWING

15 14746 1 |LOCK, SWING WING

17 14750 1 |MAIN WING, 9600N

18 14850 1 |BREAKAWAY 83", WELDMENT

19 14705L 1 |WING, FLIP, LH, 90FT BOOM, 9600N

19 14705R 1 |WING, FLIP, RH, 90FT BOOM, 9600N

22 590006 1 |SPRING, COMPRESSION

25 590099 1 |REST, WING

27 590405 1 |BUMP, SWING WING

49 620023 1 |CYLINDER, 25TD08-112

50 620034 1 |CYLINDER, 20TD10.00-112

51 620057 1 |CYLINDER, 30THC16.00-150

52 790028 1 |SHOCK, BREAKAWAY, HEAVY
800014 4 |DECAL, GREASE PIVOT POINTS
800020 1 |DECAL, FAST LOGO BLACK/GRAY
800105 1 |DECAL, WARNING-STAND CLEAR
800106 2 |DECAL, DANGER-STAND CLEAR
800110 3 |DECAL, AMBER REFLECTOR
800174 2 |DECAL, TF

Wings - Narrow Tri-Fold 60/88 Foot Boom

Page 49



= §El_
I :Qf—xf ILLUSTRATED PARTS LIST
Wings - Narrow Tri-Fold 60/88 Foot Boom

MAIN WING
& BOOM REST

SWING WING
BUMP

EXPLODED
PARTS VIEWS
AT HINGE AREAS

BREAKAWAY

Wings - Narrow Tri-Fold 60/88 Foot Boom
Page 50



L 1. o™
fM ILLUSTRATED PARTS LIST
Wings - Narrow Tri-Fold 60/88 Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

1 568 BUSHING, MACHINED

2 759 ZERK, 1/4-28 STRAIGHT

3 7668 ROLLER, WING, MACHINED

4 7669 PIN, ROLLER, 1"

5 9468 PIN, FLIP WING

6 9514 ARM, FLIP WING

7 12206 BRACKET, BOLT ON WING REST
8 14013 SPRING GUIDE

9 14146 BRACKET, HOSE RING

10 14149 LINK, WING TILT

11 14575 BALL JOINT, ADJUSTMENT

12 14642 LINK, MIDDLE SCISSORS

13 14643 LINK, OUTSIDE SANDWICH

15 14746 LOCK, SWING WING

16 14747 SWING WING BUMP BUSHING
20 530307 BUSHING, CONEX

21 530309 WASHER, FLAT HEAVY 13/32 X 1
22 590006 SPRING, COMPRESSION

25 590099 REST, WING

26 590112 BOLT, BREAKAWAY

27 590405 BUMP, SWING WING

28 590180 SNAP RING 1" EXTERNAL

29 596846M
29 596845M
30 596117M
31 596138M
32 596154M
33 596155M
34 596185M
35 596209M
36 596217M
37 596218M
38 596223M
39 596225M
40 596226M
41 596229M
42 596231M
43 596232M
44 596236M
45 596239M
46 596240M
47 596260M
48 596633M

BOLT, SHOULDER, 5/8 X 1.25" MAGNI
BOLT, SHOULDER, 5/8 X 1.63" MAGNI
BOLT, HH 5/16-18X2 GR5 MAGNI
BOLT, HH 3/8-16X6 GR5 MAGNI
BOLT, HH 1/2-13X2 GR5 MAGNI
BOLT, HH 1/2-13X2-1/2 GR5 MAGNI
BOLT, HH 3/4-10X2-1/2 MAGNI
BOLT, HH 1-8X7-1/2 GR5 MAGNI
NUT, HEX 3/4-10 G5 MAGNI

NUT, HEX 1-8 MAGNI

NUT, HEX JAM 1/2-13 MAGNI

NUT, HEX JAM 3/4-10 GR8 MAGNI
NUT, HEX JAM 1-8 MAGNI

NUT, HEX NYLOCK 3/8-16 MAGNI
NUT, HEX NYLOCK 1/2-13 MAGNI
NUT, HEX NYLOCK 5/8-11 MAGNI
NUT, CENTERLOCK, 5/16-18 MAGNI
NUT, CENTERLOCK, 1/2-13 MAGNI
NUT, CENTERLOCK, 5/8-11 MAGNI
WASHER, FLAT 1/2 MAGNI

BOLT, HH 3/8-24X1-1/4 GR8 MAGNI

A A Q][OOI N]IWI=2TWINININIW AW =2] 220N RA[RIN[=2] 2] 2lO] B2 2N 2] 2R|alW =)= =2]NO >

49 620023 CYLINDER, 25TD08-112

50 620034 CYLINDER, 20TD10.00-112

51 620057 CYLINDER, 30THC16.00-150

52 790028 SHOCK, BREAKAWAY, HEAVY

Wings - Narrow Tri-Fold 60/88 Foot Boom
Page 51



PST

fm ILLUSTRATED PARTS LIST

Wings - Tri-Fold 60/90 Foot Boom
==
6'-5"

11'-8 1/2"

24'-01/2"
W/ 12' CS = 30' NOM. 388 1/2"

W/ 12' CS = 45' NOM.

OVERALL VIEWS,
MAIN COMPONENTS
& BOM

Wings - Tri-Fold 60/90 Foot Boom
Page 52



ILLUSTRATED PARTS LIST

Wings - Tri-Fold 60/90 Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

10 14149 1 |LINK, WING TILT

14 14715L 1 |WING, LH SWING

14 14715R 1 |WING, RH SWING

15 14746 1 |LOCK, SWING WING

17 14750 1 |[MAIN WING, 9600N

18 18300 1 |WLDMNT, 93" BREAKAWAY

19 22969L 1 |WING, FLIP, LH, 90FT BOOM

19 22969R 1 |WING, FLIP, RH, 90FT BOOM

22 590006 1 |SPRING, COMPRESSION

25 590099 1 |REST, WING

27 590405 1 |BUMP, SWING WING

49 620023 1 |CYLINDER, 25TD08-112

50 620034 1 |CYLINDER, 20TD10.00-112

51 620057 1 |CYLINDER, 30THC16.00-150

52 790028 1 |SHOCK, BREAKAWAY, HEAVY
800014 4 |DECAL, GREASE PIVOT POINTS
800020 1 |DECAL, FAST LOGO BLACK/GRAY
800105 1 |DECAL, WARNING-STAND CLEAR
800106 2 |DECAL, DANGER-STAND CLEAR
800110 3 |DECAL, AMBER REFLECTOR
800174 2 |DECAL, TF

Wings - Tri-Fold 60/90 Foot Boom

Page 53



= §El_
I :Qf—xf ILLUSTRATED PARTS LIST
Wings - Tri-Fold 60/90 Foot Boom

MAIN WING
& BOOM REST

2X SWING
WING HARDWARE

SWING WING
BUMP

EXPLODED
PARTS VIEWS
AT HINGE AREAS

BREAKAWAY

Wings - Tri-Fold 60/90 Foot Boom
Page 54



[resy

ILLUSTRATED PARTS LIST

Wings - Tri-Fold 60/90 Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

1 568 4 BUSHING, MACHINED

2 759 5 ZERK, 1/4-28 STRAIGHT

3 7668 2 ROLLER, WING, MACHINED

4 7669 1 PIN, ROLLER, 1"

5 9468 1 PIN, FLIP WING

6 9514 1 ARM, FLIP WING

7 12206 1 BRACKET, BOLT ON WING REST
8 14013 1 GUIDE, SPRING WELDMENT

9 14146 3 BRACKET, HOSE RING

10 14149 1 LINK, WING TILT

11 14575 1 BALL JOINT, ADJUSTMENT

12 14642 1 LINK, MIDDLE SCISSORS

13 14643 2 LINK, OUTSIDE SANDWICH

15 14746 1 LOCK, SWING WING

16 14747 1 SWING WING BUMP BUSHING

20 530307 4 BUSHING, CONEX

21 530309 6 WASHER, FLAT HEAVY 13/32 X 1
22 590006 1 SPRING, COMPRESSION

25 590099 1 REST, WING

26 590112 1 BOLT, BREAKAWAY

27 590405 1 BUMP, SWING WING

28 590180 2 SNAP RING, 1" EXTERNAL

29 596846M 4 BOLT, SHOULDER, 5/8 X 1.25" MAGNI
29 596845M 4 BOLT, SHOULDER, 5/8 X 1.63" MAGNI
30 596117M 1 BOLT, HH 5/16-18X2 GR5 MAGNI
31 596138M 2 BOLT, HH 3/8-16X6 GR5 MAGNI

32 596154M 6 BOLT, HH 1/2-13X2 GR5 MAGNI

33 596155M 1 BOLT, HH 1/2-13X2-1/2 GR5 MAGNI
34 596185M 1 BOLT, HH 3/4-10X2-1/2 MAGNI

35 596209M 1 BOLT, HH 1-8X7-1/2 GR5 MAGNI
36 596217M 1 NUT, HEX 3/4-10 MAGNI

37 596218M 3 NUT, HEX 1-8 MAGNI

38 596223M 5 NUT, HEX JAM 1/2-13 MAGNI

39 596225M 3 NUT, HEX JAM 3/4-10 GR8 MAGNI
40 596226M 2 NUT, HEX JAM 1-8 MAGNI

41 596229M 2 NUT, HEXNYLOCK 3/8-16 MAGNI
42 596231M 2 NUT, HEXNYLOCK 1/2-13 MAGNI
43 596232M 3 NUT, HEXNYLOCK 5/8-11 MAGNI
44 596236M 1 NUT, CENTERLOCK, 5/16-18 MAGNI
45 596239M 3 NUT, CENTERLOCK, 1/2-13 MAGNI
46 596240M 2 NUT, CENTERLOCK, 5/8-11 MAGNI
47 596260M 8 WASHER, FLAT 1/2 MAGNI

48 596633M 6 BOLT, HH 3/8-24X1-1/4 GR8 MAGNI
49 620023 1 CYLINDER, 25TDO08-112

50 620034 1 CYLINDER, 20TD10.00-112

51 620057 1 CYLINDER, 30THC16.00-150

52 790028 1 SHOCK, BREAKAWAY, HEAVY

Wings - Tri-Fold 60/90 Foot Boom

Page 55



PST

fm ILLUSTRATED PARTS LIST
Wings - Narrow Tri-Fold 60/90 Foot Boom

Wa

-
2}3_ //}(\Hﬁ ) ll —73 -
12-9 12" ‘ 6-5" ‘ 83"

251 1/2"

W/ 10' CS = 30' NOM. 401 1/2"

W/ 10' CS = 45' NOM.

OVERALL VIEWS,
MAIN COMPONENTS
& BOM

Wings - Narrow Tri-Fold 60/90 Foot Boom
Page 56



ILLUSTRATED PARTS LIST

Wings - Narrow Tri-Fold 60/90 Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

10 14149 1 |LINK, WING TILT

14 14715L 1 |[WING, LH SWING

14 14715R 1 |WING, RH SWING

15 14746 1 |LOCK, SWING WING

17 14750 1 [MAIN WING, 9600N

18 18300 1 |WLDMNT, 93" BREAKAWAY

19 14705L 1 |WING, FLIP, LH, 90FT BOOM, 9600N

19 14705R 1 |WING, FLIP, RH, 90FT BOOM, 9600N

22 590006 1 |SPRING, COMPRESSION

25 590099 1 |REST, WING

27 590405 1 |BUMP, SWING WING

49 620023 1 |CYLINDER, 25TD08-112

50 620034 1 |CYLINDER, 20TD10.00-112

51 620057 1 |CYLINDER, 30THC16.00-150

52 790028 1 |SHOCK, BREAKAWAY, HEAVY
800014 4 |DECAL, GREASE PIVOT POINTS
800020 1 |DECAL, FAST LOGO BLACK/GRAY
800105 1 |DECAL, WARNING-STAND CLEAR
800106 2 |DECAL, DANGER-STAND CLEAR
800110 3 |DECAL, AMBER REFLECTOR
800174 2 |DECAL, TF

Wings - Narrow Tri-Fold 60/90 Foot Boom

Page 57



= §El_
I :Qf—xf ILLUSTRATED PARTS LIST
Wings - Narrow Tri-Fold 60/90 Foot Boom

MAIN WING
& BOOM REST

2X SWING
WING HARDWARE

SWING WING
BUMP

EXPLODED
PARTS VIEWS
AT HINGE AREAS

BREAKAWAY

Wings - Narrow Tri-Fold 60/90 Foot Boom
Page 58



resy

ILLUSTRATED PARTS LIST

Wings - Narrow Tri-Fold 60/90 Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

1 568 4 |BUSHING, MACHINED

2 759 5 |ZERK, 1/4-28 STRAIGHT

3 7668 2 |ROLLER, WING, MACHINED

4 7669 1 |PIN, ROLLER, 1"

5 0468 1 |PIN, FLIP WING

6 9514 1 |ARM, FLIP WING

7 12206 1 |BRACKET, BOLT ON WING REST
8 14013 1 |GUIDE, SPRING WELDMENT

9 14146 3 |BRACKET, HOSE RING

10 14149 1 |LINK, WING TILT

11 14575 1 |BALL JOINT, ADJUSTMENT

12 14642 1 |LINK, MIDDLE SCISSORS

13 14643 2 [LINK, OUTSIDE SANDWICH

15 14746 1 |LOCK, SWING WING

16 14747 1 [SWING WING BUMP BUSHING

20 530307 4 |BUSHING, CONEX

21 530309 6 |WASHER, FLAT HEAVY 13/32 X 1
22 590006 1 |SPRING, COMPRESSION

25 590099 1 |REST, WING

26 590112 1 |BOLT, BREAKAWAY

27 590405 1 |BUMP, SWING WING

28 590180 2 [SNAP RING, 1" EXTERNAL

29 596846M 4 |BOLT, SHOULDER, 5/8 X 1.25" MAGNI
29 596845M 4 |BOLT, SHOULDER, 5/8 X 1.63" MAGNI
30 596117M 1 |BOLT, HH 5/16-18X2 GR5 MAGNI
31 596138M 2 |BOLT, HH 3/8-16X6 GR5 MAGNI

32 596154M 6 |BOLT, HH 1/2-13X2 GR5 MAGNI

33 596155M 1 |[BOLT, HH 1/2-13X2-1/2 GR5 MAGNI
34 596185M 1 |BOLT, HH 3/4-10X2-1/2 MAGNI

35 596209M 1 |BOLT, HH 1-8X7-1/2 GR5 MAGNI
36 596217M 1 |NUT, HEX 3/4-10 MAGNI

37 596218M 3 |[NUT, HEX 1-8 MAGNI

38 596223M 5 |NUT, HEXJAM 1/2-13 MAGNI

39 596225M 3 |NUT, HEX JAM 3/4-10 GR8 MAGNI
40 596226M 2 [NUT, HEX JAM 1-8 MAGNI

41 596229M 2 |NUT, HEXNYLOCK 3/8-16 MAGNI
42 596231M 2 |[NUT, HEXNYLOCK 1/2-13 MAGNI
43 596232M 3 |[NUT, HEXNYLOCK 5/8-11 MAGNI
44 596236M 1 |NUT, CENTERLOCK, 5/16-18 MAGNI
45 596239M 3 |[NUT, CENTERLOCK, 1/2-13 MAGNI
46 596240M 2 |NUT, CENTERLOCK, 5/8-11 MAGNI
a7 596260M 8 |WASHER, FLAT 1/2 MAGNI

48 596633M 6 |BOLT, HH 3/8-24X1-1/4 GR8 MAGNI
49 620023 1 |CYLINDER, 25TD08-112

50 620034 1 |CYLINDER, 20TD10.00-112

51 620057 1 |CYLINDER, 30THC16.00-150

52 790028 1 |SHOCK, BREAKAWAY, HEAVY

Wings - Narrow Tri-Fold 60/90 Foot Boom

Page 59



PST

f Vv v~ ILLUSTRATED PARTS LIST
Wings - Tri-Fold 100 Foot Boom

(18)

= ——m e
14'-8 1/2" 4L 6'-10 1/2" *L 7-91/2"

43'-8 1/2"
W/ 12' CS = 50' NOM.

1
—

OVERALL VIEWS,
MAIN COMPONENTS
& BOM

Wings - Tri-Fold 100 Foot Boom
Page 60



Tl Y I
fM ILLUSTRATED PARTS LIST
Wings - Tri-Fold 100 Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

9 14149 1 |LINK, WING TILT

13 14715L 1 |WING, LH SWING

13 14715R 1 |WING, RH SWING

14 14746 1 |LOCK, SWING WING

16 18300 1 |WELDMENT, 93" BREAKAWAY

17 22970 1 |WING, MAIN, 80" & 100' BOOM

18 229711 1 |WING, FLIP, LH, 100' BOOM

18 22971R 1 |WING, FLIP, RH, 100' BOOM

21 590006 1 |SPRING, COMPRESSION

24 590099 1 |REST, WING

26 509405 1 |BUMP, SWING WING

46 620023 1 |CYLINDER, 25TD08-112 WING TILT

47 620034 1 |CYLINDER, 20TD10.00-112

48 620057 1 |CYLINDER, 30THC16.00-150 FLIP WING

49 790028 1 |SHOCK, BREAKAWAY, HEAVY
800014 4 |DECAL, GREASE PIVOT POINTS
800020 1 |DECAL, FAST LOGO BLACK/GRAY
800105 1 |DECAL, WARNING-STAND CLEAR
800106 2 |DECAL, DANGER-STAND CLEAR
800110 3 |DECAL, AMBER REFLECTOR
800174 2 |DECAL, TF

Wings - Tri-Fold 100 Foot Boom
Page 61



= §El_
I :Qf—xf ILLUSTRATED PARTS LIST
Wings - Tri-Fold 100 Foot Boom

MAIN WING
& BOOM REST

SWING WING
BUMP

EXPLODED
PARTS VIEWS
AT HINGE AREAS

BREAKAWAY

Wings - Tri-Fold 100 Foot Boom
Page 62



resy

ILLUSTRATED PARTS LIST

Wings - Tri-Fold 100 Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

1 568 4 |BUSHING, MACHINED

2 759 5 |ZERK, 1/4-28 STRAIGHT

3 7668 2 |ROLLER, WING, MACHINED

4 7669 1 |PIN, ROLLER, 1"

5 9468 1 |PIN, FLIP WING

6 9514 1 |ARM, FLIP WING

7 14013 1 |SPRING GUIDE

8 14146 3 |BRACKET, HOSE RING

9 14149 1 |LINK, WING TILT

10 14575 1 |BALL JOINT, ADJUSTMENT

11 14642 LINK, MIDDLE SCISSORS

12 14643 2 |LINK, OUTSIDE SANDWICH

14 14746 1 |[LOCK, SWING WING

15 14747 1 [SWING WING BUMP BUSHING

19 530307 4 |BUSHING, CONEX

20 530309 6 |WASHER, FLAT HEAVY 13/32 X 1
21 590006 1 |SPRING, COMPRESSION

24 590099 1 |REST, WING

25 590112 1 |BOLT, BREAKAWAY

26 590405 1 |[BUMP, SWING WING

27 590180 2 [SNAP RING 1" EXTERNAL

28 | 596846M 4 |BOLT, SHOULDER, 5/8 X 1.25" MAGNI
28 | 596845M 4 |BOLT, SHOULDER, 5/8 X 1.63" MAGNI
29 | 596117M 1 |BOLT, HH 5/16-18X2 GR5 MAGNI
30 | 596154M 6 |BOLT, HH 1/2-13X2 GR5 MAGNI

31 596155M 1 |BOLT, HH 1/2-13X2-1/2 GR5 MAGNI
32 | 596185M 1 |BOLT, HH 3/4-10X2-1/2 MAGNI

33 | 596209M 1 |BOLT, HH 1-8X7-1/2 GR5 MAGNI
34 | 596217M 1 |[NUT, HEX 3/4-10 G5 MAGNI

35 | 596218M 3 |NUT, HEX 1-8 MAGNI

36 | 596223M 5 |NUT, HEXJAM 1/2-13 MAGNI

37 | 596225M 3 |NUT, HEXJAM 3/4-10 GR8 MAGNI
38 | 596226M 2 |NUT, HEXJAM 1-8 MAGNI

40 | 596232M 3 |NUT, HEXNYLOCK 5/8-11 MAGNI
41 596236M 1 [NUT, CENTERLOCK, 5/16-18 MAGNI
42 | 596239M 3 |NUT, CENTERLOCK, 1/2-13 MAGNI
43 | 596240M 2 |NUT, CENTERLOCK, 5/8-11 MAGNI
44 | 596260M 8 |WASHER, FLAT 1/2 MAGNI

45 | 596633M 6 |BOLT, HH 3/8-24X1-1/4 GR8 MAGNI
46 620023 1 |CYLINDER, 25TD08-112 WING TILT
47 620034 1 |CYLINDER, 20TD10.00-112

48 620057 1 |CYLINDER, 30THC16.00-150 FLIP WING
49 790028 1 [SHOCK, BREAKAWAY, HEAVY

Wings - Tri-Fold 100 Foot Boom

Page 63



e =)

N 66 6 6

fﬂj r

ILLUSTRATED PARTS LIST

Breakaway Pivot

1
15\% 5
\g
= 2 3 a
‘l
\
1 __©
o o v\ g
e\l =16
57 =15

N\
/ LY 3
GREASE BETWEEN 14

\ \
CLUTCH DOGS DAILY 13 10 1 A
SET SPRING TENSION
AND ROTATE BREAKAWAY 12 1
TO GET GREASE BETWEEN
SURFACES

e —F ! |

( ;::1 e 3.500

I - | 3.150
-y = PRELOAD
- 3.150 GIVES

MAX DEFLECTION

I

Breakaway Pivot
Page 64



e =)

PN

ﬁﬂ_;’ r

Frvw_eww.

ILLUSTRATED PARTS LIST

Breakaway Pivot Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

1 596633M 6 |BoltHexHead 3/8-24 x 1-1/4 GR8 Magni
2 590112 1 |BoltHexHead Breakaway Pivot

3 (14457 590074 1 |20° Clutch Male Half

4 (14458 590073 1 ]20° Clutch Female Half

5 |EL-2X3X2-046 790028 1 [Shock Breakaway, Heavy

6 14013 1 |Guide, Spring Breakaway

7 590006 1 |Spring, Breakaway

8 14013 1 |Guide, Spring Breakaway

9 217 1 [NutHexHead 3/4” Zp

10 799 2 [NutHexHead 1” Zp

11 226 2 [NutHexHead Jam 1” Zp

12 216 1 |NutHexHead 5/8 Zp

13 14268 1 [Collar

14 14575 1 |Breakaway Adjustment Bolt

15 250 6 |Lock Washer 3/8 Zp

16 530309 6 |Flat Washer Heavy 3/8

17 368 3 |BoltHexHead 3/8 x1-1/2 GR8 Zp

18 225 1 [NutHexHead Jam 3/4" Zp

19 12388 1 |Early Unit Update - Replaces 3/4" #14 when

plate (A) has a 3/4 x1-1/2" Slot

Breakaway Pivot
Page 65



= §El_
I A%j ILLUSTRATED PARTS LIST

Pump Option - 60’ - 66° Boom With ACE 105-206 Pump

ump
666666



OOLD ILLUSTRATED PARTS LIST
Pump Option - 60’ & 66’ Boom With ACE 150-206 Pump Parts List

ITEM PART NO. QTY. DESCRIPTION
1 500034 1 |VALVE, 2" BOTTOM LOAD FPF

2 510003 1 BUMBLEBEE HOSE, 2"

3 530019 2 |GASKET, 2" EPDM

4 530103 1 MANIFOLD FLANGE 2" FP X 2" HB

5 530111 1 MANIFOLD, 3" X 2" HB

6 540002 2 |CLAMP, WORM SCREW 2"

7 540007 2 |CLAMP, HOSE 2" T-BOLT

8 550000 1 PUMP, 150-206 FLANGED, ACE

9 632079 1 VALVE, BUTTERFLY, 1.5", Deutsch Connector

Pump Option - 60’ - 66° Boom With ACE 105-206 Pump
Page 67



PST

f F v v ILLUSTRATED PARTS LIST
Pump Option - 60’ - 100’ Boom With ACE 205-304 Pump

Pump Option - 60’ - 100’ Boom With ACE 205-304 Pump
Page 68



ILLUSTRATED PARTS LIST
Pump Option - 60’ - 100’ Boom With ACE 205-304 Pump Parts List

ITEM PART NO. QTY. DESCRIPTION

1 18339 2 |PLATE, PUMP SPACER

2 510004 2' |HOSE, 3" FERTILIZER

3 530024 5 |GASKET, 3" EPDM

4 530113 1 Flanged 3 Inch Hose Barb

5 530234 1 3" COUPLER, 45°

6 530316 1 MANIFOLD REDUCER 3" X2" COUPLER
7 530448 1 3" FLANGE X 3" FLANGE

8 530449 1 3" MANIFOLD TO HOSE BARB 45

9 530450 1 3" MANIFOLD 3 WAY VALVE

10 540003 5 |CLAMP, WORM SCREW 3"

11 540009 2 |CLAMP, 3" TBOLT

12 550025 1 PUMP, ACE 205F 304 ASSEMBLY

13 632079 1 VALVE, BUTTERFLY, 1.5", Deutsch Connector

Pump Option - 60’ - 100’ Boom With ACE 205-304 Pump
Page 69



= §El_
I {;/—:’J ILLUSTRATED PARTS LIST

Pump Option - 80, 90 & 100’ Boom With ACE 205-304 PWM Pump

Pump Option - 80, 90 & 100’ Boom With ACE 205-304 PWM Pump
Page 70



ILLUSTRATED PARTS LIST
Pump Option - 80, 90 & 100’ Boom With ACE 205-304 PWM Pump Parts List

ITEM PART NO. QTY. DESCRIPTION

1 18339 2 |PLATE, PUMP SPACER

2 510004 2' |HOSE, 3" FERTILIZER

3 530024 5 |GASKET, 3" EPDM

4 530113 1 Flanged 3 Inch Hose Barb

5 530234 1 |[3" COUPLER, 45°

6 530316 1 MANIFOLD REDUCER 3" X2" COUPLER
7 530448 1 [3" FLANGE X 3" FLANGE

8 530449 1 (3" MANIFOLD TO HOSE BARB 45
9 530450 1 (3" MANIFOLD 3 WAY VALVE

10 540003 5 |CLAMP, WORM SCREW 3"

11 540009 2 |CLAMP, 3" TBOLT

12 550035 1 PUMP, ACE 205F WITH 304 PWM

Pump Option - 80, 90 & 100’ Boom With ACE 205-304 PWM Pump
Page 71



e Y.
ﬁ{:/%\f ILLUSTRATED PARTS LIST
Pump Option - 60’ - 100’ Boom With HYPRO Pump

ump
PPPPPP



ILLUSTRATED PARTS LIST

Pump Option - 60’ - 100’ Boom With HYPRO Pump Parts List

ITEM PART NO. QTY. DESCRIPTION

1 500034 1 |VALVE, 2" BOTTOM LOAD FPF

2 510003 1 |BUMBLEBEE HOSE, 2"

3 530019 2 |GASKET, 2" EPDM

4 530103 1 |MANIFOLD FLANGE 2" FP X 2" HB

5 530111 1 |MANIFOLD, 3" X2" HB

6 540002 2 |CLAMP, WORM SCREW 2"

7 540007 2 |CLAMP, HOSE 2" T-BOLT

8 550011 1 |PUMP, HYPRO

9 632079 1 |VALVE, BUTTERFLY, 1.5", Deutsch Connector

Pump Option - 60’ - 100’ Boom With HYPRO Pump
Page 73



,_J—/—/ B
| g2 ILLUSTRATED PARTS LIST

963P Pump Assembly

963P Pump Assembly
Page 74



AT

ﬂﬁw ILLUSTRATED PARTS LIST

963P Pump Assembly Parts List

ITEM PART NO. QTY. DESCRIPTION

8 530002 7 |Manifold Clamp 2” Full Port

530005 1 |Adapter 1/8 MPT x 1/4 Quick Lock

9

10 530019 8 |Gasket 2” Full Port

11 129 2 |BoltHH 3/8 x1-1/2 GR5 Zp
12 530024 3 [Gasket3”

13 769 2 [Nut HH 3/8" Whizlock Zp
14 1 SEE PUMP PAGES

15 530125 1 Manifold Y Strainer 30 Mesh Screen 2” Full Port

20 540007 4 |T-Bolt Clamp 2” Hose

21 510002 1 [Fertilizer Solution Hose

22 530115 1 [Manifold Tee 3”

23 530112 2 |Manifold 3 x2 Hose Barb 90°
28 540003 3 |Manifold Clamp 3”

963P Pump Assembly
Page 75



= §El_
I :Ji-/:éf ILLUSTRATED PARTS LIST

Y Strainer




ILLUSTRATED PARTS LIST

Y Strainer Parts List

ITEM PART NO. VENDOR PART NO. QTY. DESCRIPTION

530125 1 Complete Strainer

1 MLS222B 1 2" FP Line Strainer Body

2 MLS220C1 1 MLS220 Cap Assembly

3 MLS220R1 1 2" FP LS Retaining Ring

4 LST204SS 1 4SS MESH SCREEN

4 LST206SS 1 6 SS MESH SCREEN

4 LST208SS 1 8 SS MESH SCREEN

4 LST210SS 1 10 SS MESH SCREEN

4 LST216SS 1 16 SS MESH SCREEN

4 LST230SS 1 30H SS MESH SCREEN

4 LST250SS 1 50 SS MESH SCREEN

4 MLS250SS 1 50 SS MESH PERFORATED SCREEN
4 LST280SS 1 80 SS MESH SCREEN

4 MLS280SS 1 80 SS MESH PERFORATED SCREEN
4 LST2100SS 1 100 SS MESH SCREEN

4 MLS2100SS 1 100 SS MESH PERFORATED SCREEN

Y Strainer
Page 77




fesr

N o660

ILLUSTRATED PARTS LIST

ACE 150-206 Pump, 60 & 66 Foot Boom

REF. # PART NUMBER DESCRIPTION REQ.

1 BAC-53 Pipe plug 4

1 41120 Pipe plug, stainless steel (optional) 4
2 BAC-12-150-FLG Volute, cast iron, NPT & flanged (for 150F models) 1
2 BAC-12-150-SS Volute, 316 stainless steel , NPT & flanged (for 150FS models) 1
3 BAC-23-A Nut, 3/8" NF, cad plated 1
3 BAC-23-A-SS Nut, 3/8" NF, stainless steel (optional) 1
422 | BAC-24-HYD-SS Washer, 3/8" star, stainless steel 1
5 BAC-26-150-P Impeller, Valox, keyway 1
5 BAC-26-150-ClI Impeller, cast iron, keyway (optional) 1
6% BAC-7V Seal, carbon/ceramic/Viton (includes 40160 O-Ring) 1
6® BAC-7SC Seal, silicon carbide/Viton (includes 40160 O-Ring) (optional) 1
6A®® | 40160 O-ring, shaft seal 1
792 | BAC-4-150 O-ring, body seal 1
8 BAC-14-150-HYD Mounting frame, cast iron (for 150F models) 1
8 BAC-14-150-HYD-SS Mounting frame, 316 stainless steel (for 150FS models) 1
9 40950 Cap screw, 3/8” NC x 3/4" hex head 4
9 40930 Cap screw, 3/8" NC x 3/4" hex head, stainless steel (optional) 4
10 BAC-54 Slinger 1
11 BAC-33 Snap ring, internal, BAC-14 mounting frame 2
12 BAC-37 Ball Bearing, sealed, BAC-6 shaft 2
13 BAC-32 Snap ring, external, BAC-6 shaft 2
14 BAC-32-S Spacer for BAC-6 shaft 1
15 BACH-25 Key, 1/8" x 1/8" x 1/2" 1
16 BAC-6-HYD-SS Shaft, 5/8" diameter, keyway and tang slot, stainless steel 1
17 BAC-75-HYD-206 Hydraulic motor, 7 GPM (includes parts 18 - 25) 1
18 S200 Seal support spacer for 200 Series HYD motor 1
19 BAC-75-HYD-206N Hydraulic motor, 7 GPM (motor only - no external fittings) 1
20 41255 Cap screw, 5/16" N. C. x 3-3/4" socket head (for 206N motor) 4
21 41875 O-ring, #8 SAE fitting 2
22 BAC-78-8SAE Reverse check valve, #8 SAE male x 1/2" NPT female 1
23 BAC-80-8SAE Adapter, restrictor body, #8 SAE male x 1/2" NPT female 1
24 41448 O-ring, orifice insert 1
25 BAC-79-7 Orifice, restrictor insert, .109 (206N) 1
26 LS-206N Flow limiting valve (206N), #8 SAE male x 1/2" NPT female 1
@ RK-FMC-150 Repair kit for FMC-150 series pump -
@ RK-FMCSC-150 Repair kit for FMC-150 series with silicon carbide shaft seal -
# RK-BAC-75-HYD-L Repair kit for 200-L Series motor -

ACE 150-206 Pump, 60 & 66 Foot Boom

Page 78



=}
N o666

ffjj r

ILLUSTRATED PARTS LIST

ACE 150-206 Pump Hydraulic Motor, 60 & 66 Foot Boom

MODEL | MODEL | MODEL
REF. #| "50aN 506N 210N DESCRIPTION REQUIRED
1* S200 S200 S200 Seal support spacer 1
2* 40153 40153 40153 Seal cartridge 1
3 41941 41941 41941 Snap ring, bearing 2
4 41961 41961 41961 Ball bearing, 7/16" 1.D. 1
5 41731 41731 41731 Drive plate 1
6 42041 42041 42041 Valve cap, coasting check 1
T 42044 42044 42044 0" ring, coasting check 1
8 42042 42042 42042 Spring, coasting check 1
9 42043 42043 42043 Ball, coasting check 1
10* 41850 41850 41850 "O" ring, housing seal 2
11 41720 41721 41725 Gear housing 1
12 41800 41801 41805 Dowel pin, housing 2
13 41742 41742 41742 End plate 1
14 41900 41900 41905 Cap screw, 1/4" N.C. hex head 2
15 42010 42010 42010 Adjusting screw, needle valve 1
16* 42030 42030 42030 Thread seal, 3/8", needle valve 1
17 42040 42040 42040 Washer, flat steel, needle valve 1
18 40960 40960 40960 Nut, 3/8" N.C. jam, needle valve 1
19 41761 41764 41766 Drive shaft 1
20 41920 41921 41925 Dowel pin, drive shaft 1
21 41970 41971 41975 Idler shaft 1
22 41990 41990 41990 Ball, idler shaft 1
23 41980 41980 41980 Retaining ring, idler gear 2
24 41750 41751 41755 Gear 2
25 41455 41455 41455 Adapter body, #8 SAE male x 1/2" NPT 1
26 41448 41448 41448 "O" ring, orifice insert (use with 41456 insert) 1
27 41457 41456 41456 Insert, restrictor orifice (use with 41455 body) 1
28 41875 41875 41875 '0" ring, #8 SAE male fitting 2
29 41441 41441 41441 Reverse check, #8 SAE male x 1/2" NPT 1
# 41374 41374 41374 Repair Kit, RK-BAC-75-HYD-L --

ACE 150-206 Pump Hydraulic Motor, 60 & 66 Foot Boom

Page 79



PST

fm ILLUSTRATED PARTS LIST
ACE 205-304 Pump, 80, 90 & 100 Foot Boom

ACE 205-304 Pump, 80, 90 & 100 Foot Boom
Page 80



ILLUSTRATED PARTS LIST

ACE 205-304 Pump, 80, 90 & 100 Foot Boom Parts List

ITEM PART NO. QTY. DESCRIPTION
0 550025 1 [PUMP, 205-304 Flanged, Complete Pump
1 BAC-53 1 |Pipeplug
1 41120 1 |Pipe plug, stainless steel (optional)
2 7AC-14-FLG 1 [Volute, 300 standard flange x 220 full port flange
3 BAC-23-A 1 |Nut, 3/8” NF, cad plated
3 BAC-23-A-SS 1 |Nut, 3/8” NF, stainless steel (optional)
4j BAC-24-HYD-SS 1 [Washer, 3/8” star, stainless steel
5 BAC-26-200-P 1 [|Impeller, with extended keyway, thermoplastic
5 BAC-26-200-Cl 1 |Impeller, with extended keyway, castiron (optional)
5 BAC-26-200-SS 1 |Impeller, with extended keyway, 316 stainless steel (optional)
6j BAC-4A 1 |O-ring, body seal
7j BAC-7SC-205V 1 |Seal,silicon carbide
8 BAC-14-205-HYD 1 |Mounting frame for 205 pump
9 40950 4 |Cap screw, 3/8” NC x 3/4” hex head
10 41330 4 |Cap screw, 5/16” NC x 3/4” hex head, motor to pump
11 BAC-54 1 |Slinger
12 BACH-33 1 |Snap ring, internal, BAC-14-205 mounting frame
13 BACH-32-HD 3 |Snapring, external, BAC-6-205 shaft
14 40880 1 |Ball bearing, sealed, BAC-6-205 shaft
15 BAC-25 1 [Key, 1/8”x1/8” x 13/16”, extended keyway
16 BAC-6-205-HYD-SS 1 [Shaft, extended keyway, tang, stainless steel
17 S305 1 |Seal support spacer for 205 series pump
18 BAC-75-HYD-304A 1 [Hydraulic motor, 13 GPM, 1/2” NPT ports
18 | BAC-75-HYD-304A-12SAE| 1 |Hydraulic motor, 13 GPM, #12 SAE end ports (optional)
j RK-FMCSC-205 1 |Repair kit for FMC-205 pump with silicon carbide shaft seal
# RK-BAC-75-HYD-300-L 1 |Repair kit for 300 Series hydraulic motor

ACE 205-304 Pump, 80, 90 & 100 Foot Boom
Page 81




ILLUSTRATED PARTS LIST

ACE 205-304 PWM Pump, 80, 90 & 100 Foot Boom

Page 82

ACE 205-304 PWM Pump, 80, 90 & 100 Foot Boom



ILLUSTRATED PARTS LIST
ACE 205-304 PWM Pump, 80, 90 & 100 Foot Boom Parts List

ITEM PART NO. QTY. EDP # DESCRIPTION

0 |550035 1 PUMP, 205-304 FLANGED, PWM, COMPLETE PUMP

1 |BAC-53 4 | 41110 |Pipe plug

1 (41120 4 | 41120 |Pipe plug, stainless steel (-FS model) (optional)
7AC-14-FLG 41530 |[Volute, 300 standard flange x 220 full port flange, cast iron
7AC-14-FLG-SS 41532 |Volute. 300 flange x 220 flange, 316 stainless steel (-FS model)
BAC-23-B-SS 40393 |Nut, 3/8" NF, stainless steel
BAC-24-B-SS 42702 |Washer, 3/8”, stainless steel, self-locking
BAC-26-200-P 40434 |Impeller, thermoplastic
BAC-26-200-Cl 40433 |[Impeller, cast iron (optional)
BAC-26-200-SS 40436 |Impeller, 316 stainless steel (-FS model) (optional)
BAC-H4A 40005 |[O-ring, body seal
BAC-7SC-205V 40149 |Seal, silicon carbide

BAC-14-205-HYD
BAC-14-205-HYD-SS

40338 |Mounting frame for 205 pump
40346 |Mounting frame for 205 pump, 316 stainless steel (-FS model)

Alalalalalalalalala ~Nlo
@m\'o’m#wl\)_\owwmm QA B]WININ

AlalalalalaIN|WIN|alRR[A]alalalalalalalalalal~

40950 40950 |Cap screw, 3/8” NC x 3/4” hex head
40930 40930 |[Cap screw, 3/8” NC x 3/4” hex head, stainless steel (-FS model)
41330 41330 |Cap screw, 5/16” NC x 3/4” hex head, motor to pump
BAC-54 41130 |Slinger
BACH-33 40820 [Snap ring, internal, BAC-14-205 mounting frame
BACH-32-HD 40385 |Snap ring, external, BAC-6-205 shaft
40880 40880 |Ball bearing, sealed, BAC-6-205 shaft
BAC-25 40425 |Key, 1/8” x 1/8” x 13/16”, extended keyway
BAC-6-205-HYD-SS 40068 |[Shaft, extended keyway, tang, stainless steel
S305 40163 |Seal support spacer for 205 series pump
BAC-75-HYD-304-PWM 41348 |Hydraulic motor, 11 GPM, PWM
41445 41445 |o-ring, #10 SAE fitting
20 |BAC-78-10X10SAE 41467 |Reverse check assembly, #10 SAE x #10 SAE
NS |RK-FMCSC-205 - 52705 [Repair kit for FMC-205 pump with silicon carbide shaft seal
NS |RK-BAC-75-HYD-300-L - 41362 |Repair kit for 300 Series hydraulic motor

ACE 205-304 PWM Pump, 80, 90 & 100 Foot Boom
Page 83



ILLUSTRATED PARTS LIST

Repair Parts Kit No. 3430-0332
Contains: One mechanical seal
(Ref. 7), one o-ring (Ref. 5) and

one rubber gasket (Ref. 6).

Silicon Carbide Seal Kit
No. 3430-0589

Contains one each:
mechanical seal (Ref. 7) and
o-ring (Ref. 5).

Hydraulic Motor Part Nos.

2500-0009C (HM1C Models)
2500-0011C (HM3C Models)
2500-0018C (HMSC Models)

NOTE: When ordering parts, give
QUANTITY, PART NUMBER,
DESCRIPTION, and COMPLETE
MODEL NUMBER. Reference
numbers are used ONLY to identify
parts in the drawing and are NOT
to be used as order numbers.

Parts Kit No. 3430-0178
Contains: One each ball bearing
(Ref. 13), motor shaft seal (Ref.
15), thread seal gasket (Ref. 36),
and washer (Ref. 37); two each
motor housing o-rings (Ref. 22),
and port adapter o-rings (Ref. 30).

Ref.| Qty. Ref.| Qty.
No. |Req'd.| Part No. Description No. |Req'd.| Part No. Description
1 4 | 2406-0007 | Drain/Vent Plug 22 2 [1720-0110 | O-ring
2 1 | 0154-9200C1 | Pump Casing (Volute) (Includes stainless steel 23 1 | 0700-2500C1| Gerotor Housing (HM1C Model) 1/2” wide
wear ring) 23 1 | 0702-2500C1 | Gerotor Housing (HM3C Model) 1" wide
2 1 | 0151-9200C | Pump Casing (Volute) (Includes stainless steel 23 1 | 0704-2500C1| Gerotor Housing (HMSC Model) 5/8” wide
wear ring) (9304C) 24 1 | 1600-0052 | Dowel Pin (HM3C Models)
2A 1 | 0157-9200C | Pump Casing (Universal Flange) 24 1 | 1600-0044 | Dowel Pin (HM1C and HMSC Models)
3 1 2253-0002 Impeller Nut 25 1 1600-0068 Dowel Pin (HM3C Model)
4 1 | 0401-9200P2 | Impeller (Nylon) 25 1 | 1600-0037 | Dowel Pin (HM1C and HM5C Models)
5 1 1720-0083 O-ring 26 1 3900-0022 Gerotor (HM1C Model)
6 1 1700-0100 Rubber Gasket 26 1 3900-0024 Gerotor (HM3C Model)
7 1 | 2120-0009 | Mechanical Seal (Viton/Ceramic) (Std) 26 1 | 3900-0048 | Gerotor (HMSC Model)
7 1 | 3430-0589 | Mechanical Seal (Silicon Carbide) (Optional) 27 1 | 0251-2500C2| Motor End Plate (Includes Main Bearing)
8 1 | 0750-9300C2 | Mounting Flange 28 4 | 2270-0039 | Washer
8 1 | 0750-9300C | Mounting Flange (9304C) 29 4 | 2220-0044 Cap Screw (HM3C )
9 4 | 22100020 | Hex Head Cap Screw 29 4 | 2220-0021 Cap Screw (HM1C)
10 1 | 14100056 | Slinger Ring 29 4 | 2220-0032 | Cap Screw (HM5C )
" 1 | 18200013 | Retaining Ring 30 2 | 1720-0108 | O-ring
12 1 | 1810-0014 | Snap Ring " 1 | 3360-0021 Pressure Port Adapter
13 1 | 2000-0010 | Ball Bearing 32 1 | 3260-0068 | Poppet
14 1 | 1410-0073 | Spacer 33 1 | 1820-0038 Retaining Ring
15 1 | 2104-0005 | Shaft Seal 34 1 | 3320-0049 | Tank Port Adapter
16 1 | 1410-0074 | Seal Spacer 35 1 | 3220-0029 Bypass Adjusting Screw
17 1 | 2029-0014 | Thrust Bearing Assembly - Consists of: 36 1 | 1700-0047 | Gasket
(1) Thrust Bearing & (2) Thrust Brg. Races 7 1 | 2270-0027 | Washer
18 1 | 1810-0026 | Snap Ring 38 1 | 2250-0038 Lock Mut
19 1 | 0510-2500 | Shaft (HM3C Model) 7-1/2" long 40 1 | 1610-0055 | Roll Pin (HM3C Models)
19 1 | 0511-2501 Shaft (HM1C & HMSC Models) 7" long 40 1 | 1610-0031 Roll Pin (HM1C and HM5C Models)
20 1 | 0151-2500C | Motor Body (Includes Main Bearing) 41 1 [1610-0012 | Woodruff Key
21 4 | 221040005 | Hex Head Cap Screw 42 1 | 2270-0071 Washer

HYPRO Pump, 80, 90 & 100 Foot Boom
Page 84




ILLUSTRATED PARTS LIST

FAST GLOBAL
7P SOLUTIONS

ol boom
PPPPPP



PS

fm ILLUSTRATED PARTS LIST

Raven Flow Controls

Raven Flow Controls
Page 86



O A 5 A

fosT

ILLUSTRATED PARTS LIST

Raven Flow Controls Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

1 |FC220 540002 4  |Manifold Clamp 2” Full Port

2 (150G 530014 4 |Gasket2” Port

3 |063-0171-894 631805 1 |Raven Motorized Control, 2-way molded connnector
4 (M200150BRB90 530080 1 |Manifold Elbow 2” Full Port x1.5” Hose Barb

5 |64024H 540016 4 |Clamp Stainless Steel 1-1/2”

6 |BS-1-1/2BH200 510014 AR |Hose EDPM 1-1/2”

7 |M200150BRB 530100 2 |Manifold Hose Barb 2” x1.5” Hose Barb

8 [063-0171-0793 631804 1 |Raven Flow Meter

Raven Flow Controls
Page 87



RS T

fAAAA ILLUSTRATED PARTS LIST

Boom Plumbing

Fenceline

From TeeJet 14 15 A
Ball )
Valve \

&D@&og A D/w

21 22  To Delivery

/@ ﬁ é Tubes
25 22 /@ (~

@ 44 ~
- ?
e & %/0@
26 % "
e sty
44

Boom Plumbing
Page 88



ILLUSTRATED PARTS LIST

Boom PIumbing Parts List

1 [4154-GXX-160 790020 1 [Pressure Guage 0-160 psi
2 256 2 |Washer Flat 1/4" Zp
3 103 2 |Bolt HH 1/4 X 1-1/2 GR5 Zp
4 |12T720-003 510023 AR |Tubing Poly 1/4" OD
5 (44103211 530004 1 |Q-Lock Connector Elbow 1/4" MPT x 1/4" Hose
6 |M200PLG025 530094 1 |Manifold Plug 2" X 1/4" Port
7 |FC200 540001 AR [Manifold Clamp 2" Standard
8 150G 530014 AR [Manifold Gasket 2"
9 500027 AR |[VALVE 450BEC MANIFOLD (NARROW) (NON-FLOWBACK)
9 500028 AR |VALVE 450BEC MANIFOLD (WIDE) (NON-FLOWBACK)
9 |50516-6 500029 AR |VALVE 450BEC MANIFOLD (WIDE) (FLOWBACK)
10 |[56609-2-F AR [Valve Sub-Assembly
11 |45529-1" 530190 AR |Quick Connector Sub-Assembly
12 |64016H 540014 AR [Hose Clamp 1"
13 [1BH200 510016 AR |Hose Spray EDPM 1" ID
14 |HB100 530041 AR [Hose Barb 1" MPT X 1" HB
15 |LST100-80 530474 AR |Strainer Line 80 Mesh Screen (LST180 Screen)
16 236 AR [Nut HH 5/16" CL Zp
17 120 AR |[Bolt HH 5/16 X 3-1/2 GR5 Zp
18 [HB100-90 530044 AR [Hose Barb Elbow 1" MPT X 1" Hose
19 |64016H 540014 AR [Hose Clamp 1"
20 |1BH100 510016 AR [Hose Spray EDPM 1" ID
21 |HB100 530056 AR [Hose Barb 1" x 1” Tee
22 |64016H 540014 AR [Hose Clamp 1"
23 |1BH200 510016 AR [Hose Spray EDPM 1" ID
24 |EL100-90 530310 AR |[Elbow 1" FPT
25 |HB100-90 530044 AR [Hose Barb Elbow 1" MPT X 1" Hose
26 |HB100 530041 AR [Hose Barb 1" MPT X 1" HB
27 |V13N34 530245 AR (Cap 1" FPT
28 58140 520037 AR |Fenceline Nozzle Body, Manually Controlled
28A [55280-1 520038 AR |Fenceline Nozzle Body, Electrically Controlled
29 |345-005 540032 2 |Hose Clamp 3/8"
30 |3/8BH200 510020 AR [Hose Spray EDPM 3/8"
31 |1338D 530306 2 |Fenceline Nozzle Body
32 (3B12 530206 2 [Nozzle Body Nut
33 |CP8027-NYB 520019 2 |Nozzle Tip Nut
34 227 2 |Nut HH 1/4" Nylock ZP
35 144103206 530001 1 |Q-LOCK Connector 1/4" MPT x 1/4" Hose
36 |5504-04-04-SS 610006 1 |Elbow 1/4" NPT Stainless Steel
37 11758 1 |Guage Bracket
38 11786 1 |Guage Strap
39 ]45529-90-1 530190 1 |Elbow 3/4” Return To Tank
40 (64012H 540013 1 |Clamp 3/4”
41 [(BS-3/4 BH200 510019 1 |Hose 3/4”
42 500027 AR |VALVE 450BEC MANIFOLD (NARROW) (NON-FLOWBACK) (Items 9 & 10)
42 500028 AR [VALVE 450BEC MANIFOLD (WIDE) (NON-FLOWBACK) (Items 9 & 10)
42 (54608-15-450BEC3 500029 AR [VALVE 450BEC MANIFOLD (WIDE) (FLOWBACK) (ltems 9 & 10)
43 257 AR |[5/16" Washer
44 [TC-130 540037 AR [T-Bolt Clamp
45 (3D34100 530275 AR [Hose Barb
46 [QJ17560A-25M 520030 AR [Body Single
47 [Q54676-1/4-NYR 530248 AR |Adapter
48 |[3EL14628 530209 AR [1/4 x 3/8" Barb 90°
49 (58480-2 530429 AR [Cable, Chem Saver Electric Option

Boom Plumbing
Page 89



QST

| §o2- ILLUSTRATED PARTS LIST

Fence Line Option

\!J L A ER R

=
g 8 =g
. I \ » oo~
@ - - O R R R RS RO i‘.

Fence Line Option
Page 90



e =)

fﬂj r

H A 6 A

ILLUSTRATED PARTS LIST

Fence Line Option Parts List

ITEM PART NO. QTY. DESCRIPTION

1 520016 2 [NOZZLE SEAT WASHER, RUBBER
2 520037 2 [NOZZLE MANUAL CHEM SAVER
3 520038 2 [NOZZLE ELECTRIC CHEM SAVER
4 632044 2 |CABLE ADAPTER 2P DTTO 2P 6"
5 540032 4 |CLAMP, HOSE 5/16"

6 632054 2 [55'FENCE ROW CABLE

Fence Line Option
Page 91



S
f ;—/:—./1%“/7 ILLUSTRATED PARTS LIST

Single Fence Line, Display Control

NOTE:
1. FOR USE WITH RAVEN RCM AND JD RC2000

Single Fence Line, Display Control
Page 92



=, LA
fgf—,&Jf ILLUSTRATED PARTS LIST

Single Fence Line, Display Control Parts List

ITEM PART NO. QTY. DESCRIPTION

1 520037 1 |VALVE, MANUAL CHEMSAVER
2 520038 1 |VALVE, ELECTRIC CHEMSAVER
3 632044 1 |FENCEROW ADAPTER CABLE, 6"
4 632054 1 |FENCEROW CABLE, 5%

Single Fence Line, Display Control
Page 93



e Y.
f ;—/%/;%j ILLUSTRATED PARTS LIST

Dual Fence Line, Display Control

NOTE:
1. FOR USE WITH RAVEN RCM AND JD RC2000

Dual Fence Line, Display Control
Page 94



e =)

f’fjj r

O A 5 A

ILLUSTRATED PARTS LIST

Dual Fence Line, Display Control Parts List

ITEM PART NO. QTY. DESCRIPTION

1 520038 2 |VALVE, ELECTRIC CHEMSAVER
2 632044 2 |FENCEROW ADAPTER CABLE, 6"
3 632054 2 |FENCEROW CABLE, 55

Dual Fence Line, Display Control

Page 95



o
f ;—/%/;%j ILLUSTRATED PARTS LIST
Single Fence Line, Toggle Switch Control

NOTE:
1. FOR USE WITH RAVEN 450, JD GREENSTAR & OTHER 16 & 37 PIN CABLING CONTROLLERS

Single Fence Line, Toggle Switch Control
Page 96



. Y M
fﬂiﬁf ILLUSTRATED PARTS LIST

Single Fence Line, Toggle Switch Control Parts List

ITEM PART NO. QTY. DESCRIPTION

1 18437 1 PLATE, MOUNT

2 520037 1 VALVE, MANUAL CHEMSAVER

3 520038 1 VALVE, ELECTRIC CHEMSAVER

4 632042 1 2 PINDT 40" CABLE EXTENSION

5 632044 1 FENCEROW ADAPTER CABLE, 6"

6 632054 1 FENCEROW CABLE, 55'

7 632089 1 CABLE, SINGLE ELECTRIC FENCELINE NOZZLE
8 800261 1 DECAL, FENCELINE & AGITATION

Single Fence Line, Toggle Switch Control
Page 97



S
f ;—/:—./1%“/7 ILLUSTRATED PARTS LIST

Dual Fence Line, Toggle Switch Control

NOTE:
1. FOR USE WITH RAVEN 450, JD GREENSTAR & OTHER 16 & 37 PIN CABLING CONTROLLERS

Dual Fence Line, Toggle Switch Control
Page 98



. Y M
fﬂiﬁf ILLUSTRATED PARTS LIST

Dual Fence Line, Toggle Switch Control Parts List

ITEM PART NO. QTY. DESCRIPTION

1 18437 1 PLATE, MOUNT

2 520038 2 |VALVE, ELECTRIC CHEMSAVER

3 632042 1 2 PIN DT 40" CABLE EXTENSION

4 632044 2 FENCEROW ADAPTER CABLE, 6"

5 632054 2 FENCEROW CABLE, 55'

6 632088 1 CABLE, DUAL ELETRIC FENCELINE NOZZLES
7 800261 1 DECAL, FENCELINE & AGITATION

Dual Fence Line, Toggle Switch Control
Page 99



=
@
-l
n
=
14
<
By
2
LL]
=
g
24
=
n
=
-l
=

Plumbing Valves

Plumbing Valves
Page 100



Plumbing Valves Parts List

ILLUSTRATED PARTS LIST

ITEM VENDOR PART NO. QTY. DESCRIPTION

0 [PL450BEC-FB 1 |Shut-off Valve
1 |TJ505156 1 |BEC MOTOR, 22 RPM (.07 SEC)
2 CP50517-SSPV 1 RETAINING CLIP, 304 STAINLESS
3 CP26197-PP 2 |SCREW, 1/4"-20 X7/8", STAINLESS
4 CP50514-PP 1 MOTOR ADAPTER, POLY BLACK
5 |CP20125-TEF 1 |THRUST WASHER, TEFLON
6 |[CP56613-SS 1 |STEM, 303 STAINLESS (FOR POLY BALL)
7 |CP7717-M12X2.5-V1 3 |O-RING, VITON
8 |[CP55233-NYB 1 |FLOW BACK BODY, NYLON BLACK
9 [CP38435-1/4-SSNY 2 |ELASTIC LOCKNUT, 1/4-20, STAINLESS
10 |CP20106-2-PP 1 |FLOW BACKBALL, POLY, WHITE
10A [CP19926-2-SS 1 |FLOW BACKBALL, 303 STAINLESS
11 |CP20564 2 |GASKET, VITON
12 |CP20103-TEF 2 |SEAL, TEFLON
13 |CP7717-2-2132VI 2 |O-RING, VITON
14A [CP45514-NYB 1 |END CAP, NYLON, BLACK, QUICK CONNECT
15 |CP45252-2-3/4-SSPV | 4 |SCREW, 1/4-12 X2-3/4 PAN HEAD, SS
16 CP55224-PP 1 [#75 NARROW TEE BODY, POLY, BLACK
17 1cP45216-AL 1 MOUNTING RAIL, ALUMINUM
18 |CP45259-SS 4 [SCREW, M6 X1 X16MMHEX, SS
19 |CP7717-3-912-VI 2 |O-RING, VITON
20 [CP37166-1-302SS 2 |QUICK CONNECT RETAINING CLIP, 302 SS
56609-3FB-_- 1 |VALVE BODY SUB ASSEMBLY, SPECIFY OUTLET SIZE & BALL
MATERIAL (INCLUDES ITEMS 1-3)
AB344AE-KIT 1 |SPARE PARTSKIT

Plumbing Valves
Page 101




ILLUSTRATED PARTS LIST

Nozzle Bodies

/-I ITEM PART NO. DESCRIPTION
1
CP48224-NYB Upper Clamp, 25mm, Mylon (Black)
2 U S
5. |CR48485-NYE Body, 3/4", Mylon (Black) (for 3/4" and 25mm versio
1 | CP7717-2/110-8U O-Ring, Buna-N
CPT717=2/110=VI 0=Ring, Viton (Optional)
5 | CP4B255-1 1/4-30255 | Screw, Stainiess Steel
'5 CP21953-EPR Diaphragm, EPOM
CP21953=VI Diaphragm, Viton (Optional)
7 21950-10=-NYB End Cap Sub-Ass'y, Mylen (Black)
QJ17560A No. QJ17560A-25mm=NYB(-VI) — Hinged Nozzle Body Assembly

/ Mscmﬂ:‘l‘;’;ﬂ! HINGED CLAMP Sprm Smms Co:

WET BOOM DIAPHRAGM
CHECK VALVE OUICK TEEJET®

o/ NOTILE BODY ASseNBLY Pt 7055 et 1 so6 7600
. . Rev. Mo. Parts List No.
ITEM PART HO. DESCRIPTION
1| CP38330-B-NYD | Prug. Wylon (Block) Ret. AT OF
CPI717-2-13-EFR O-FRing, EPOM
2 [errriz-z=13-m ©-FRing, Viten (Opticnal)
3 CP38931=NYE E-Chip, Mylon (Black)
CPT717=M2Bx3=EPRTFE O=Ring, EPR=Teflon Filled (2 Reg'd.)
4 [CPTTTT-MaBa3-VITFE OFRing, Viton—Tsflon Filled (2 Req'd.) (Opfional)
5 | CPS6726-WITFE Seal, Viten—Teflon Filled
& CPITI7=2=111=¥] O-Ring, Viton
7A_| cP389zi-2-NYE Turrel. Nylon (Block) (3 Oullet) B
78 | CP38922-2-NYB Turrel. Nylon (Block) (4 Oullet)
7C_| CP38923-2-NYB Turrel, Nylon (Block) (5 Oullet)
s |CP2 EPR gm, EPOM
CP21353-V] Diaphragm, Viten (Opbienal)
| 5 [z1850-10-Nv8 End Cop Sub-assembly, Nylon (Black)
10 |cP3gezs-2-NYR | 3/47 & 25mem Body, Mylon (Black) B
CP7717-2-110-BU O-fRing, Buna—N

CP7T17=2=110=¥] O-Ring, Viton (Optinal)
| 72 | CPamzs5-1-1/4-50255 | Screw. Slainiess Siwal

| 25mm Upper Clamp, Nylon (Block)

Fival Fin, Shainiess Stesl

2SMM-NYB(-VI) — 25mm Wel Baom Mozzle Body®
y Either 3. 4, or 5 In Part Number For Numbar of Ouflefs Desired,
umbar_Spacilies Vilon O-Ring Option

DESCRIPTION:

i I Spraying Systems Co.

QUICK TEEJET® HINGED Spray Nozzles ond Accessories
PO, H{I 7900 ~ Wheoton, Il _60189-7900

WOZZLE BOOY ASSEMBLY
Rev. No. 1 PARTS LIST
Ref PL QJ360C-WB
= SHEET __OF

QJ375 QJ373

Nozzle Bodies
Page 102



fasT

ILLUSTRATED PARTS LIST

FAST GLOBAL
7P SOLUTIONS




RS T

fAAAA ILLUSTRATED PARTS LIST
Delivery Tubes

Delivery Tubes
Page 104



resy

ILLUSTRATED PARTS LIST

Delivery Tubes Parts List

ITEM PART NO. QTY. DESCRIPTION

1 14301 AR |Tube, 6 Port 15 Inch Spacing + Fenceline Valve

1 14302 AR [Tube, 2 Port 15 Inch Spacing

1 14303 AR [Tube, 3 Port 15 Inch Spacing

1 14304 AR [Tube, 4 Port 15 Inch Spacing

1 14305 AR [Tube, 5 Port 15 Inch Spacing

1 14306 AR [Tube, 6 Port 15 Inch Spacing

1 14307 AR [Tube, 7 Port 15 Inch Spacing

1 14308 AR [Tube, 8 Port 15 Inch Spacing

1 14309 AR [Tube, 9 Port 15 Inch Spacing

1 14310 AR [Tube, 10 Port 15 Inch Spacing

1 14311 AR [Tube, 7 Port 20 Inch Spacing + Fenceline Valve

1 14312 AR [Tube, 2 Port 20 Inch Spacing

1 14313 AR [Tube, 3 Port 20 Inch Spacing

1 14314 AR [Tube, 4 Port 20 Inch Spacing

1 14315 AR [Tube, 5 Port 20 Inch Spacing

1 14316 AR [Tube, 6 Port 20 Inch Spacing

1 14317 AR [Tube, 7 Port 20 Inch Spacing

1 14318 AR [Tube, 8 Port 20 Inch Spacing

1 14319 AR [Tube, 9 Port 20 Inch Spacing

1 14320 AR [Tube, 5 Port 20 Inch Spacing + Fenceline Valve

1 14321 AR [Tube, 6 Port 20 Inch Spacing + Fenceline Valve

1 14322 AR [Tube, 2 Port 22 Inch Spacing

1 14323 AR [Tube, 3 Port 22 Inch Spacing

1 14324 AR [Tube, 4 Port 22 Inch Spacing

1 14325 AR [Tube, 5 Port 22 Inch Spacing

1 14326 AR [Tube, 6 Port 22 Inch Spacing

1 14327 AR [Tube, 7 Port 22 Inch Spacing

1 14329 AR [Tube, 6 Port 22 Inch Spacing + Fenceline Valve

1 14330 AR [Tube, 5 Port 22 Inch Spacing + Fenceline Valve

1 14331 AR |Tube, 6 Port 15 Inch Spacing + Fenceline Valve

1 14332 AR |Tube Assembly, 2 Port 15 Inch Spacing, Inc Nozzles
1 14333 AR |Tube Assembly, 3 Port 15 Inch Spacing, Inc Nozzles
1 14334 AR |Tube Assembly, 4 Port 15 Inch Spacing, Inc Nozzles
1 14335 AR |Tube Assembly, 5 Port 15 Inch Spacing, Inc Nozzles
1 14336 AR |Tube Assembly, 6 Port 15 Inch Spacing, Inc Nozzles
1 14337 AR |Tube Assembly, 7 Port 15 Inch Spacing, Inc Nozzles
1 14338 AR |Tube Assembly, 8 Port 15 Inch Spacing, Inc Nozzles
1 14339 AR |Tube Assembly, 9 Port 15 Inch Spacing, Inc Nozzles
1 14340 AR |Tube Assembly, 10 Port 15 Inch Spacing, Inc Nozzles
2 590054 AR |Spacer, Wet Boom

3 540040 AR [Clamp, Wet Boom

4 520039 AR |Nozzle Body Triple Wet Boom

5 590048 AR [U-Bolt Stainless Steel

6 540029 AR |Tube Clamp Base

7 655 AR [Nut HH

8 590078 AR [Bolt HH 1/4 x 4-1/2 GR5 Stainless Steel

9 685 AR [Washer 1/4" Stainless Steel

10 655 AR [Nut 1/4" Nylock Stainless Steel

11 520030 AR [Nozzle Body Single Wet Boom

Delivery Tubes
Page 105



= =/
f .;—/::/%J ILLUSTRATED PARTS LIST
60 - 80’ Side Fold Fitting

60 - 80’ Side Fold Fitting Parts List

ITEM PART NO. QTY. DESCRIPTION
1 530044 1 1" MPT X 1" HOSE SHANK-90°

2 530326 1 |1"MALE X1" FEMALE SWIVEL

3 530325 1 |1' FEMALE THREAD X 1" HOSE SHANK

60 - 80’ Side Fold Fitting
Page 106



ILLUSTRATED PARTS LIST

fasT

FAST GLOBAL
7P SOLUTIONS




ILLUSTRATED PARTS LIST

Hydraulic System

Page 108

Hydraulic System



fﬂj r

yF'Vv w

ILLUSTRATED PARTS LIST

Hydraulic System Parts List

1 (648124 620019 Cylinder, 20TD16-150 SA Push, Main Lift 2
2 |[6400-4-8-047 610038 80RB x4JIX Restricted Adapter, .047 2
3 |FDM4R17-4FJX 600008 Hose 4JIC Straight 1
4 |2-NV12-12SAE-M 530182 Hydraulic TIP x 80ORB 4
5 |FDM8R17-8FJX-8MBO-288 Hose Hydraulic Block Feed 2
6 (645710 620006 Cylinder, 30TD16-150 Double Acting, Fold 2
7 |6801-4-8-R.045 610039 80ORB x4JIX 90° Restricted Adapter, .032 (9600N) 4
7 |6801-4-8-R.045 610040 80ORB x4JIX90° Restricted Adapter, .045 (9600) 4
8 |[FDM4R17-4FJX-4FJX-104 Hose 4JIC Straight 2
9 [FDM4R17-4FJX90M-4FJX-302 Hose 4JIC Straight x4JIC 90° 1
10 |FDM4R17-4FJX90M-4FJX-302 Hose 4JIC Straight x4JIC 90° 1
11 610039 80ORB x4JIX90° Restricted Adapter, .032 (9600N) 4
11 |6801-4-8-R.045 610040 80ORB x4JIX90° Restricted Adapter, .045 (9600) 4
12 1645710 620006 Cylinder, 30TD16-150 Double Acting, D13, Wing 2
13 |FDM6BR17-6FJX-156 Hose 6JIC Straight 2
14 16801-6-8 610030 8ORB x 6JIX Adapter 2
15 1648422 620023 Cylinder, 25TD08-112 SAPull, Wing Tilt 2
15 For Norac/Raven Boom Height Control Systems Opt.
15 [648402 Opt. Norac/Raven 620022 Cylinder, 25TD10-112 SAPull, Wing Tilt Opt.
16 |6805-6-8 610035 80ORB x 3/8” FPT 90° Adapter 4
17 |BV3 610036 Breather 3/8” MPT 4
18 |FDM4R17-4FJX90M-SAME-302 Hose Hydraulic 4JIC 90° x4JIC 90° 1
19 |FDM4R17-4FJX90M-4FJX-322 Hose Hydraulic 4JIC 90° x4JIC 90° 1
20 |FDMAR17-4FJX-4FJX-104 Hose Hydraulic 4JIC Straight 2
21 |FDM8R17-8MBO-10MBX090-204 Hose Hydraulic Pump Feed 2
22 |0531-601-500/100 630002 Accumulator 1
23 |FDM4R17-4FJX-4FJX90M-15 Hose Hydraulic 4JIC Straight
24 |FDMAR17-4FJX-4FJX-25.3 Hose Hydraulic 4JIC Straight 1
25 |N/A
26 610026 Run Tee Adapter 4JIC, ZN 6
26 |6602-4 610028 Run Tee Adapter 4JIC 6
27 |6402-04-04 610018 Adapter Swivel 4JIC x40ORB 1
28 |MPV-14-SAE 500000 Valve 1/4 Turn Hydraulic 1
29 |700-0805-4103 630008 Hydraulic Block - 5 Station 1
NS |[700-0806-4103 630011 Hydraulic Block - 6-Station 1
30 |6400-04 610007 4 ORB x4 JIC
31 237 237 Nut HH 3/8” Nylock Zp Centerlock
32 |132 132 Bolt HH 3/8 x3” GR5 Zp
Seal Kits
648126 648124 20TD16-150 SA PUSH
645752 648422 25TD-08-112 SA PULL
645752 648402 25TD10-112 SA PULL
639559 645710 30TD16-150 DA

Hydraulic System

Page 109



ILLUSTRATED PARTS LIST

Hydraulic Control Valve Harness - 60 - 66 Foot Boom

f

B
=)
HH SO

i
]

c2

c7 Cé
O 1 e

. N ORG ——22|
=0 —

c9
C4

S/N

c10
C5

RED/BLK 137
e e

. e 21
e e—

17

= ORG/| m_uxl.ll
=

13j

Page 110

Hydraulic Control Valve Harness - 60 - 66 Foot Boom



=, LA
fgf—,&Jf ILLUSTRATED PARTS LIST

Hydraulic Control Valve Harness - 60 - 66 Foot Boom Parts List

ITEM VENDOR PART NO. QTY. DESCRIPTION

1 212-025 1 Bolt, 5/16-18 x 0.75

2 214-002 14 |[Cable Tie, Black, 7"

3 255-026 1 Loom Clamp, .5" ID Metal/Rubber

4 302-374 1 Manifold Assembly, 0805 2DA 3SA0Closed Intg DTR 12V WP6400-4 PT6801-8

5 319-668 1 Harness Assembly, 12 con 18ga DTR Key A 12P(12)-2DTR2P (2) 33"

Hydraulic Control Valve Harness - 60 - 66 Foot Boom
Page 111



ILLUSTRATED PARTS LIST

Hydraulic Control Valve - 60 - 66 Foot Boom

N

10
J
1
@P
- o

C

c1o @ o
S/N

3

Page 112

Hydraulic Control Valve - 60 - 66 Foot Boom



=

re2r

& &

ILLUSTRATED PARTS LIST

Hydraulic Control Valve - 60 - 66 Foot Boom Parts List

ITEM VENDOR PART NO. QTY. DESCRIPTION

1 210-017 2 |FITTING 6801-8-8/E-MJ-MO

2 210-038 4 |FITTING 6408-HHP-8/HOLL HEXPLUG MO

3 210-113 7 |FITTING 6400-4-6/S-MJ-MO

4 210127 3 |FITTING 6408-HHP-6/HOLL HEX PLUG MO

5 232-050 2 |DECAL S/N (SILVER)

6 232-058 1 |DECAL FASSE BLACK/GOLD 1" X.75" ROUND CORNER

7 253-037 1 |COIL H/F 6359774 DT

8 253-046 7 |COIL HYDAC 0312600 DL DSTCH RECPT.

9 270-093 1 |MANIFOLD S14153-4 5CIR AL RV

10 273-008 1 |CARTRIDGE SV10-40-0-N-00 (Seal Kit Part Number 274-001)

11 273-012 1 |CARTRIDGE CP10-20 (Seal Kit Part Number 274-019)

12 273-058 1 |CARTRIDGE H/F RV10-22A-0-N-NC-35-30 (Seal Kit Part Number 274-009)
13 273-077 7 |CARTRIDGE HYDAC WS 08W-01-C-N-0 (Seal Kit Part Number 274-028)

Hydraulic Control Valve - 60 - 66 Foot Boom
Page 113



f;/;/fj ILLUSTRATED PARTS LIST

Hydraulic Control Valve Harness - 60 - 66 Foot Boom

at
N .
®&— _Egg

®
g > 5 :?—@::-mmimn

I:EI-:,:. ux—cmsm.::;mm h /
T s { ™
m-m—@mmmm '\ \@ B

17 ¥
[g-:—_@ﬁ%mmm b
i3
| TELTE
5‘;1-. hg‘; e
S S

g | s sfareprp—— ggad
P = =t e %ﬁ%
mzm—@u—ﬂommm

] BLK/WHT v
Eg [ j = BLK 24"

Hydraulic Control Valve Harness - 60 - 66 Foot Boom
Page 114



ILLUSTRATED PARTS LIST

Hydraulic Control Valve Harness - 60 - 66 Foot Boom Parts List

ITEM VENDOR PART NO. QTY. DESCRIPTION

1 231-008 6" |Shrink Tubing .750

2 231-009 3" |Shrink Tubing .5

3 231-250 6" [Shrink Tubing .250 Black

4 232-050 2 |Decal S/N (Silver)

5 252-058 159" |Wire 18ga Black

6 252-064 35' [Cable 12con Gray 18ga

7 255-212 1 |Connector Deutsch 12 Pin recepticle DT

8 255-213 1 |[Connector Deutsch DT PLUG 12 PIN

9 255-214 1 |Connector Deutsch LOCK WEDGE 12 PIN DTR
10 255-215 1 |[Connector Deutsch LOCK WEDGE 12 PIN DTP
11 255-505 7 |Connector Deutsch LOCK WEDGE 2 PIN DTP
12 255-801 7 |Connector Deutsch 2 PIN PLUG DT

13 255-969 2 |Connector Deutsch LOCK WEDGE 2 PIN DTR
14 255-971 2 |Connector Deutsch 2 PIN RECEPTICLE DT

15 255-977 16 |TERMINAL PIN DEUTSCH 16/18GA

16 255-978 16 |TERMINAL SOCKET DEUTSCH 16/18GA

17 255-979 10 |Connector Deutsch

Hydraulic Control Valve Harness - 60 - 66 Foot Boom

Page 115



d¥D ONE b1 (Z1)GZL Y ADI dl0 VORI NOITL MM ¥81—0Z€ | #¢
5/ YOI IS5V Nd :B300HISNS 69L-61T | ¢¢
T UIS B/L—HJ XSUINN TINO TONG szL-6lE | 2E
I~ 8/d © S3m3s 38 6/ SSaNuVH LIT—¥IT | 1T
GING— 130 0 dd o T Ee0-LIE | 0%

I8 ABD UNA J@9 DOL WS T0—65C | 62 |

81" W89 N\ dmd DOL NS €00-65C | 92 |

=
@
-l
n
=
14
<
By
2
LL]
=
g
24
=
n
=
-l
=

@| oo 4| 4| =| A =] | =] =] =] =] =] =] ~I

781" TA TANA dig9 901 M5 TW0-65¢ | Lz
81" M NA diud 90L MS 10652 | 82 |
80 (30 UWA JE9 D01 S ¢z |
I~ oW 0n3 03500 B AL S8-55¢ | 1z
VOri—91 SNl 4 Od Ml BIi-G5C | &C |
Voa1—¥1 /N Od L 0L0-55Z | °¢ |

=91 oG [T 0052 | 12
VOBL/0Z SN NON J Od L 900552 | OF |

~ M8 Od 4 Jvl-1 ML | OZ | Z00—%sz | B

3Fve Zvalid 30010 | T Too—vsz | @1

Ny9 VOBl 3uM | .81 | o0%0-zsT | £t

034 voe 3um | 2| eso-zsz | Y

H98° WD II0H '0LES—.CT° OOA3H S HIS
NOULJIMOS3 Lyvd

1SN Slyvd

0LL-0LZ
R3EANN Livd oN

8 voBlL 3uM | .81 | Bs0-2sz | oF |
AHD NJO 1008 D0L NS < £20—0ST vl
SNOT WOM ot 1040 OOL WS | © | €£10-052 | £F
[ 1uOHS WON dJt 1040 90L M5 | ¢ I00—-0SC | ot
T XS AE/000 Baa [ T BE0—252 | Ib

T&EAs) N/S 030 | € | oso—2xe | OF |
Olo.%!._lnn—x:xdh.omg L LS0—052 [
HOLNOM ONSH Diga | © | 006-61Z | 8
«L XVE 3L gD £ Z00—¥LT r
T O RIST NOUN IR | 2| Sz | 9
005 X 02—¥/) QI0TGM W3BDS | ¢ | 156212 | &
I Iad Oc—+/L GONA | £ | Gile-Zie ¥
I Sovda 6/aKkic—0 La:N | ¢ T0Z—21C €
W8 OH WAD 8/% X ZE-9 M3d3S z ¥8L-ZILT [
1 L

AD

Control Console - 60 - 66 Foot Boom

Page 116

Control Console - 60 - 66 Foot Boom



fasT

ILLUSTRATED PARTS LIST

FAST GLOBAL
7P SOLUTIONS




ILLUSTRATED PARTS LIST

LJ_/—)J-
AAHAHS

res

p—

Control Console - 60 - 66 Foot Boom

B

NOILVOO1 HOLON =

E

8

BB

v

g
%

AWVHOVIA ONIYIM HOLIMS

® e
= %,
A
ek Eighs
- N \\‘J
% & % & % &
m@ O
@ R eyl
. | Ba B
(0] \ 1 L =

Page 118

Control Console - 60 - 66 Foot Boom



ILLUSTRATED PARTS LIST

f

Wiring Harness - 60 - 66 Foot Boom

1d

3diM A18-2 L

oMd AUAYI—L

— .2/l |-
[——— L

9N7d ALAYD N30 INOJ| 01 6.6—652 0l
¥981/91 134005 HOSINIA MHIND | Z1 BLE—SSE &
VOBL—G1L Nid LN30 INOD| 2 LL6—-GG2 e

dld NIJZL 3D03M HO0T HIND| | GlZ—-6ST L
d10 NIdZ1 3903MXD307 LN33 NNOD | | ¥1E-552 9
10 9Md NIdZL HOSLN3d HIND | | £1E-552 S
NIdZL 1dO3d 10 1N30 NNOD| I ZLZ-5S2 ¥
A¥D JAd WOBL NOJZL 318V | LI ¥90—-ZG2 €
W18 VOBL JUIM (.21 B850—-2SE Z

8,005 ONIBNLANIEHS | 1 600-1€2 I
NOLLJI¥DS30 1yvd ALD|HIENNN LoVd | oN

1SIT S1yvd

d 404

i [é PO

QOOROR

HOS1N3d

1 Nid

Page 119

Wiring Harness - 60 - 66 Foot Boom



ILLUSTRATED PARTS LIST

Control Console Decal - 60 - 66 Foot Boom

sodisumi eaeeq) Shga Jpe] SANA( SoRTRRRY

ONIM LHOIY

SeUA PHSTPER® JSPID SR PRI J0ef] FEDRT

ONIM NIYIV

—  E—

SONIM dITd

—— 1¥0dSNviL —)

ONIM Li31

— NMoq

| Y | | —

L98E-LT-LOS
65195 NW ‘901 iy
b Pd M) 658YS

punoly | - | - = 2l ER) ==
punoly | - | - = 2 Mig/nig e
punoily | - | - - L Ag —
plaid BUIM Uy 10 90 6%0L82% 1L [ wumpgyuoybiggpey | (wow)umog
My @ [ | === ]| == ] == = (Jeys) 19)ua anig Hoys §
yodsuel] BUIp Ulejy 90 ) 0L8Z% | w9 g BIO B poy (wow) dn
plel4 sbuin dij4 20 12 620L88%¢ WMAIE 8 WD 2 Nig 2 UM (wow) umoQ
o = [ == = === == = (Jejs) 18 pay Hoys ¥
podsuel] sbuip dij4 i3 [0 0L88%RE w9 g Nig B UM (wow) dn
umoQ Buip 1o g0 | 620l %8S WMAIE B WD B NIF/PaY (wow) umog
oy = ] == I == 1T___ == = (ye1s) Jeyuag Rein Buo ¢
dnbumiy | S0 0L%8S w9 B Yig/pey (wow) dn
umo( utepy o 620L%9 JUMPIIE 8 WS R Mig/bio (wowr) umog
Mo == == = I == — (Jeys) J8jue) MOJIB A Buoig
dnuewy | - [ 0L%®9 w9 3 yg/b10 (wow) dn
umoq BUIM 11 B | = 6380182 WMAIE B WD B MIGAYM (wow) umog
y | = ] == | == 1T == = (ye1s) Jeyuan usal9 Buo |
dnbum Ty | ——— €0 LB 2 ui9) B MIgAYM (wow) dn
uoloung SHod jue] | suod ainssald | uoieso InQ uld sallp JOH uonisod yayumg |Jojo9 joog | ‘oN yaums

Y0L¥-5080-00L '® €01¥-5080-00L

Control Console Decal - 60 - 66 Foot Boom

Page 120



EAST

| )
N asnss ILLUSTRATED PARTS LIST
Hydraulic Control Valve Wiring Harness - 80, 90 & 100 Foot Boom

=

PARTS LIST
N& |PART NUMBER|QTY PART DESCRIPTION
1 212-025 1 |BOLT 5/16-18 X .75
2 214-002 13 |CABLE TIE BLACK 7"
3 255-026 1 |LOOM CLAMP .57ID METAL/RUBB
4 3I02-780 1 |MANI ASSY 0B06 4DA 1SA CLSD DTR 12V WPB400-4(7)+6(2)R.047 PES01-8
5 319-724 1 |HRM ASSY 15CON 18GA DTR KEY A 12P(12)-DTR3IP(3)-0DTP2P(2) 20TRZP(2)) 33

Hydraulic Control Valve Wiring Harness - 80, 90 & 100 Foot Boom
Page 121



EAS T

fAAAA ILLUSTRATED PARTS LIST
Hydraulic Control Valve - 80, 90 & 100 Foot Boom

HT o

Hydraulic Control Valve - 80, 90 & 100 Foot Boom
Page 122



ILLUSTRATED PARTS LIST
Hydraulic Control Valve - 80, 90 & 100 Foot Boom Parts List

ITEM VENDOR PART NO. QTY. DESCRIPTION

1 210-017 2 |FITTING 6801-8-8/E-MJ-MO

2 273-023 2 |FITTING 6400-6-6/S-MJ-MO

3 210-038 4 |FITTING 6408-HHP-8/HOLL HEX PLUG MO

4 210-113 7 |FITTING 6400-4-6/S-MJ-MO

5 210127 3 |FITTING 6408-HHP-6/HOLL HEX PLUG MO

6 210-188 2 |FITTING 6400-6-6 R.047/S-MJ-MO

7 232-050 2 |DECAL S/N (SILVER)

8 232-058 1 |DECAL FASSE BLACK/GOLD 1" X.75" ROUND CORNER

9 253-037 1 |COIL H/F 6359774 DT

10 253-046 7 |COIL HYDAC 0312600 DL DSTCH RECPT.

11 270-093 1 |MANIFOLD S14153-4 5CIR AL RV

12 273-008 1 |CARTRIDGE SV10-40-0-N-00 (Seal Kit Part Number 274-001)

13 273-012 1 |CARTRIDGE CP10-20 (Seal Kit Part Number 274-019)

14 273-058 1 |CARTRIDGE H/F RV10-22A-0-N-NC-35-30 (Seal Kit Part Number 274-009)
15 273077 7 |CARTRIDGE HYDAC WS 08W-01-C-N-0 (Seal Kit Part Number 274-028)

Hydraulic Control Valve - 80, 90 & 100 Foot Boom
Page 123



RS T

fAAAA ILLUSTRATED PARTS LIST
Hydraulic Control Valve - 9600N

Hydraulic Control Valve - 9600N
Page 124



ILLUSTRATED PARTS LIST
Hydraulic Control Valve - 9600N Parts List

ITEM PART NO. QTY. DESCRIPTION

1 210-017 2 |FITTING 6801--8-/E-MJ-MO

2 210-038 2 [FITTING 6408-HHP-8/HOLL HEXPLUG MO

3 210-113 7 |FITTING 6400-4-6/S-MJ-MO

4 210-127 1 [FITTING 6408-HHP-6/HOLL HEXPLUG MO

5 210-188 2 [FITTING 6400-6-6 R.047/S-MJ-MO

6 232-050 2 |DECAL S/N (SILVER)

7 232-058 1 |DECAL FASSE BLACK/GOLD 1" X.75" ROUND CORNER

8 253-037 1 |COIL H/F 6359774 DT

9 253-046 9 |[COIL HYDAK 0312600 DL DEUTSC RECEPTICLE

10 270-093 1 |MANIFOLD S141534 5CIR AL RV

11 273-008 1 |CARTRIDGE SV10-40-1-N-00 (Seal Kit Part Number 274-001)

12 273-012 1 |CARTRIDGE CP10-20 (Seal Kit Part Number 274-019)

13 273-058 1 |CARTRIDGE H/F RV10-22A-0-N-NC-35-30 (Seal Kit Part Number 274-009)
14 273-077 9 [CARTRIDGE HYDAC WS 08W-01-C-N-0 (Seal Kit Part Number 274-028)

Hydraulic Control Valve - 9600N
Page 125



n8/N9-21

>E-11

N¥9-01

1HW/Y8-6

Em\a._mln

~L

oZb 380 M18/940-9
Ez!ﬂ—zegiﬂ@ho ¥43 S vﬂﬂ\ﬁ!lﬂ
*SHIONT1 (3L4I03dS E@Su v na/me-v
‘OVE OINI S3LL ONINIVW3Y Ind '€ 1HM—¢
"SSINUVH dn mwmlm

W00 OL S3LL 318w € 3sn T
£€ S| HLONTT SSINAWH °L

v

1IH*IHIHIHININIHIHIHIHIP

N
N
N
N
N

Page 126

Hydraulic Control Valve Wiring Harness

ILLUSTRATED PARTS LIST

Hydraulic Control Valve Wiring Harness

OMd ALUAYD 1M30 INOO | O 6L6-85C | L1

[ vo81/91 HOSIN3A 13X00S ML | 9% | 8/6-SS2 | 91
VOGL/91 HOSINGEA Nid ML | OF | ZZ6-S6C | Sb |

10 143034 NidZ WOSLGa WIND | € | 126652 | 1

Wi0 NIdZ 3003M 001 HOSLNGO AIND | & | 696-S5C | ¢F

10 ONd Nidz HOSINGA WINO | £ | 108-S62 | 2t

dI0 NIdZ 3003M 5001 HOSLNGA AIND | L | 0S—SS2 | it

dl0 NidZL 30G3M 5001 LN30 NNOO | L | S12—992 | OF

W10 NIdZL 3903M 001 HOSINSA UINO | |t | #1295 | 6

NidZL 9fNd 10 1130 NNOD | L | ©1c—esZ | 8

10 13039 NidZ) HOSLNS0 WINO | | | 212988 | ¢

VO8I AND NOOZ) 318V0 | ¢ | ¥90-26C | o

@ YO8l 3uM [.651] ©90-Z8% | §

[ @AW N/swad | ¢ | oso-es | ¥

1@ .05C ONBNDINRHS | .9 | 0S¢-15¢ | ¢

G ONIBNDINRINS | .£ | 600-15¢ | 2

05" ONIBNDINRIKS | .9 | 800-1cC | |

NOLLJINOS3A 1NVd EE N LNV oN

1SN S1yvd

L

=== —({) BLK —(TO SOLDER JOINT #1)

23
ORG
BLK —(TO SOLDER JOINT §#2)

(] [ e

i+

- 21"
BLK —(TO SOLDER JOINT #2)

mE=
o=d

WHT/BLK —12"

=3 —(9) BLK —(TO SOLDER JOINT #2)

(== =]

17"

=135 ——(@) BLK —(T0 SOLDER JOINT #2)

ORG/BLK:

==

(mm]

15"
——() BLK —(TO SOLDER JOINT #2)

[=== =]
= )

RED/BLK

s

RED 23"
BLK —(TO SOLDER JOINT §#2)

WHT

=132 ——(8) BLK —(TO SOLDER JONT $2)

N P
D=6

ﬁg D':g g




ILLUSTRATED PARTS LIST

Control Console - 80, 90 & 100 Foot Boom

L1 (€)dedLa (Z1)dzh V A3 dla vasL NOOSL NaH | L ooL-0z¢ | €¢
.G/ YOI ASSY Wd ¥3Q10H3snd | | 69.-61¢ | 2%
8/d € S31¥3S UM 8/d SSINUVH | Liz—vIE | 1g
02004 9MS MINN dd4 TI¥a TON3 | L 16.—v0g | 0F
9,8/1 L—H4 XBMLNN TII¥a TON3 | L 00v—0¢ | 6z
LL81° 18 TANA 90L dio | 1 1£0-662 | 82

£81° A¥O ANA dI¥9 90L MS | £20-65Z | LT

£81° NYO TANA di¥9 90L Ms | | £20-652 | 9T

£81° 13A JANA dI¥O 90L MS | 220-65z | S¢

£BL° 18 TANA N9 90L MS | 1 510-652 | 12

£81° 438 TANA dI¥9 90L MS | 1 500-652 | €T
LSLL'L VIO 310H ‘01504 —,.5v° 0DA3H 47 Nivuls | 1 oi.-ssz | TT
o¥1 N3 Q3S0T0 30Id1S WL |} S82-S5C | 1z
vovL—9L SNI 4 Od Wil | ¢ 6LL-SSZ | az

v¥99L—¥1 4/W Od Wil | 2 0L0-65Z | 6L

vO8L-9l AN3I G3SO1] 30MdS WiL | ¢ 0£0-g5Z | 8L
vo8L/0Z SNI NON 4 Od WL | 9 900-S5Z | /1
Vo8L-2Z SNI TInd 4 O0d Wil | ¢ $00-S5Z | 9L

g Od 4 dvi-L Wil | Sz | zoo-ssz | Gt

dvg zvella 3aoid | L 100-¥5Z | #1

A9 NdO 1008 90L Ms | o £20-0SZ | g1

ONOT WOW df 10dd 9oL Ms | € | €l0-osz | z1
1¥OHS WOW df 10da 9aL ms | ¢ | coo-o0sZ | 1y

S X G’} ¥18/@109 103a | 6S0-22 | oL

(¥3Aus) N/s 1030 | 2 0S0-2¢£2 6

0907/M INZ 8L X ¥L ¥10 A10d ova | 1 150-0gZ | 8
HOLINON ONSH Didg | 00c—612 | L

WL YoviE 3L J1avd | ¢ zZ00-¥1Z | 9
090°XGZ8'XZSC NOTAN U3HSVM | 2 cee—€1z | S
005" X 02-¥/1 G3a13M M3¥DS | z \cz-212 | v
JIVA3S 0Z-%/1 8ONY | 2 S12-212 3

SSVdg 8/€XZ€-9 L¥3SNI T z02-2\2 z

18 GH WAO 8/€ X 2£-9 M3ddS | ¢ val-ziz | ¢t
NOLLJI¥OS3a L¥vd ALD [43ENNN LV oN

.Em;mzoh_.._ @
9@%6@5\3» \ @ @ a
(8)(9) :NMoHS 10N 2 @

SS3NYVH dn 1102 @ 3ONIYI4IY SY NMOHS
Ol 3L 318vd—L 3sn ‘I
OIHJYYO NI NMOHS SV

TSAL0N SIHILON HOLIMS INJIHO-

SAMIVA FTONV 3HL 3SN+

Control Console - 80, 90 & 100 Foot Boom

Page 127



NOILVOOT HOION =

-
2
- |
m BB E B 2 E B
- § 3 m_m w w_
A o @] ®
m ) M
> / . s il o P
M 3 u < L N N \n&%ﬁa
24 + ) B 2828 @V < T
w @ : Y b@wL rﬁb, ¢
"— Tw/5a ozv%:%n 1HOHS_NON di o_u_om‘wlmm_no
038 IS S8 GMS 18 "OMS

o] qesy)
F_mmw% e ; ﬁmﬂg e

4 i
01 N N N 01
:wz de s_w:oum WON e
901 1dda 901 10da 901 1ddQ
N9 “LMS 134 ZMS AH9 EMS
1L " NIV 7L Y

m m

AVHOVIA ONIFIM HOLIMS

¥18/980

Control Console Switch Diagram

Page 128

Control Console Switch Diagram



e Y.
ﬁ{:/%\f ILLUSTRATED PARTS LIST
Wiring Harness - 80, 90 & 100 Foot Boom

N o
MRS

. — | |
| — O
r
7 | F//
‘ | e — /
[—
 — ] 11/
 —

PIN_QUT DETAIL

A = GRN/WHT
B — BLU/WHT
C - RED/WHT

1 - RED 7 = WHT/BLK
2 - ORG - BW
3 = WHT 9 — BLK/WHT
4 - BLU/BLK 10 = GRN
5 — RED/BLK 11 — BLK
6 — ORG/BLK 12 — GRN/BLK

Wiring Harness - 80, 90 & 100 Foot Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

1 231-007 3" |SHRINK TUBING .625
2 252-020 11" [CABLE 15CON 18 GAUGE
3 255-215 1 CENTER LOCK WEDGE 12 PIN DTP
4 255-756 1 CONNECTOR DEUTSCH DT PLUG 12 PIN KEY A
5 255-813 1 CONNECTOR DEUTSCH 3 PIN PLUG DTDT PLUG 12 PIN KEY A
6 255-817 1 CONNECTOR DEITSCH LOCK WEDGE 3 PINDTP
255-978 15 |[CONNECTOR DEUTSCH SOCKET 16/18 GAUGE

Wiring Harness - 80, 90 & 100 Foot Boom
Page 129



ILLUSTRATED PARTS LIST

B
[ 4
A A6 A

o

Control Console Decal - 80, 90 & 100 Foot Boom

yodsuen a10j9q SSUMPO| SABM]Y :DNINHYM
HDLH

SONIM ditd
aaid

DNIM NVW

® O ©
(e, = b

JHOINVUL

SNM HOH

————

ZSQ|J

R — | T —
SSIM PEIYISA0 JSPUN SBUM PoJUn JSASN HEDNVA

punois dzl-zl Ag/uID e = e
punois dzl-t SEmEE s === = S
punoig de-€ WM/PaY
punois dzi-LL N e

pIaid UoiH 78] 90 del-6 'dZL-0L 'dZL-2 'dZl-L WMAIE B WS § BIO B pay (wow) umog
[TTe] 55 5 5 (ejs) Jeuep anig uoys 9
Hodsuel | yayuH 90 ) dzl-01 'dZ2lL-Z 'dgi-L uig g Bio ® pay (wow) dn
piaig sbuipn di4 o) 80 dZl-6 'dZl-0l 'de-Z 'de-L WUMAIE B WD B JYAVNIE B IUM/UID (wow) umeg
30 e (e1s) 193uad %oe|g uoys g
podsuel] sbuip dig 80 €0 dZL-0l ‘'de-z 'de-l ul9 R AN B IUMWWID (wouw) dn
piaid BUIp Uiy ) Tz dZl-6 'dZL-0} 'dZL-8 'dZL-€ WM R WD R Nig B UM (LwoL) umog
3O e (yejs) J8jusn poay Hoys +
Hodsuei] Buip uiepy Jie) Z0 dzL-01 'dzl-8 'dZl-€ uis) B Nig ? UM (wow) dn
umoqg Buin 1d ) dzlL-6 'dzl-0l 'dZl-§ JUMAIE B WD R ig/pad (wow) umog
w | -1 - | @ ——— 1 e (1e18) J@uan Aoy Buo ¢
dn Buip 1y o) dz1-01 'dz1-§ w9 g 4Ig/Pey (wouwr) dn
umoq uiep 60 dzL-0l 'dzl-L 9 B YIgAUM (wow) umog
[TTe] e (eys) Jejuad Mol[BA Buoi z
dn ulepw 60 dZl-6 'dZL-0L 'dgi-L UMAIE B WD B HIFAUM (wow) dn
umog Buin 11 [e) dZL-6 'dZL-0L 'dZL-9 WUAMMIE R WD ® NIg/BI0 (wouw) umog
HO e P, (1g18) Jauan usain) BuoT 1
dn Buiwm 11 () dzl-0L 'dzl-9 ws) g yg/bio (wow) dn
uonound sSHOod jue] | spod ainssald uoiesoT N uld salip I0H uonisod Yyosums |1ojo joog | ‘oN U2lms

anbuoy paxid ,0ZL S0L¥-9080-00L

Control Console Decal - 80, 90 & 100 Foot Boom

Page 130



ILLUSTRATED PARTS LIST

FAST GLOBAL
7P SOLUTIONS




fA—EA‘fZKF ILLUSTRATED PARTS LIST
9613TF-80 Hydraulic Fitting Locations

9613TF-80 FITTING I.D. & LOCATION

o

L

TRACTOR HOOK UP

S
UM K@

FOLD BLOCK

MAIN LIFT CYLINDERS

9613TF-80 Hydraulic Fitting Locations
Page 132



= Y. I
fM ILLUSTRATED PARTS LIST
9613TF-80 Hydraulic Fitting Locations Parts List

ITEM PART NO. QTY. DESCRIPTION

2 520048 4 |PIONEER COUPLER #8 FORB

4 610011 3 |JIC #6 TO ORING #8

6 610028 6 |[#4 SWIVEL RUN TEE

8 610035 4 |ORING #8 TO 3/8" PIPE 90 DEG

9 610036 4 |PLUG 3/8-18 BREATHER VENT

R 610060 1 |JIC #8 TO ORING #10

13 610099 1 |VALVE, FLOW CONTROL, P.C.

14 610102 1 |JIC #10 TO O-RING #10 ELBOW 90°

16 620019 2 |CYLINDER, 20TD16-112 MAIN LIFT

21 630011 1 |HYDRAULIC BLOCK 6-STA. 9610E-9612E

9613TF-80 Hydraulic Fitting Locations
Page 133



fﬂ%ﬁ ILLUSTRATED PARTS LIST
9613TF-80 Hydraulic Fitting Locations

9613TF-80 FITTING 1.D. & LOCATION CONTINUED

TILT CYLINDERS

ACCUMULATOR

9613TF-80 Hydraulic Fitting Locations
Page 134



rF'v vV WV

ﬁﬂ_;’ r

ILLUSTRATED PARTS LIST

9613TF-80 Hydraulic Fitting Locations Parts List

ITEM PART NO. QTY. DESCRIPTION

1 500000 1 VALVE, BALL SAE#4 FEMALE PORT

3 610007 1 JIC #4 TO ORING #4

4 610011 3 JIC #6 TO ORING #8

5 610027 2 JIC #6 RUN TEE

7 610030 2 JIC #6 TO ORING #8 90 DEG

8 610035 4 ORING #8 TO 3/8" PIPE 90 DEG

9 610036 4 PLUG 3/8-18 BREATHER VENT

10 610039 8 JIC RESTRICTED .032 #4 X O-R #8 90 DEG (9600N)
10 610040 12 |JIC RESTRICTED .045 #4 X O-R #8 90 DEG (9600)
11 610040 12 |JIC RESTRICTED .045 #4 X O-R #8 90 DEG (9600 & 9600N)
12 610079 1 CONNECTOR #40ORB X #6JIC

15 620006 2 CYLINDER, 30TD16-150 FOLD

17

620023 2 CYLINDER, 25TD08-112 WING TILT

9613TF-80 Hydraulic Fitting Locations
Page 135



f&ﬁ ILLUSTRATED PARTS LIST
Fold Block Hydraulic Hose Routing

e e o o FOLD BLOCK HYDRAULIC HOSE ROUTING

FOLD BLOCK RETURN = GRAY HOSE

\—@ FOLD BLOCK
5

Fold Block Hydraulic Hose Routing
Page 136



e =)

ffjj r

ILLUSTRATED PARTS LIST

Fold Block Hydraulic Hose Routing Parts List

ITEM PART NO. QTY. DESCRIPTION
1 600040-1-ZN 1 |HYDRAULIC HOSE, 08-8MOR-8FJX-302
2 600040-3-2N 1 |HYDRAULIC HOSE, 08-8MOR-8FJX-304

Fold Block Hydraulic Hose Routing

Page 137



ILLUSTRATED PARTS LIST

Main Lift Hydraulic Hose Routing

MAIN LIFT PRESSURE = BLACK HOSE MAIN LIFT HYDRAULIC HOSE ROUTING
MAIN LIFT RETURN = GRAY HOSE

T,
.
=,

RIGHT LIFT CYLINDER

ACCUMULATOR

FOLD BLOCK

Main Lift Hydraulic Hose Routing
Page 138



e =)

ffjj r

ILLUSTRATED PARTS LIST

Main Lift Hydraulic Hose Routing Parts List

ITEM

PART NO.

FDM 0048-ZN

QTY. DESCRIPTION

1

HYDRAULIC HOSE, 04-4FJX90-4F JX-85

600040-12-ZN

1

HYDRAULIC HOSE, 06-6FJX-6FJX-28

600040-13-ZN

1

HYDRAULIC HOSE, 06-6FJX-6FJX-30

Main Lift Hydraulic Hose Routing

Page 139



J ansa ILLUSTRATED PARTS LIST
Tilt Cylinder Hydraulic Hose Routing

TILT CYLINDER PRESSURE = BLACK HOSE
TILT CYLINDER RETURN = GRAY HOSE

TILT CYLINDER HYDRAULIC HOSE ROUTING

FOLD BLOCK

Tilt Cylinder Hydraulic Hose Routing
Page 140



e Y.
ﬁ{:/%\f ILLUSTRATED PARTS LIST
Tilt Cylinder Hydraulic Hose Routing Parts List

ITEM PART NO. QTY. DESCRIPTION
1 600040-19-ZN 2 [HYDRAULIC HOSE, 06-4FJX90-6FJX-100

Tilt Cylinder Hydraulic Hose Routing
Page 141



ILLUSTRATED PARTS LIST

fmﬁ' r

Main Hydraulic Hose Routing

0079 @704

H3AITAD 4704 NIVIN LHOI™ HIANITAD 704 NIVIN 1437

JSOH AYHO = NYNLIY 0704 NIYIN
ONILNOY 3SOH OIMNYHEAAH G104 NIV S et G W

Page 142

Main Hydraulic Hose Routing



=}

ffjj r

ILLUSTRATED PARTS LIST

Main Hydraulic Hose Routing Parts List

ITEM PART NO. QTY. DESCRIPTION
1 600040-14-ZN 2 |HYDRAULIC HOSE, 04-4F JX-4F JX-54
2 600040-9-ZN 2 |HYDRAULIC HOSE, 04-4F JX-4F JX-54

Main Hydraulic Hose Routing
Page 143



ILLUSTRATED PARTS LIST

fBS r

Flip Wing Hydraulic Hose Routing

%2078 a1o4

YIANITAD ONIM dINd 1437

ONILNOY ISOH JITNVHAAH ONIM diTd

JSOH AVYHO = NHNLIH ONIM dITd
FSOH X0V18 = 34NSS3dd ONIM diTd

Page 144

Flip Wing Hydraulic Hose Routing



ST -
O A 5 A

f’fjj r

ILLUSTRATED PARTS LIST

Flip Wing Hydraulic Parts List

ITEM PART NO. QTY. DESCRIPTION
1 600040-16-ZN 1 HYDRAULIC HOSE, 04-4FJX-4FJX-202
2 600040-11A-ZN 1 HYDRAULIC HOSE, 04-4FJX90-4FJX-215
3 600040-17A-ZN 1 HYDRAULIC HOSE, 04-4FJX-4FJX-220
4 600045-6-ZN 1 HYDRAULIC HOSE, 04-4FJX90-4FJX-200

Flip Wing Hydraulic Hose Routing

Page 145



fHA_A_fAj ILLUSTRATED PARTS LIST
Breakaway Wing Hydraulic Hose Routing

BREAKAWAY WING HYDRAULIC HOSE ROUTING

FOLD BLOCK

BLACK HOSE
GRAY HOSE

BREAKAWAY WING PRESSURE
BREAKAWAY WING RETURN

Breakaway Wing Hydraulic Hose Routing
Page 146



fosT

ILLUSTRATED PARTS LIST

Breakaway Wing Hydraulic Hose Routing Parts List

ITEM PART NO. QTY. DESCRIPTION
1 600040-7-ZN 2 |HYDRAULIC HOSE, 04-4F JX-4F JX-384
2 600040-8-2N 2 |HYDRAULIC HOSE, 04-4FJX90-4FJX-384

Breakaway Wing Hydraulic Hose Routing

Page 147



ILLUSTRATED PARTS LIST

fBS r

Breakaway Wing Hydraulic Hose Routing

Q3INNILNOD DNILNOY ISOH JINMNYHAAH DNIM AVMYIVIHE

HIANMAD ONIM AVMYNYIYE 14371

JSOH AVHD = NHINL3Y ONIM AYMYHYIHE
ISOH MOVY18 = JUNSSIUd DNIM AVMYHYIHE

Page 148

Breakaway Wing Hydraulic Hose Routing



fosT

ILLUSTRATED PARTS LIST

Breakaway Wing Hydraulic Hose Routing Parts List

ITEM PART NO. QTY. DESCRIPTION
1 600040-7-ZN 2 |HYDRAULIC HOSE, 04-4F JX-4F JX-384
2 600040-8-2N 2 |HYDRAULIC HOSE, 04-4FJX90-4FJX-384

Breakaway Wing Hydraulic Hose Routing

Page 149



ILLUSTRATED PARTS LIST

Hydraulic Hoses, 80,90,100’ Base Hose Kit

ITEM PART NO. QTY. DESCRIPTION
1 520048 2 |HYDRAULIC TIP, 2-NV12-12SAE-M
2 600014-2-ZN 2 |HOSE, HYDRAULIC, FDM4R17-4F JXZ-4FJXZ-65.3 (TRANSPORT SWING CYLINDER)
3 600014-3-NZ 2 |HOSE, HYDRAULIC, FDM4R17-4F JXZ-4FJX90MZ-65.6,(TRANSPORT SWING CYLINDER)
4 600014-4-ZN 2 |HOSE, HYDRAULIC, FDM6R17-6F JXZ-6FJX90MZ-113, (TILT CYLINDER)
5 600031-2-ZN 1 [HOSE, HYDRAULIC, FDM4R17-4F JXZ-4FJXZ-34.3, (CENTER LIFT CYLINDER LH)
6 600032-1-ZN 1 |HOSE, HYDRAULIC, FDM4R17-4F JXZ-4FJXZ-26.6, (CENTER LIFT CYLINDER RH)
7 600032-5-ZN 2 |HOSE, HYDRAULIC, FDM8R17-8FJXZ-8MBOZ-120, (TRACTOR TO HYDRAULIC BLOCK)
8 600040-7-ZN 2 |HOSE, HYDRAULIC, FDM4R17-4F JXZ-4FJXZ-384, (LEFT/RIGHT SWING WING)
9 600040-8-ZN 2 |HOSE, HYDRAULIC, FDM4R17-4F JXZ-4FJX90MZ-386, (LEFT/RIGHT SWING WING)
10 | 600079-2-ZN 1 |HOSE, HYDRAULIC, FDM4R17-4F JXZ-4FJXZ-232, (LEFT FLIP)
11 600079-3-ZN 1 [HOSE, HYDRAULIC, FDM4R17-4F JXZ-4FJX90MZ-212, (RIGHT FLIP)
12 | 600079-4-ZN 1 |HOSE, HYDRAULIC, FDM4R17-4F JXZ-4FJX90MZ-232, (RIGHT FLIP)
13 | 600084-7-ZN 1 |HOSE, HYDRAULIC, FDM4R17-4F JXZ-4AFJXZ-217, (LEFT FLIP)
14 | 600089-1-ZN 1 |HOSE, HYDRAULIC, FDM4R17-4F JXZ-4FJX90MZ-112, (BLOCK TO ACCUMULATOR)

Hydraulic Hoses, 80,90,100’ Base Hose Kit
Page 150



ILLUSTRATED PARTS LIST

Hydraulic Hoses, 100’ Standard

ITEM PART NO. QTY. DESCRIPTION

1 520048 4 |HYDRAULIC TIP, 2-NV12-12SAE-M

2 610102 FITTING, ELBOW, 6801-10-10-NWO-TCT

3 610060 FITTING, STRAIGHT, 6400-8-10-0-TCT

4 | 600014-1-ZN HOSE, HYDRAULIC, FDM6R17-6F JXZ-6FJXZ-26, (CENTER LIFT TO CYLINDERS)

5 | FDM0048-ZN HOSE, HYDRAULIC, FDM4R17-4F JXZ-4FJX90MZ-85, (CENTER LIFT TO ACCUMULATOR)
6 | 600014-2-ZN HOSE, HYDRAULIC, FDM4R17-4F JXZ-4FJXZ-65.3, (LEFT SWING CYLINDER)

7 | 600014-3-NZ HOSE, HYDRAULIC, FDM4R17-4F JXZ-4F JXO0MZ-65.6, (RIGHT SWING CYLINDER)

8 | 600014-4-ZN HOSE, HYDRAULIC, FDM6R17-6F JXZ-6FJX90MZ-113, (TILT CYLINDER)

9 | 600088-2-ZN HOSE, HYDRAULIC, FDM8R17-8F JXZ-18F JXO0MZ-25, (PC TO PUMP)

10 |600039-18-ZN
11 | 600021-2-ZN
12 | 600021-3-ZN
13 | 600021-4-ZN
14 | 600021-5-ZN
15 | 600021-1-ZN
16 |600014-12-ZN

HOSE, HYDRAULIC, FDM10R17-8MBOZ-10F JXZ-216, (PUMP RETURN)

HOSE, HYDRAULIC, FDM4R17-4FJXZ-4FJXZ-289, (LEFT FLIP)

HOSE, HYDRAULIC, FDM4R17-4FJXZ-4FJXZ-304, (LEFT FLIP)

HOSE, HYDRAULIC, FDM4R17-4FJXZ-4FJXO0MZ-284, (RIGHT FLIP)

HOSE, HYDRAULIC, FDM4R17-4FJXZ-4F JX90MZ-304, (RIGHT FLIP)

HOSE, HYDRAULIC, FDM8R17-8FJXZ-8MBOZ-362, (PRESSURE/RETURN TO BLOCK)
HOSE, HYDRAULIC, FDM8R17-8MBOZ-10MBX0902-207, (PUMP PRESSURE)

EEN N V) = puiy puny puny puny Y N SISV =Y RN e

Hydraulic Hoses, 100’ Standard
Page 151



ILLUSTRATED PARTS LIST

Hydraulic Hoses, 100’ Tri Fold

ITEM PARTNO. QTY. DESCRIPTION
1 520048 4 |HYDRAULIC TIP, 2-NV12-12SAE-M
2 610102 1 |FITTING, ELBOW, 6801-10-10-NWO-TCT
3 610060 1 |FITTING, STRAIGHT, 6400-8-10-0-TCT
4 |600014-1-ZN | 2 |HOSE, HYDRAULIC, FDM6R17-6FJXZ-6FJXZ-26, (CENTER LIFT TO CYLINDERS)
5 | FDM0048-ZN | 1 |HOSE, HYDRAULIC, FDM4R17-4FJXZ-AFJX90MZ-85, (CENTER LIFT TO ACCUMULATOR)
6 | 600014-2-ZN | 2 [HOSE, HYDRAULIC, FDM4R17-4FJXZ-4FJXZ-65.3, (LEFT SWING CYLINDER)
7 | 600014-3-NZ | 2 |HOSE, HYDRAULIC, FDM4R17-4FJXZ-4FJX90MZ-65.6, (RIGHT SWING CYLINDER)
8 | 600014-4-ZN | 2 [HOSE, HYDRAULIC, FDM6R17-6FJXZ-6FJX90MZ-113, (TILT CYLINDER)
9 | 600080-1-ZN | 1 [HOSE, HYDRAULIC, FDMA4R17-4FJXZ-4FJXZ-236, (LEFT FLIP)
10 | 600080-2-ZN | 1 [HOSE, HYDRAULIC, FDMA4R17-4FJXZ-4FJXZ-256, (LEFT FLIP)
11 | 600080-3-ZN [ 1 |HOSE, HYDRAULIC, FDM4R17-4FJXZ-4FJX90MZ-236, (RIGHT FLIP)
12 | 600080-4-ZN | 1 [HOSE, HYDRAULIC, FDM4R17-4FJXZ-4FIX90MZ-256, (RIGHT FLIP)
13 | 600014-9-ZN | 2 [HOSE, HYDRAULIC, FDM8R17-8FJXZ-8MBOZ-338.6, (PRESSURE/RETURN TO BLOCK)
14 | 600079-5-ZN | 1 [HOSE, HYDRAULIC, FDM8R17-8MBOZ-10MBX090Z-196, (PUMP PRESSURE)
15 | 600088-2-ZN | 1 |HOSE, HYDRAULIC, FDM8R17-8FJXZ-18FJX90MZ-25, (PC TO PUMP)
16 |600039-18-ZN| 1 [HOSE, HYDRAULIC, FDM10R17-8MBQOZ-10FJXZ-216, (PUMP RETURN)
17 | 600081-1-ZN | 2 [HOSE, HYDRAULIC, FDM4R17-4FJXZ-4FIXZ 444, (LEFT SWING WING)
18 | 600081-2-ZN | 2 [HOSE, HYDRAULIC, FDM4R17-4FJXZ-4FIX90MZ 446, (LEFT SWING WING)

Hydraulic Hoses, 100’ Tri Fold
Page 152



e =)

f’fjj r

O A 5 A

ILLUSTRATED PARTS LIST

Hydraulic Hoses, 3PT Pump Drive

ITEM PART NO. QTY. DESCRIPTION

1 N/A 2 |DNVZ12-MS-08S
2 | 600030-2A | 1 |HOSE, HYDRAULIC, FDM8R17-8MBO-10MBX0O90-75
3 600030-1 1 |HOSE, HYDRAULIC, FDM10R17-8MBO-10MBX090-74.5

Hydraulic Hoses, 3PT Pump Drive

Page 153



S
f ;—/:—./1%“/7 ILLUSTRATED PARTS LIST
Accumulator Fittings / Shutoff Valve

Accumulator Fittings / Shutoff Valve
Page 154



e =)

fﬂj r

H A 6 A

ILLUSTRATED PARTS LIST

Accumulator Fittings / Shutoff Valve Parts List

ITEM PART NO. QTY. DESCRIPTION

1 |500000 1 |VALVE, BALL SAE #4 FEMALE PORT
2 610007 1 |JIC #4 TO ORING #4

3 [610011 1 |JIC #6 TO ORING #8

4 1610027 2 |JIC #6 RUN TEE

5 (610079 1 |CONNECTOR #40RB X#6JIC

Accumulator Fittings / Shutoff Valve

Page 155



ILLUSTRATED PARTS LIST
Raven 450 Controller Kit With Skytrak, Up To 6 Sections

ITEM PART NO. QTY. DESCRIPTION

631803 1 |CONSOLE, SCS450 (6-BOOM)

631815 1 |CABLE, 24' EXT 6BM SCS450

631818 1 |CABLE 10' CONSOLE 7BM SCS 440/450
631832 1 |SENSOR, GPS SPEED, RAVEN

632028 1 |47PINTO 16 PIN ADAPTER CABLE
632077 1 |CABLE PRODUCT 47 PIN 6 SECTION

Raven ISO Rate Control Module, Cables To Tractor, ISO Hookup, No VT
Console

ITEM PART NO. QTY. DESCRIPTION
15813BLK| 1 |PLATE, MOUNT, RATE CONTROLLER

596105M HEXHEAD G5 1/4-20 X2-1/2 MAG
596110M BOLT, HH 1/4-20 X3 MAGNI
596128M HH G5 3/8 X1 MAGNI

1
1
2
596235M | 3 [HEXNUT CENTER LOCK 1/4 MAGNI
596237M | 2 [HEXNUT 3/8 CENTER LOCK MAGNI

1

1

1

1

1

1

1

631856 SWITCH ASSEMBLY FOOT ISO PRODUCT CONTROL
632010 RAVEN RATE CONTROL MODULE

632029 47 PIN RCM CABLE

632035 14' 47 PIN TO 47 PIN PLUG

632078 CABLE PRODUCT 47 PIN 10SEC

632043 CABLE, ADAPTER 17'9 PIN

632061 CABLE, FOOT SWITCH 12

Raven 450 Controller Kit With Skytrak, Up To 6 Sections
Page 156



ILLUSTRATED PARTS LIST

Deere JDRC 2000 ISO Rate Controller, Cables To Tractor, ISO Hookup, No

VT Console

ITEM PART NO. QTY. DESCRIPTION

15813BLK 1 |PLATE, MOUNT, RATE CONTROLLER
596105M 1 [HEXHEAD G5 1/4-20 X 2-1/2 MAG
596110M 2 |BOLT, HH 1/4-20 X3 MAGNI
596128M 2 |HH G5 3/8 X1 MAGNI
596235M 3 |HEXNUT CENTER LOCK 1/4 MAGNI
596237M 2 |HEXNUT 3/8 CENTER LOCK MAGNI
632035 1 [14'47 PIN TO 47 PIN PLUG
632078 1 |CABLE PRODUCT 47 PIN 10SEC
632043 1 |CABLE, ADAPTER 17' 9 PIN
632045 1 |[JD RC2000 CONTROL MODULE
632061 1 |CABLE, FOOT SWITCH 12'

47 Pin Product Control Cable - Customer Supplied JDRC2000 Rate
Controller / Raven RCM

ITEM PART NO. QTY. DESCRIPTION

15813BLK 1 |PLATE, MOUNT, RATE CONTROLLER
596105M 1 |HEXHEAD G5 1/4-20 X 2-1/2 MAG
596110M 2 |[BOLT, HH 1/4-20 X3 MAGNI
596128M 2 |[HH G5 3/8 X1 MAGNI
596235M 3 [HEXNUT CENTER LOCK 1/4 MAGNI
596237M 2 [HEXNUT 3/8 CENTER LOCK MAGNI
632035 1 |14'47 PIN TO 47 PIN PLUG
632078 1 |CABLE PRODUCT 47 PIN 10SEC

Deere JDRC 2000 ISO Rate Controller, Cables To Tractor, ISO Hookup, No VT Console

Page 157



. Y M
fﬂiﬁf ILLUSTRATED PARTS LIST

47 Pin To 37 Pin Product Control Cable - Customer Supplied GreenStar
Rate Controller

ITEM PART NO. QTY. DESCRIPTION

15813BLK 1 |PLATE, MOUNT, RATE CONTROLLER
596105M 1 |HEXHEAD G5 1/4-20 X 2-1/2 MAG
596110M 2 |BOLT, HH 1/4-20 X3 MAGNI
596128M 2 |HH G5 3/8 X1 MAGNI
596235M 3 |HEXNUT CENTER LOCK 1/4 MAGNI
596237M 2 |HEXNUT 3/8 CENTER LOCK MAGNI
632035 1 [14'47 PIN TO 47 PIN PLUG
632078 1 |CABLE PRODUCT 47 PIN 10SEC
632070 1 |37 TO 47 PIN ADAPTER

47 Pin To 16 Pin Product Control Cable - Customer Supplied Raven 450

ITEM PART NO. QTY. DESCRIPTION

631814 1 |CABLE, 12' EXTENSION 6BM SCS440, 16 PIN
632028 1 |47 PIN TO 16 PIN ADAPTER CABLE

632035 1 |14"47 PIN TO 47 PIN PLUG

632077 1 |CABLE PRODUCT 47 PIN 6SEC

47 Pin Product Control Cable - Customer Supplied Rate Controller

ITEM PART NO. QTY. DESCRIPTION
632035 1 |14'47 PIN TO 47 PIN PLUG
632078 1 |CABLE PRODUCT 47 PIN 10SEC

Raven CR7 ISO Display With Deere Harness (Deere ISO Controller)

ITEM PART NO. QTY. DESCRIPTION

632063 1 |RAVEN PRECISION CR7 DISPLAY
632066 1 |CABLE, CR7 ISO VT ONLY

632067 1 |CABLE, DISPLAY PORT, Y ADAPTER

47 Pin To 37 Pin Product Control Cable - Customer Supplied GreenStar Rate Controller
Page 158



ﬁﬂ_;’ r

rF'v vV WV

ILLUSTRATED PARTS LIST

Raven CR7 ISO Display With Harness (Non-Deere ISO Controller)

ITEM PART NO. QTY. DESCRIPTION

632063 1 |RAVEN PRECISION CR7 DISPLAY
632065 1 |CABLE, CAN/POWER OEM ISO
632066 1 |CABLE, CR7 ISO VT ONLY

Raven CR7 ISO Display With Complete ISO Harness (Non-ISO Tractor)

ITEM PART NO. QTY. DESCRIPTION

632063 1 |RAVEN PRECISION CR7 DISPLAY
632064 1 |CABLE, RAVEN ISO/POWER
632066 1 |CABLE, CR7 ISO VT ONLY

Flow-Back Ball Valve Line Rinse - Electric Valve With Toggle Switch

ITEM PART NO. QTY. DESCRIPTION

11145BLK | 1 |SWITCH BRACKET
500027 | 0.25 |VALVE 450BEC MANIFOLD (NARROW) (NON-FLOWBACK)
500028 | 0.25 |VALVE 450BEC MANIFOLD (WIDE) (NON-FLOWBACK)
500029 | 0.25 [VALVE 450BEC MANIFOLD (WIDE) (FLOWBACK)
510016 | 2.5 [HOSE, 1" EPDM
510019 3 |HOSE, 3/4" EPDM
530189 1 |QUICK CONNECT 1" STRAIGHT BARB
530434 1 [1"HBOUTLETX MQC
540013 2 |CLAMP, STAINLESS 3/4" #12
540014 2 |CLAMP, STAINLESS 1" #16
560055 1 |ELECTRICALSWITCH SEALED SPST
560071 1 |TOGGLE SWITCH BOOT

Raven CR7 ISO Display With Harness (Non-Deere 1SO Controller)
Page 159



PS

fm ILLUSTRATED PARTS LIST

Control Console Wiring Harness

CABLE,
CONSOLE, SCS 460, 6 BOOM, 10’
115-0171-085 (Rev. A)

WHITE 12 GA.

j ITE 14 GA, —< 1
1 YHITE 18 GA. mTE 14 GA, < 15
WHITE 14 GA, oo
2 BROWN 18 GA. 2 2
3 YELLOW 18 GA. he foec. 3
4 GREEN 18 GA. LA 4
5 BLUE 18 GA. ool 5 5
6 BLACK 18 GA. ool ¢ 6
7 BLK/WHT 1B GA, ool 4 7
I 8 BRN/WHT 18 GA. sool 5 8 J2
CONSOLE END CABLE END
16 PIN CONNECTOR | o BLU/WHT 18 GA Booll 6 o | 16 PIN CONNECTOR
10 ORG/\HT 14 GA. T1
/v 14 = L
11 ™ CABLE-SHIELD e noj Ge. 1
12 : : CABLE-BLACK 20 GA : : RLop +3v 12
13 >4} CABLE-RED 20 GA e L 13
- ORENGE 14 CA —I< 14 12
ORANGE 1
14 ORANGE 14 GA, omca 1: 3 ) <] +izy sioo
15 WHT/BLK 1B GA, ool 7 10
RED 1 16
16 RED 14 GA, + oA W
RED 12 GA ——(}y—RED 12 GA.
F
A
J3
\ g | RADAR

Control Console Wiring Harness
Page 160



=}

ﬁfjj r

ILLUSTRATED PARTS LIST

Control Console Wiring Harness

.
13€
2 €
i€
5<
4§
6 €

2 <

b <

1 €
1<
4 €

8 <€

9 €

CABLE,
12’ PRODUCT, 6 BOOM WITH 3 PIN TOWERS
115-0171-129 (Rev. A)

CABLE-RED
CABLE -BLACK
CABLE - SHELD
CORD-YELLOY
CORD-GREEN
BLACK 18 GA,

BROWN 18 GA.

BLUE 18 GA.

BLK/\HT 18 GA,
YHIE {4 GA
ORANGE 14 GA.

BRN/WHT 18 GA,

BLU/fmT 18 GA

E’i
k

/

>
LE ]
=

[\

w5

A\ A A
> @ O
| .
o

!

[

I%
\ A A
> @ O
—
<

L
[

> @ O
(.
oo

AR AT AY

1
= 4

> @ 0
G
©w

N

Control Console Wiring Harness
Page 161



ILLUSTRATED PARTS LIST

N'lt Color _Si ]
[0010A)] BLACK |14 PIN WE M), Color Size TO PIN NO. Mullicare
I!IEI!’.‘.EI! 1 |{0010A)] BLACK |14 6A] J1—1 |408-400i-163

il
2_|{oan3)| BROWN |18
[N AT

A

52
1 : SPLICE
1 : HEATSHRINK

53
: SPLICE

1

ikl

Tilhilakil:
IR

1 : HEATSHRINK

43

0998 GREEW |16 61 25 [45-H01-50]
0597 YELLOWITE 6 [J1 —26 [8-k01-60]
408-4001=101

15 408-4001-094(T)

DC1

1 & 408-4001-087

4 © 408-4001-101

1 : CABLE-TIE

J1 2 « J—————— (09504) BLACK 1B GA. (SENSOR RTN) —_— (09500) BLACK 18 GA. (SENSOR RTN) — === J2 11
013« d——— (09508) BLACK 18 GA. (SENSOR RTN)
J1 34+ J———— (0950C) BLACK 18 GA. (SENSOR RTN) w2
J1 5 « J»————— (00B2A) RED 14 GA. (HC PWR) 1 (0062C) RED 14 GA. (HC PWR) ————==J2 16
1 B+ J——————(00628) RED 14 GA. (HC PWR)
J1 32+ De—— (09724) RED/WHITE 18 GA. (SNSR 8/10/12v PWR) j’f (0972C) RED/WHITE 18 GA. (SNSR B/10/12v PWR) —T—==J2 14
J1 33+ J»——— (09728) RED/WHITE 18 GA. (SNSR 8/10/12V PWR)
d1 36+ (0981) GRAY 18 GA. (DRVER 1) 9z 6
J1 37 (0983) BROWN 18 GA. (DRMVER 2) Jz 2
J1 38+ (0984) BLUE 18 GA. (DRVER 3/INPUT 22) 25
J1 39+ (0985) BLACK,/WHITE 18 GA. (ORIVER 4/INPUT 12) 27
J1 40+ (0986) BROWN/WHITE 18 GA. (DRVER 5) 28
J1 41 s e (0987) BLUE/WHITE 18 CA. (DRVER 6) - J2 9
J1 12 (0366) GRAY 18 GA. (INPUT 1) 42 13
J1 42+ (D9BE) WHITE/BLACK 18 GA. (DRVER 7) J2 10
J1 2442 (0977) BROWN/WHITE 18 GA. (DRVER 15) iz 3
J1 22+ ) (0963) RED 16 GA. (SNSR 5V PWR) 42 12
J1 23+ > (0978) BLUE/WHITE 1B GA. (DRIVER 16) gz 4
el (0010A) BLACK 14 GA. (HC GND) 21
J1 4 e (00108) BLACK 14 GA. (HC GND) 42 15
J1 254 (0998) GREEN 16 GA. (RT FENCE ROW) 58
9126+ (0997) YELLOW 16 GA. (LT FENCE ROW) Be

Adapter Cable, 16 Pin Console To 47 Pin Product Port (632028)
Page 162



ILLUSTRATED PARTS LIST

in ECU, 47 Pin Rate Control Interface (632029)

81P

Cable,

Cable, 81 Pin ECU, 47 Pin Rate Control Interface (632029)

Page 163



f@%ﬁ ILLUSTRATED PARTS LIST
Cable, 81 Pin ECU, 47 Pin Rate Control Interface (632029)

42 e (0D2A) RED 10 GA. (HC PWR) 3 (0062G) RED 10 GA. (HC PWR) t=C - 06 2
41 e (00104) BLACK 10 GA. (HC GNO) - = {00105) BLACK 10 GA. (HC GND) CC 6
U5 f e (05064) BLUE 18 GA. (MASTR SW) (0906C) BLUE 18 GA. (MASTR SW) FC 07 6
45 B emel——————— (0182) RED 14 GA. (12v BATT) P 5 = = 07 8
U5 4 eme——{—}— (0052A) CBL-RED 18 GA. (TBC PWR) c8L1 ——t £ f—+— (0052B) CBL-RED 18 GA. (TBC PWR) (Bl2 —F—F———-C- 07 8
U5 3 cmei——+—— (0040A) CBL-BLK 18 GA. (TBC RTN) cBLI —+—+ = +—+— (0040B) CBL-BLK 18 GA (TBC RTN) cBl2 —+—+————C+ 7 3
J5 10 ~met———- (02054) CBL-GRN 18 GA. (50 CAN LO) caLt —+—+ 5 +—— (0905C) CBL-GRN 18 GA (50 CAN LO) ¢z —H——————=(-J7 10
U5 4 et} (0004A) CEL-YEL 18 GA (50 CAN HI) cBLl —H—} b (oanac) coL-vEL 18 Ga (50 CAN HI) cBLz —H—F————F=C- 7 4
45 2 e (09224) RED 16 GA. (ECU PWR) = . (0522C) RED 16 GA. (ECU PWR) rCeamz
J5 1 s (00708) BLACK 16 GA. (ECU RTN) ] (DO70C) BLACK 16 GA. (ECU RTN) B a7 1
116+ I———————— (00708) BLACK 16 GA. (ECU RTN)

U9+ Do (00228) RED 16 GA. (ECU PWR) — o PMI

112 I (DU0GE) BLUE 18 GA (WASTR SW) —————————— " (00624) RED 14 GA (HC PWR) (07 \_iSh—ur— (0062J) RED 14 GA. (HC PWR) —-C- 8 &
4119 « J—————— (0504B) YELLOW 18 GA. (IS0 CAN H) ———————————— 150 A A 8

1B+ Yo (03058) GREEN 18 GA (IS0 CAN LG) —————————— — {0062K) RED 14 GA. (HC m—(cg\ua?}mmu RED 14 GA {H PWR) -C o 08 5
RS (D0108) BLACK 16 GA. (HC GND) (DD10F) BLACK 14 GA. (HC GND) - Lot
LRy (DO10C) BLACK 16 GA. (HC GND) (0010G) BLACK 14 GA. (HC GHD) {4
I B # e {DD100) BUACK 16 GA. (HC GND)

14 = Do (00628) RED 16 GA. (HC PWR) Pl

12+ 3 (cosac) rep 16 . (o ewr) 220 (ooeze) ReD 10 6. (4 PHR) D\ IO (00éeR) RED 10 G, (h PuR)—

413 2 (00620} RED 16 GA. (HC PWR) A &

Ji 13 (D948) GRAY 18 GA. (IMPLUNT/ W) {08 3
nae (0950) BLACK 18 GA. (SENSOR RTN) (-2
4 (0970) BLACK 18 GA. (SENSOR RTN) ~83
Nz (0951) BROWN/WHITE 18 GA. (WPUT 18) {89
dn 2 (0954) WHITE/BROWN 18 GA (NPUT 11) {48 10
d1 20+ ¥ (0958) BROWN/WHITE 18 GA. (INPUT 9) ~{+dB 11
a - (0927) WHITE/BROWN 18 GA. (BPUT 17) B 2
ne-Y (0962) RED/WHITE 18 GA. (SNSR 8/10/12V PWR) (-8 33
Ji23- (0972) RED/WHITE 18 GA. (SNSR 8/10/12V FWR) (8 32
3. (DSB1) GRAY 18 GA. (DRNVER 1) «JB 36
s (0383) BROWN 18 GA (DRVER 2) Coi8 37
4532 (0984) BLUE 18 GA. (DRVER 3/INPUT 22) (-8 38
LR (0985) BLACK/WHITE 18 GA. (DRIVER 4/INFUT 12) 8 39
435 (08E) BROWN,/WHITE 18 GA. (DRIVER 5) { +JB 40
o - (0387) BLUE/WHITE 18 GA. (DRIVER 6) (g 41
37D (0988) WHITE/BLACK 18 GA. (DRVER 7/INPUT 21) (08 42
B8 (0951) WHITE/BROWN 18 GA. (DRVER 8/INPUT 10) - J8 43
LR (0993) WHITE/BLUE 18 GA. (DRVER 9) (-8 44
J3 10+ (0994) VIOLET 18 GA. (DRVER 10) { + B 45
LRI, (0595) BROWN,/WHITE 18 GA. (DRVER 11) (- 08 29
932> (0996) BLUE/WHITE 18 GA. (DRVER 12) 48 30
4313+ (0997) YELLOW 18 GA. (DRVER 13) {+ B 26
43 14 (0966) BLUE 18 GA. (INPUT 1) {8 12
4315+ (0967) BLUE/WHITE 18 GA. (INPUT 2) JB 13
316+ (0956) GRAY 18 GA. (INPUT 14) “8 7
4317 (0957) BROWN 18 GA. (MPUT 16) (88
438> (0947) VIOLET 18 GA. (NPUT 24) -8 18
4319 (0964) YELLOW 18 GA. (NPUT 23) B 35
1320+ (0946) WHITE/BLUE 18 GA. (INPUT 13) (=08 19
521 (0925) WHITE/BLUE 18 GA. (INPUT 15) =08 20
4322+ ) (0950) BLACK 18 GA (SENSOR RIN) (48 3
3 23+ (0977) YELLOW 18 GA. (DRVER 15) U8 24
3 24+ (0008) GREEN 18 GA. (DRIVER 14) {08 25
43 25- (0944) GRAY 18 GA. (DRVER 17/INPUT 13) (8 46
13 26+ (0945) BROWN 18 GA. (DRIVER 18/INPUT 20) -5 47
1327+ (0976) BLUE 18 GA. (DRVER 19,INPUT 8) ~( - J8 27
A5 28 (0956) BLACK,/WHITE 18 GA. (DRVER 20,/PUT 6) {8 28
329+ > (0963) ORANGE 18 GA. (SNSR SV PWR) (- 22
43 3 (0961) BLUE 18 GA. (DRVER 21/NPUT 3) 0B 14
3 320 (0968) BLUE 18 GA. (DRVER 22/M0UT 5) C+ I8 16
o3 35 (0963) BLUE 18 GA. (DRNER 23/mPUT 7) CouB 17
43 34 (0949) BLUE/WHITE 18 GA. (DRVER 24/INPUT 4) SFRE
335 (0978) GREEN 18 GA. (DRVER 18) JE 23

Cable, 81 Pin ECU, 47 Pin Rate Control Interface (632029)
Page 164



ﬁ%f ILLUSTRATED PARTS LIST
Cable, Pull Type Sprayer Frame, 14’ 47 Pin To 47 Pin (632035)

=
2
o
i
3

TECEE

PSR EEEEEEEEEEE TR

EEEEEEEEEEEEEEEEEEEEENEEEESUCEEEEEERSEE

EEEEEEFFEEEEEEEEEEEE

34 [l 40
) |
=) | i
-37 m
Hem )
-3 y )
-0 | 3 i,
bt i & i
42 s-ad -+ & ot
bt Fma e s
pr i o ) )
" Fanas e ey
4a [ 0] Emaf e =
i 0] Ema? et = A= 1001-030 (184,50
© a-sn-e0 E i
1 ecR-soni-1at =
| Eoa—40) i
b soe—4001 -2

sv\n-mlwv[u; (]

938 (0964) YELLOW 18 GA. (TANK FLLL SIG) L+ 04 5
a3 (0948) GRAY 18 GA. (P HEXGHT) LN
ne (0957) BROWN 18 GA. (INPUT 16) (o 04 8
" (0967) BLVE/WHITE 18 GA. (TANK FILL SIG) “u42 @
" (0870C) BLACK 18 GA. (TANK FILL GND) d4 3 © ue: PHELG ol Bar 10 B NO. Mtcers
[ (0962C) RED,/WHITE 18 GA. (TANK FLL PWR) —=C = 44 1 et H e :j =13
4 ERTwN (] Ji-8 L
51 ! YELLGw (] 1-3 -
13 s (04704) BLACK 18 GA (SENSOR RTN) (09708) BLACK 18 GA (SENSOR RTN) — (45 3 o Jobesl caer [l 1-31 kg
J1 33 emet— (09624) RED/WHITE 16 GA. (SNSR B/10/12V PWR) —— A (09528) RED/WHIE 18 GA (SNSR 8/10/12v PWR) —T=C +J5 33 i
b O8O0 - M
e (0062B) RED 14 GA. (HC PWR) ~(- 356
s (D0G2A) RED 14 GA. (HC PWR) {455
g (DOT0K) BLACK 14 GA. (HC GND) o051 ¥ e Stoa-o,
Js (00108) BLACK 14 GA. (HC GND) (o5 4
iz (0950) BLACK 18 GA. (SENSOR RTN) {352
ne (0951) BROWN/WHITE 18 GA. (INPUT 18) ~(- 50
410 (0954) weaTE/BROWN 18 GA. (INPUT 11) {05 10 1
Jin (0953) BROWN/WHITE 18 GA. (INPUT 9) {050 |
an {D927) WHITE/BROWN 18 GA. (INPUT 17) {245 21 1 !
a3z (0872) RED/WHTE 18 GA. (SNSR 8/10/12V PWR) (-5 32 O — J
a3 (0981) GRAY 18 GA (DRIVER 1) {05 36
a3 (0983) BROWN 18 GA. (DRVER 2) (=45 37
N3 (09B4) BLUE 18 GA (DAVER 3/INPUT 22) ~( 05 38
N (0985) BLACK/WHITE 18 GA. (DRIVER 4/IPUT 12) (05 3
J1 4 (0986) BROWM/WHITE 18 GA. (DRVER 5) { +J5 40
NN (09B7) BLUE/WHITE 18 GA (DRIVER 6) QR
a4 (0988) WHITE/BLACK 18 GA. (DRIVER 7/PUT 21) (05 42
43 (0991) WHITE/BROWN 18 GA. (DRVER B/INPUT 10) {05 43
J1 44 {0993) WHITE/BLUE 18 GA. (DAMER 9) {Ld5 44
a4 (0994) WVOLET 18 GA (DRVER 10) 45 45
a2 (0995) BROWN/WHITE 18 GA. (DRNER 11) (-5 29
n 0 (0996) BLUE/WHITE 18 GA. (DRIVER 1Z) L5 W
A1 26 - (0997) GREEN 18 GA. (DRNVER 13) - {05 26
a2 (0966) BLUE 18 GA. (INPUT 1) -{ 45 12
an7 (0956) GRAY 18 GA (INPUT 14) {57
98 (0947) VIOLET 18 GA. (PUMP RMP SIG) {4518
a1 (0946) WHITE/BLUE 18 GA. (INPUT 13) - +45 19
J1 20 (0926) WHITE/BLUE 18 GA. (INPUT 15) {05 20
a5 (0960) BLACK 18 GA. (SENSOR RTN) {05 34
N (099E) YELLOW 18 GA. (DRVER 14) - 05 25
a 46 (0944) GRAY 18 GA. (DRVER 17/BPUT 19) {5 46
" (0945) EROWN 18 GA. (DRWER 18/INPUT 20) C ot 47
anr (0976) BLUE 18 GA (DAVER 19,/INPUT 8) w5 27
a8 (0958) BLACK/WHITE 18 GA. (DRVER 20,INPUT E) {05 28
arzz (0963) ORANGE 18 GA. (SNSR 5V PWR) Coi5 22
nu (0961) BLUE 18 GA (DAVER 21,/INPUT 3) (05 14
a1 (0968) BLUE 18 GA (DAVER 22/INPUT 5) ~( 45 16
a7 (0963) BLUE 18 GA. (DEVER 23/INPUT T) L5 17
ans (0949) BLUE/WHITE 18 GA. (DRIVER 24/INPUT 4) (4515
J1 25 rmet—— (09784} GREEN 18 GA. (DEC) —
J1 24 sme—— (6aTTA) YELLOW 18 GA uuc)—‘
Jz 1y I
22
J3 e (09778) YELLOW 18 GA. (INC) L85 24
e (0978C) GREEN 18 GA. (DEC) w952

Cable, Pull Type Sprayer Frame, 14’ 47 Pin To 47 Pin (632035)
Page 165



ILLUSTRATED PARTS LIST

53
(DO10A) BLACK 10 GA (HC GND) —{!
1.3 Afip a2
AS- [00624) BED 10 GA. (HC PWR) {25“" (D0S28) BED 10 GA (HC PWR) = -
5 "
e ) (0052) CAL-RED 18 GA (CAN PWR) COLY =t~
17| 11 [n} 3
‘ H (D04C) CHL=BLK 18 GA, (AN GHD) CELY + J
; 18 11 T s
g B = (0504) CEL-YEL 18 GA. (CAN H) CBLI + -
B 49| I [ T
g B ) (0805) CHL-GRN 18 GA (CAN LO) CBU o £+
T 14 %]
8 3 (D922) RED 14 GA (ECU PWH) H
3 42 51 el
¥ -4 (00700) BLACK 14 GA (ECU CAD) (D070C) BRACK 14 GA. (ECU GRE) e

[ 4] I

= Dt [BOTCE) BLACK 18 GA (WASTER SM GO}

42 C| HE
*3 (0908) BLUE 18 GA. (MASTER SW 5K) G
“e
(0182) RED 14 GA {12V CONSTANT) -

Adapter Cable, 17’, 9 Pin IBIC / 3 Pin Master to Gen 1 Isobus (632043)
Page 166



-wii"l—

yiek ILLUSTRATED PARTS LIST

11 405-2001-015

IS

1 : 408-4001-974

RING-CONDUIT
12VDC CONSTANT POWi

"IMPLEMENT STEER

10 LABEL:

(0070) BLACK 18 GA. (MASTER SW GND)

(0906) BLUE 18 GA. (MASTER SW SIG)

(0182) RED 14 GA. (12VDC CONSTANT) €.

E NOTE 2

1

—
S

[ B [{RED]14 GA] TT1—1 (a8~
[C_[{osoe][BLUET1E ] J2—2 Jaoe-40u1-511]

1 : 408-4002-330

DG1

1 : 408-4002-321

1 : 435-1000-101
1 : CABLE-TIE

Cable, Foot Switch, 12’ (632061)
Page 167



ILLUSTRATED PARTS LIST

e

m
"

a0 NS
e e

11 Ao
T,

-0
w3
Come Eaw TP WO
LN e
-t
"
15 4e-200-02

(JKO) e
10)

5
T 10 P

1 K2 oo 4 ] 52-7]

(JX0) s
(TXO) masssms

1o

E: 17

2 e =
P e e TP A T H
i £ P N
M Gy s .
‘ = SPT-CoRunli) (400 }

3 e ! I e i
TR R i 7 1
i T : g8

= &
o ] S; L
R g5

Cable, Raven ISO/Power With IBBC Connector (632064)
Page 168



. .2
[ # asr ILLUSTRATED PARTS LIST

Cable, Raven ISO/Power With IBBC Connector (632064)

o
(154) ORAWGE 16 GA (MEY 5W PwR) T=C*

mmummwl—n"
(67) YELLOW 18 GA. {cAN 1) ——C+
w,mmu:mw]—n--
a1, _mm“umw_% o LR {144) RED 18 GA (LoGIC PwR) — L+

(1) BLACK 10 GA (HC GND) xrg;.j
R
1 Put
— L i (1650 FED 18 84, (e POl E}f;ne}mwumm—m
(134) RED 18 GA (SW PWR) (138) RED 18 GA. (5W PWR)
W0 A

1 a1
L (148) RED 14 A L0 PAR) anmuumm—d‘mm—‘r (01 7D 14 . o Py
(174) ORANGE 16 GA. (KEY 5W PWR) {13C) RED 18 GA. (SW PWR)

(ecy
(2F) Bk 18 G o) m,wa|4uuwam—EHI

(44) RED 14 GA (ECU PHR) (4) RED 14 GA. (ECU PWR)

Ia :

1 &8 GE

t———— (26} BuAcK 18 G {ECU GM0) ————
(4C) RED 16 GA (FCU PWR)

(6B) YELLOW 16 GA (CAN H)
(2 GREEN 16 GA (CAN LO)

si2

. s:| - (58) CBL-FED 18 GA (CAW PWR) CBL2
: - :me&—nluu{c«u)m
T T (65) GREDH 18 G (oA L0) ——T——T—T (BE) COL-GAN 18 . (oMW 1) cacz
L

el

S (BC) YELLOW 18 GA. (AN ET—{—)—(tnm—mwm(w W) caz

-} (50) caL-RED 18 6o (oA PWR) caL —f
'—Hm}m—uwa\tcmﬂ}mi :
1T (8A) CBL-GRN 18 GA (CAW LO) cBL1 —
4 (64) CBL-YEL 12 G (oW H) CaL —&

FLN
T
1
|

£} (B5) GREEM 18 GA. (CAN L0}
r] (8C) YELLOW 18 GA (CAN H)

[Astmiel s
e o

B a([HHE]

T (28) BLACK 18 GA (ECU GND)
(48) RED 18 GA (ECU PWR)
[~ (E0) YELLOW 18 GA. (CAN HI)
(EC) GREEN 18 GA. (CAN LO)

&
-

&
~

{5

Cable, Raven ISO/Power With IBBC Connector (632064)
Page 169



ILLUSTRATED PARTS LIST

o

v

IHEEE

M

) L
ity aem——

. e "y
IR ity < M-

T,

4l A
i

- 8
&4 BgiE
85 phedietel
Bl 5
{ ]

AA

£ 3

m.
(R T
8T GamE-n

-
P e B TO N e
T o n A Ay e
z FE () ek E:
ER U7 D e e -
B ¢ 4800 —ses
[

W3

Wz

o .
P },\-‘
e e
I [P ——
T 4 ) Bi- s
I | TEEER
SRR AL ||+l e SR
+ AR e Jpp——
i EA% E:R e %gf&- — RIS
1 - s
g ==
54 55 k]
F————f— (18) CEL-RED 18 GA {CAN PWR) L2 —{— - F— (16) coL-#e0 18 G0 (o ews) ceus —FF——————F" (10) caL-he0 18 Gu (o ) cene T
[ (98 ceL-Bux 18 o (caN ore) caLz —— = - (o) can-eux 18 o fom one) caLs ——t———o - () o 12 e (o o) e o=
T T (4B} CHL-GRN 18 GA (CAN LO) CBL2 —TT 2 T—T— [(4C) CBL-GRN 18 GA. (CAN LO) m—ﬁ—w 7T (40) CEL-GRM 18 GA (AN LO) CBL4 —T T 1537
L o ce-veL 1 ca (can wi) caLz — L (2) cen-ver 18 oa (o w) ceLs —F L (o0 ceL-veL 18 Gu (oA Hi) cBLe — -
= (24) CBL-YEL 18 GA. {CAN M) CELI —1;’—,
—:—:—;u; CBL-GRN 18 GA. (CAN LO) CBLY —:—:—
T T () CBL=BLK 18 GA (DA GO} CBLL —T T
o5 N
f———t—— (14} CBL-RED 18 A (cAn PWR) coLY —H—F———————————— = (4] CEL-GRN 18 GA (CAN LO) CBLS =1 =
——t—— (26) CBL-YEL 18 GA. (CAM W)} cBLS —t—F x'ﬁ
(98) CRANGE 16 GA. (KEY SW PWR) BV
(114) BLACK 18 CA (CND) .u'ﬁ
(104) RED 16 GA. (CONSTANT PWR) =< |

CAN/Power Cable, OEM ISO To Raven ISO Bulkhead (632065)

Page 170



ILLUSTRATED PARTS LIST

Cable, CR7, ISO VT Only (632066)

SEOE M s -

] [T
0 0 I R

5

7 [[aa)] REC [20 GA] J5-R

]

PIN WM Color Size TO
EMI

a
PIN_NO, Waicone

EMPTY
(1ajlvELLowf Al us—p |+ |
EMPTY
(2a)|GREENI GAl USR] ** |
MPTY
(34)] RED [0 GalJa=1] == |
EMPTY
EMPTY

EMPTY
(4a)|BLACKH Al Ja-2 |+ |

1 : 408-4001-818
1 : PERIPHERAL SEAL GREASE

NZ)
1: 434-0105-254

12

N WM Color Size TO anoum

74 |CBL-RED)
‘8A)jcaL-510

20 GA |

43=3
5

{IOAHVIOLET |20 G| J5=U

1 : 4DE—4001-
: ENCAPSULATE- O\’ERMDLD

F 1 434-0105-272
114.3 @ 434-0200-066

SHRINK ALL
TUEING COMPLETELY

ONDUIT
O

J3
FiIN BB Color Szc 'O PN NO. Wicore

|cs|. numr.\ .12 2 [on-ant-1x 5Ly
mcsl sznzou 123 - 5iCaL1

2

3

4 PTY

g {Ba)lcEL-S0l2 r.nluz 4 bam-mlcsL
7

8

9

EMPTY
= 408-4001-892

CBL1
J=HOOK PRIOR
1D LABEL TO CRIMPING
“PORT 1/DGPS "

e

SPUT CONDUIT [\5 )

: CABL i
: NODE-TAPE

TWIST —=

5
PIN WM. Color Size  TO  PIN NO, Wlcere
EMPTY

o o

o

(22
(12
(4]

EMPTY
GREEN[20 GALI1 - 14
YELLOWL20 GALIT =12
RED ma\ .12 7

CCHMTTEEC XL IGTMOOE
m
3

e
(108} VIOLET [20 u .|2 ] |II-IO
(Sa)|BLACK 20 GAl J2-1 |e-awe]

1 40B-4002-050
1 1 40E-4001-019

)

PN W Size
1 J{3ah| RED |30 Gl l&mm-u
F] |§4A)Bmc'<noa_.n 20 -4

1 : 408-4001-282
1 : 408-4001-286

J2 4 J35
=D (8A) CBL-SLD 20 GA. (GND) CBL1 . .
2 2 [ ] [ ] J3 2
~233 T (6A) CBL-BLK 20 GA. (PORT 1/DGPS IN RX) CBLI —T—TJ ; 3
J J

D L (7A) CBL-RED 20 GA. (PORT 1/DGPS IN TX) CBL1 '\VJ .
J2 7 J5 R
=D (9A) RED 20 GA. (CONSOLE PWR) .
J2 8 J5 U
D, (10A) VIOLET 20 GA. (IGN SW) -
J2 1 J5 vV
<D (5A) BLACK 20 GA. (LOGIC GND) .
J 12 J5 P
P, (1A) YELLOW 20 GA. (ISO CAN HI) .
114 J5 N
D (2A) GREEN 20 GA. (ISO CAN LO) .
J1 16 J4 1
D, (3A) RED 20 GA. (SW PWR) Ce
J1 20 J4 2
. (4A) BLACK 20 GA. (GND) C-

Cable, CR7, ISO VT Only (632066)

Page 171



ILLUSTRATED PARTS LIST

Cable, Display Port, Y Adapter (632067)

J1 F

n{E}y

PIN WRE W0, Color | Size  TO [PIN NO. Miae
AL EMPTY 1
] EMPTY

C EMPTY

i} EMPT
el EMPTY

H

J
k]

L

]

W
1

"
-

T
_u

v

©: 4084002060
1 408-400°-019

E
—
=

J1H

J1 K

- -—

JiL

JiIM

J1§

JI N

o ——

J1'P

— (1A) GREEN 18 GA. (ISO CAN LO)

JI'R
o -—
Jru
-

Jgav

- _-—

(2A) YELLOW 18 GA. (ISO CAN HI)
— (3A) RED 18 GA. (CONSOLE PWR)

(N1} SPLIT-CONDUIT(Y) (6.00)

(6A) ORANGE 18 GA. (DISP 12v SW OUT)
(7A) GRAY 18 GA. (AUDIO MUTE OUTPUT)
(BA) GREEN 18 GA. (CCD+)
(9A) YELLOW 18 GA. (CCD-)
(10A) BROWN 18 GA. (RADAR INPUT TO DISP)
(11A) WHITE 18 GA. (IMP SWITCH)
(12A) GREEN 18 GA. (VEHICLE CAN LO)
(13A) YELLOW 18 GA. (VEHICLE CAN HI)

51

J2(E)
PIN WRE M) Color | Size | TO PIN NO. i
A EMPTY
B EMPTY
[+ EMPTY
D EMPTY
E EMPTY
F | [BA) [ORanGE]18 Gal J1=F los-a-o
G EMPTY
H B-AT-0
]
_K |
L
M|
N
.
]
5
T
[¥]
v
1 : 40B-4002-058
1 : 40B-4001-019

D LABEL:
“PRIMARY DISPLAY™

1 : SPLCE
1 : HEATSHRINK
55

1 ¢ SPLICE
1 @ HFATSHRINK

1 : SPUCE
1 : HEATSHRINK

1 : SPUCE
1 : HEATSHRINK
53

1 : SPLICE
1 1 HEATSHRINK

52

—— (4A) VIOLET 18 GA. (IGN SW)
— (5A) BLACK 18 GA. (LOGIC GND)

2 F 3
ue _PIN WRE M Color  Size |
J2 H A
(e B
~ G
42 ]
G- F
J2 K i
_{ . #
J2 L L
i M
~ W
2 M %
JZ, S + 4C) [VIOLET|18 %:Ps-t—l A0
L v 5C) |BLACK 18 GA|55=.5 [40-0u-8)
27 1 : 408-4002-058
C- 1 : 408-4001-019
J2 N
(1B) GREEN 18 GA. (1SO CAN LO) —=C =
2P
(2B) YELLOW 18 GA. (ISO CAN HI) Ce
J2 R
(38) RED 18 GA. (CONSOLE PwWR) —f—=C*
J2u
(4B) VIOLET 18 GA. (IGN Sw) ——=C=
J2 v
(5B) BLACK 18 GA. (LOGIC GND) —T1—=C*
J3N
(1C) GREEN 18 GA. (1SO can Lo) [—=C-
3P
(2C) YELLOW 18 GA. (ISO CAN HI) —t—=C=
J3R
(3C) RED 18 GA. (CONSOLE PWR) ——J‘gu
(4C) VIOLET 18 GA. (IGN SW) ———J"_’Cv
(5C) BLACK 18 GA. (LOGIC GND) —T—=C=

Cable, Display Port, Y Adapter (632067)
Page 172



ILLUSTRATED PARTS LIST

| O O
-9 |

1 : 408-4001-563
1 : 40B-4001-037
1 : 408-4002- 133 B st e
Pl 1 : ENCAPSULATE-POTTING
O : HEATSHAINK

J15+) (00624) RED 14 GA. (HC PWR) ——rem.J2 36
J1 6 =) (00628) RED 14 GA. (HC PWR) Jz 37
MRS (DO10A) BLACK 14 GA. (HC GND) 21
14D (0010B) BLACK 14 GA. (HC GND) 922
12 = e (D9504) BLACK 18 GA. (SENSOR RTN) 4T5"— (D950C) BLACK 18 GA. (SENSOR RTN) — == J2 29
d1 3 e O (09508) BLACK 18 GA. (SENSOR RTN)

J1 32 D - (0972) RED/WHITE 18 GA. (SNSR 8/10/12V PWR) - - 02 30
J1 36+ (0981) GRAY 18 GA. (DRVER 1) 92 4
137 (0983) BROWN 18 GA. (DRNVER 2) 25
J1 38+ (0984) BLUE 18 GA. (DRNVER 3/INPUT 22) 26
J1 38 D (0985) BLACK/WHITE 18 GA. (DRWVER 4/INPUT 12) 02 7
1402 (0986) BROWN/WHTE 18 GA. (DRVER 5) 28
J1 412 (0987) BLUE/WHITE 18 GA. (DRVER 6) 29
J1 42+ (0988) WHITE/BLACK 18 GA. (DRWVER 7/INPUT 21) 42 10
1 432 (0991) WHITE/BROWN 18 GA. (DRVER 8/INPUT 10) gz n
a1 44 (0993) WHITE/BLUE 18 GA. (DRVER 9) o2 12
J1 45 ) (0994) VIOLET 18 GA. (DRVER 10) 9213
J1 29 (0995) GRAY 18 GA. (DRVER 11) Jz 26
1 30+ (0996) BROWN 18 GA. (DRVER 12) g2 27
d1 122 (D966) GRAY 18 GA. (IKPUT 1) 42 28
J1 13 D (0967) BROWN 18 GA. (INPUT 2) . 2 23
J17+) (0956) BLACK/WHITE 18 GA. (INPUT 14) Jz 3
J1 8 - (0957) BLUE/WHITE 18 GA. (INPUT 16) 2 35
J1 18+ (D947) BLACK,/WHITE 18 GA. (INPUT 24) 42 14
d1 19 (D946) BLUE 18 GA. (INPUT 13) 42 24
J1 340 e (0960) BLACK 18 GA. (SENSOR RTN) -2 2
1 2403 (0977) BROWN/WHITE 18 GA. (DRVER 15) 42 18
NETID (0944) WHITE/BLACK 18 GA. (ORNER 17/INPUT 19) 2
J1 47 ) (0945) WHITE/BROWN 18 GA. (DRVER 18/INPUT 20) Jz 18
9122 (0963) RED 16 GA. (SNSR 5V PWR) iz 22
J1 23+ (0978) BLUE/WHITE 18 GA. (DRWVER 18) 42 15
J1 33+ Do (0962) RED 18 GA. (SENSOR 12V PWR) -2 34
327 (D976) WHITE/BLUE 18 GA. (DRIVER 19/INPUT 8) 42 19
J1 28+ D - (0958) VIOLET 18 GA. (DRVER 20/INPUT ) - e+ J2 20

Adapter Cable, 37 Pin Console To 47 Pin Product Port (632070)
Page 173



ILLUSTRATED PARTS LIST

I N
[ % ¢ gi8 5 g
- B

-]

o fof Gy fs
AR IR

U U B B

0

Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (632077)
Page 174



EAST

f AAAS ILLUSTRATED PARTS LIST
Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (632077)

J1 34 2T
i ™ (0960) CBL-SLD 18 GA. (FLOW GND) CBL1 ™ .15_;2
- T (0963) CBL-BLK 18 GA. (FLOW +5V) CBL1 T -3
- t— (0966) CBL-RED 18 GA. (FLOW SIG) CBLT t— C-

J1 2 3B
rirs (0950) BLACK 18 GA. (PRESS GND) "i H
e (0972) RED/WHITE 18 GA. (PRESS +12V) ; ic
. (0956) GRAY 18 GA. (PRESS SIG) (-

J1 24 _J-% 1
b (0977) YELLOW 18 GA. (INC) n 3
- (0978) GREEN 18 GA. (DEC) —C -

J1 36 5 C
(0981) GRJ_W 18 GA. (SECTION 1) _Iga

(0062B) RED 18 GA. (VLV 1 PWR) _.J'a( 5

(0010B) BLACK 18 GA. (VLV 1 GND) —1—C -

J1 38 J7. C
(0984) BLUE 18 GA. (SECTION 3) —J-_; H

(0062C) RED 18 GA. (VLV 3 PWR) —ﬁ'. 5

(0010C) BLACK 18 CA. (VLV 3 CND) ——{+

J1 40 Jac
- (0986) BROWN/WHITE 18 GA. (SECTION 5) {—=C*

J1 5 S3 j/ J9 A
_— (0062A) RED 14 GA. (VLV PWR) ¢ (0062D) RED 18 GA. (VLV 5 PWR) ——J-&E!
*m—— (0010A) BLACK 14 GA. (VLV GND) $1 (0010D) BLACK 18 GA. (VLV 5 GND) —1—(*
J1 26 JT 1
- (0997) GREEN 18 GA. (LEFT FENCE ROW) ——Jﬁ s

(0010E) BLACK 18 GA. (FENCE Row GND) T—C°

J1 37 J6 C
- TION — - .

(0983) BROWN 18 GA. (SECTION 2) _j§ A

(0062F) RED 18 GA. (VLV 2 PWR) —_,Ié:é

— (0010G) BLACK 18 GA. (VLV 2 GND) ——(-

J1 39 JB C
- (0985) BLACK/WHITE 18 GA. (SECTION 4) __Igi

0062G) RED 18 GA. (VLV 4 PWR) ——( *

(0082G) GA. (VL )T

—— (0010H) BLACK 18 GA. (VLV 4 GND) ——{ =

J1 4 Jio C
0987) BLUE/WHITE 18 CA. (SECTION 6) ——={ »

J1 6 S4 (0us7) / ( ) _ﬁs A
- (0062E) RED 14 GA. (VLV PWR) p- (0062H) RED 18 GA. (VLV 6 PWR) ——J;S 5
+m-—— (0010F) BLACK 14 GA. (VLV GND) (0010J) BLACK 18 GA. (VLV 6 OND) —1—C -
J1 .25 J1Z 1
18 GA. (RIGHT FEN .

(0998) YELLOW 18 GA. (RIGHT FENCE ROW) E{g Y

“— (0010K) BLACK 18 GA. (FENCE ROW GND) |

Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (632077)
Page 175



fﬁ‘@"%‘&[f ILLUSTRATED PARTS LIST
Product Cable, 47 Pin, 10 Section, Liquid, FAST 6’(632078)

G\ H\ & (&
\ \j o ‘\\;: §

Product Cable, 47 Pin, 10 Section, Liquid, FAST 6°(632078)
Page 176



ILLUSTRATED PARTS LIST

J1 8 15 4
- (0957) BROWN 18 GA. (PRESS 2 SIG) —C -
J1 31 J15 6
(0948) GRAY 18 GA. (IMP HEIGHT) €

J1 33 415 1
- (0962) RED/WHITE 18 GA. (TANK FILL PWR) C -
J1 13 415 2
- (0967) BLUE/WHITE 18 GA. (TANK FILL SIG) — -
g3 415 3
(0970) BLACK 18 GA. (TANK FILL GND) €

J1 35 JI5 5
(0964) YELLOW 18 GA. (TANK FULL SIG) Ce

J1 34 21
s ™ (0960) CBL-SLD 18 GA. (FLOW GND) CBL1 ™ %5
s T (0963) CBL-BLK 18 CA. (FLOW +5V) CBL1 T -
- — (0966) CBL-RED 18 GA. (FLOW SIG) CBL1 — L
a2 75 8
- - L
o (0950) BLACK 18 GA. (PRESS GND) —J§ :
= (0972) RED/WHITE 18 GA. (PRESS +12V) .Jf'f:
(0956) GRAY 18 GA. (PRESS SIG) L~

J1 24 Ja1
o (0977) YELLOW 18 GA. (INC) 5
- (0978) GREEN 18 GA. (DEC) .

J1 36

(0981) GRAY 18 GA. (SECTION 1) —1

el el

(0062C) RED 18 GA. (VLV 1 PWR) —
(0010C) BLACK 18 GA. (VLV 1 GND) ——(-
J1 38 J7 C
- (0984) BLUE 18 GA. (SECTION 3) __.I$;.
(0062D) RED 18 GA. (VLV 3 PWR) ——J-;-E
(0010D) BLACK 18 GA. (VLV 3 GND) ——L-
J1 40 EAS
s p, (0986) BROWN/WHITE 18 GA. (SECTION 5) ":&;
s3
51-;——(0062.&) RED 14 GA. (VLV PWR) {\ (00B2E) RED 18 GA. (VLV 5 PWR) ——J-gcé
~m—— (0010A) BLACK 14 GA. (VLV GND) St < (0D10E) BLACK 18 GA. (VLV 5 GND) ——C -
J1 42 J11 C
(0988) WHITE/BLACK 18 GA. (SECTION 7) ‘]ﬁ A
(0062F) RED 18 GA. (VLV 7 PWR) —ﬁ 5
(0010F) BLACK 18 GA. (VLV 7 GND) —t—L*
J1 44 J3cC
- (0993) WHITE/BLUE 18 GA. (SECTION 9) ]S 'B
(0010G) BLACK 18 GA. (VLV 9 GND) —]S-A
. (VLY — =
0062G) RED 18 GA 9 PWR —C
J1 37 J6 C
(0983) BROWN 18 GA. (SECTION 2) ——Ig H
(0062K) RED 18 GA. (VLV 2 PWR) ——J-s(é
— (0010K) BLACK 18 GA. (VLV 2 GND) —t—=(
J1 39 J8 C
(0985) BLACK/WHITE 18 GA. (SECTION 4) __I§;
(0062L) RED 18 GA. (VLV 4 PWR) __,I§Eg
— (0010L) BLACK 18 GA. (VLV 4 GND) —1—{( -
J1 41 . . Jig C
0987) BLUE/WHITE 18 GA. (SECTION & .
J 6 e ez B/ ( ) T30
— (0062J) RED 14 GA. (VLV PWR) po (0062M) RED 18 GA. (VLV 6 PWR) ——J;E 5
em—— (0010J) BLACK 14 GA. (VLV GND) (0010M) BLACK 18 GA. (VLV 6 GND) —1—( -
J1 43 JZ C
0991) WHITE/BROWN 18 GA. (SECTION 8) ‘FS s
(0062N) RED 18 GA. (VLV 8 PWR) _]S 5
(0010N) BLACK 18 GA. (VLV 8 GND)  (=C-
J1 45 Jig €
- (0994) VIOLET 18 GA. (SECTION 10) ——J;S T
— (0010R) BLACK 18 GA. (VLV 10 GND) __.HS',\
_.G .

L (0062R) RED 18 GA. (VLV 10 PWR) —

Product Cable, 47 Pin, 10 Section, Liquid, FAST 6’(632078)
Page 177



[ | AA“.);/’ ILLUSTRATED PARTS LIST

Fold, Lighting & Product Control Harnesses

LEFT RED LIGHT RIGHT RED LIGHT RIGHT AMBER LIGHT

Fold, Lighting & Product Control Harnesses
Page 178



I Y.
fiﬁ/%f ILLUSTRATED PARTS LIST

Fold, Lighting & Product Control Harnesses Parts List

ITEM PART NO. QTY. DESCRIPTION

1 319-668 1 |FOLD HARNESS, 60' - 66' BOOMS

1 319-724 1 |FOLD HARNESS, 80', 90' & 100' BOOMS

2 740003 1 |LIGHTING HARNESS

3 632077 1 |PRODUCT CONTROL HARNESS, 6 SECTION
3 632078 1 |PRODUCT CONTROL HARNESS, 10 SECTION

Fold, Lighting & Product Control Harnesses
Page 179



=}

ffjj r

ILLUSTRATED PARTS LIST

Pressure Transducer Kit

Pressure Transducer Kit Parts List

ITEM PART NO. QTY. DESCRIPTION

530400 1 |TEE: 1/4" FPT, POLY
530401 1 [NIPPLE: 1/4 X1/4" MPT, POLY
632036 1 |PRESSURE TRANSDUCER 1-5V 0-250

Pressure Transducer Kit
Page 180



= g
I rjéfdf ILLUSTRATED PARTS LIST

Powerglide Wiring Schematic

CONNECT LEADS TO BATTERY OR LIVE POWER SOURCE

115-0230-002

RIGHT TILT UP Col. TEC

RIGHT TILT DOWN COIL TEE

115-0230-003

Powerglide Wiring Schematic
Page 181



= §El_
I :Qéf ILLUSTRATED PARTS LIST

Powerglide Plus Wiring Schematic

+12
SH GND

CONNECT LEADS TO BATTERY OR LIVE POWER SOURCE

CAN ADAPTER TEE
W/POWER
115-0171-368

PASSIVE TERMINATOR
063-0172-369 115-0230-007
63-0130-011

_
- PORT 4A COIL
- - PORT G1 TRANSDUCER
| DASSIVE PORT 5A COLL
TERMINATOR
48 ol
' 063-0172-369 PORT 45 colL
| 115-0230-008 (OPTIONAL EXTENSION) PORT G4 TRANSDUCER
| / SWITGHED PORT 13A PROP. DRIVER
L

LEFT TILT UP COIL TEE
LEFT TILT DOWN COIL TEE
RIGHT TILT UP COIL TEE
POWERGLIDE F’I.lJOS|:z 063-0130-010 RIGHT TILT DOWN COIL TEE
ULTRAGLIDE: 063-0130-013 CENTER SENSOR UP — SENSE
CENTER SENSOR UP - CONTROL
CENTER SENSOR DOWN — SENSE
CENTER SENSOR DOWN - CONTROL

ACCUMULATOR POWER

| LEFT OUTER SENSOR

g LEFT INNER SENSOR

B ] CENTER SENSOR

Powerglide Plus Wiring Schematic
Page 182



= g
I rjéfdf ILLUSTRATED PARTS LIST

Powerglide Wiring Schematic

CONNECT LEADS TO BATTERY OR LIVE POWER SOURCE

115-0230-002

RIGHT TILT UP Col. TEC

RIGHT TILT DOWN COIL TEE

115-0230-003

Powerglide Wiring Schematic
Page 183



ILLUSTRATED PARTS LIST

Powerglide Hydraulic Block

334-0002-070

334-0002-071

333-0002-222

334-0002-074

334—-0002-069

Page 184

Powerglide Hydraulic Block



= §El_
I :Qf—xf ILLUSTRATED PARTS LIST
Powerglide Solid Axle

I LEFT SIDE RIGHT SIDE |
| WHEEL ASSEMBLY S WHEEL ASSEMBLY E
‘ P i
| | |
i |
] : ]
| | :
| |
I
] 1
1
]
i ' |
] ]
] | I
] I 1
1 I 1
! I
1 | I
i m - ) '
1 i H
] ] 1
1 1 1
] I ]
] 1 1
" P 1
! - !
1 ! [ 1
I I ! 1
I ! ! [
I i I I
| ] I / ;
: / . 063-0131-566 - s
i C63-0131-566 HE i
: ] i ]
| P |
1 1 1 1
I ! I 1
¥ 1 i I
: i 322-0131-004 — i
H 322-0131-004 P \ |
1 1 ! [
1 %X o : | TR T !
} ’___.v_’:' 6 = ~u ‘ 1 : Pl - ~ '_".‘._._ |
1 A i, 1 | S i \
1 g B g 1 | {s b, i
] | | ]
I 1 ] ]
1 ' | ]
1 I | 1
1 | | i
i P !
1 I ] 1
1 ' | ]
1 I 1 1
] i 1 ]
1 1 1 1
1 1 1 1
1 | | 1
i i i
1 1
1 |
__________________________________________________________ I

Powerglide Solid Axle
Page 185



= gu.
fﬂéj ILLUSTRATED PARTS LIST

Powerglide & Powerglide Plus Mounting Brackets

Powerglide & Powerglide Plus Mounting Brackets
Page 186



AT

fm ILLUSTRATED PARTS LIST

Powerglide & Powerglide Plus Mounting Brackets Parts List

ITEM PART NO. QTY. DESCRIPTION

1 159 2 |Bolt Hex, 1/2 x 4-1/2" GRS Zp
2 260 2 |Washer Flat 1/2” Zp

3 |[14670BLK| 1 |Raven Touch Wheel Mount

4 |14668BLK| 1 |Raven Back Touch Plate

3) 215 2 [Nut Hex Heawy 1/2"

6 239 2 |Nut Nut 1/2" Centerlock

7 154 1 |Bolt Hex, 1/2 x 2" GR5 Zp

8 223 1 |Nut Hex Jam 1/2"

9 163 2 |Bolt Hex, 1/2 x 6-1/2" GRS Zp

Powerglide & Powerglide Plus Mounting Brackets
Page 187



PST

fm ILLUSTRATED PARTS LIST
Powerglide Plus Hydraulic Block

334-0002-069

Powerglide Plus Hydraulic Block
Page 188



e =)

N o666

ﬁﬂj r

ILLUSTRATED PARTS LIST

Powerglide Plus Cushioned Axle

311-0054-110

A7

116-0159-629
322-0131-004 (TREADED)

322-0131-003 (SMOOTH)

311-0052-114

)

)

{

I
il

@
A\ "Q‘

I\ n[ gI

U

qaa
l“ V‘~ V“

q
WY

‘g312—4000—061

321-0000-355

<
e/

;311—0054—1 10

J 312-4000-061

312-4000-059

116-0159-631

..

Qi\

Powerglide Plus Cushioned Axle
Page 189



ILLUSTRATED PARTS LIST

Raven Sensor Mounts

FLIP WING
MAIN WING W

7
/
258
16471
237—{
L s \~SENSOR UNIT
p—r —128
: 258
16470~
258 .
237~ 631881/ MAIN WING SENSOR MOUNT

Raven Sensor Mounts
Page 190



. Y M
fﬂiﬁf ILLUSTRATED PARTS LIST

Raven Sensor Mounts Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

128 4 |BOLT, HH 3/8-16 X1 GR5 ZP
134 2 |BOLT, HH 3/8-16 X4 GR5 ZP
237 6 |Nut, 3/8-16 Centerlock

258 12 |3/8" flat washer

16470 1 |PLATE, BACKING, MOUNT

16471 1 |MOUNT, AUTO BOOM, RAVEN

631881 1 |RAVEN BRACKET SENSOR MOUNT
1 |AUTO HEIGHT SENSOR

RA0630130026

Raven Sensor Mounts
Page 191



fasT

ILLUSTRATED PARTS LIST

Raven Sensor Mounts

e
~~

0gl®

SENSOR UNIT-

e

" 0p7°

258—

T
-

631881—

237-/
WET BOOM ASSEMBLY NOT SHOWN FOR CLARITY

FLIP WING SENSOR MOUNT

Raven Sensor Mounts
Page 192



AT

ST -
H A 6 A

ILLUSTRATED PARTS LIST

Raven Sensor Mounts Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

138 4 [BOLT, HH 3/8-16 X6 GR5 ZP
237 4 |Nut, 3/8-16 Centerlock
258 8 |3/8" flat washer
18317 1 [PLATE, BACKING
631881 1 |[RAVEN BRACKET SENSOR MOUNT
RA0630130026 1 [AUTO HEIGHT SENSOR

Raven Sensor Mounts
Page 193



f@ﬁ r
o ILLUSTRATED PARTS LIST

Raven Sensor Mounts

258 —

22—

631898

PARTIAL REAR VIEW AT CENTER SECTION

CENTER SECTION
SENSOR MOUNT

Raven Sensor Mounts
Page 194



AT

=}
rF'v vV WV

ILLUSTRATED PARTS LIST

Raven Sensor Mounts Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

RA0630130026

129 4 (BOLT, HH 3/8-16 x 1-1/2 GR5 ZP

132 2 |[BOLT, HH 3/8-16 X3 GR5 ZP

237 6 [Nut, 3/8-16 Centerlock

258 12 |3/8" flat washer
16470 1 [PLATE, BACKING, MOUNT
16471 1 [MOUNT, AUTO BOOM, RAVEN
631898 1 [ARM ULTRASONIC SENSOR

1

AUTO HEIGHT SENSOR

Raven Sensor Mounts

Page 195



ILLUSTRATED PARTS LIST

SENSOR UNIT—"

631881

SWING WING
SENSOR MOUNT

Raven Sensor Mounts
Page 196



H A 6 A

fﬂj r

ILLUSTRATED PARTS LIST

Raven Sensor Mounts Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

134 4 |BOLT, HH 3/8-16 X 4 GR5 ZP
237 4 |Nut, 3/8-16 Centerlock
258 8 |3/8" flat washer
18317 1 |PLATE, BACKING
631881 1 |RAVEN BRACKET SENSOR MOUNT
RA0630130026 1 [AUTO HEIGHT SENSOR

Raven Sensor Mounts
Page 197



EAST

f AAAA ILLUSTRATED PARTS LIST
Raven UltraGlide Gen | Wiring

SZ0-L510-L 11
iUi% FIOSNOD MOOBOLNY |

68L-ZL10-£90

¥EZO-LELO-LLL “Li¥ 30NVELIN
CTO-LELO-LIL LY SMd 30M9¥3m0d

Raven UltraGlide Gen | Wiring
Page 198



ILLUSTRATED PARTS LIST

=
=/

S

f

Raven UltraGlide Gen Il Wiring

! £00-0E1G-£11 (+ 14 00.) LM NOOSOLNY H_dész
200-0€18=L11 AL owv 1M Wo0s0LNY 30179%4LN
LO0O-0ELS—LL1 “L¥ WOOBOLNY SNd 30No43mod

318v2
SISSVYHD

£10-0F10-¥90 IQON 30NN
010-0£10-£90 300N SMd 30MIHIM0d

$80-0£¢0-511
NOILOINNOD J3L HMd/Nva/M
18D 9n/+9d WOOEOLNY

X=LLL0-51,
(3ovaain 318vD SSSYHI)

|
|
z_o —1L10-G1) -
£60-0520-511 I ! VEE-LEID-GLL = 8 300N 01
BV INDWORYLS MOOBOLIY | | LIB-LLI0-GLL - T
ex H | | 9L6-1L10-GIL = ZI
(=) | 1S6-LLI0-GLL — 9
em s _ | 8ZE-LLI0-GLL - 2L
| AL NOISNELG
. N I18YD TI0SN0OD - i
| INGNT TN TIEVD
3;858 | |
e ! i
SNOLIN0D | | w
MElh | o A
| | M
| |
| |
| S S S S S S
| ~HLVEAS NO TIBVD 300N L3N OL O 'SHIAVcS +'SSINHVH SISSYHD HO 00N 10HINCD LON00Ud WO
| 3dAL-TINd NO HOLH 40 INOM4 Ml £ OL 300N MOOBOLOY Q3NON ONGB 10N HOLVNINNGL NYD 41 4O "L T90SNOD
YOO-OELS-L11 _ NIAVE WOHS HOVIY OINOHS TIEYD “ATAVHYAIS HICH0. WOOBOLTY SHNIGHO LON 41 ATIIVHYEIS YI0H0.

ENEEPS‘_

woogoLny z_qu INOTV ANVIS

Page 199

Raven UltraGlide Gen Il Wiring



PST

f AL ILLUSTRATED PARTS LIST
Wing Tilt Options

Wing Tilt Options
Page 200



AT

H A 6 A

ILLUSTRATED PARTS LIST

Wing Tilt Options Parts List

ITEM PART NO. DESCRIPTION QTY. 60' Boom 80'-90' Boom 100' Boom
Cushioned Tilt

1 114088 Link, Norac 1

2 1620022 Cylinder 25TD10-112 60' - 90' Wings 1

2 1620020 Cylinder 30TD10-125 100’ Wings 1
3 1610027 Tee JIC #6 1

4 (600018 Hose, Hydraulic 3/8 x #6 JIC 1

5 630002 Accumulator 21 CU" 1

6 540033 Clamp 3.5 Accumulator 1

Non-Cushioned Tilt

1 14088 Link, Norac 1

2 1620022 Cylinder 25TD10-112 60' - 90' Wings

2 1620020 Cylinder 30TD10-125 100’ Wings 1

Wing Tilt Options
Page 201



QST

yaes ILLUSTRATED PARTS LIST

Richway Direct Injection Foamer & Mounting

Richway Direct Injection Foamer & Mounting
Page 202



ILLUSTRATED PARTS LIST

Richway Direct Injection Foamer & Mounting Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

1 647 8 [Nut, HH 1/4” Nylock SS

2 663 8 [Washer, Flat 1/4” SS

3 [2M1473140 590048 4 |U-Bolt 174 x 1.5 SS

4 144103289 530007 1 [Valve, Shut Off 3/8 Q-Lock

5 (44103231 530006 1 [Q-Lock Adapter Fitting 3/8” 90°

5 530002 1 [3/8"X3/8" MALE CONNECTOR

6 |[3FC38 530217 1 |[Coupler, 3/8” FPT

7 |RVM66NE40C 530000 1 [Strainer 40 Mesh 3/8” MPT

8 [M200PLGO038 530095 1 [Manifold Plug x 3/8” FPT

9 |FC200 540001 1 |Manifold Clamp 2” Standard Port

10 (150G 530014 1 |Gasket 2” Standard Port

11 |M220200CPG 530102 1 [Manifold Coupling 2” Full Port x 2” Standard Port
12 |FC220 540002 1 [Manifold Clamp 2” Full Port

13 |200G 530019 1 [Gasket 2" Full Port

14 530107 1 Manifold Cross, 2” Full Port

15 152 1 |[Bolt, HH 1/2 x 1 GR5 Zp

16 223 1 [Nut, HH 1/2” Jam Zp

17 156 1 [Nut, HH 1/2 x 3" GR5 Zp

18 130 2 |[Bolt, HH 3/8 x 2” GR5 Zp

19 128 2 |[Bolt, HH 3/8 x 1” GR5 Zp

20 250 4 |Washer, Lock 3/8 Zp

21 258 4 |Washer, Flat 3/8 Zp

22 771 1 [Nut, HH 1/2” Whizlock Zp

23 |64016A 540014 2 |Clamp, Hose 17

24 14619 2 |Foamer Insert

25 14279 2 |Foamer Flipper

26 142 2 |Bolt HH 7/16 x 2" GRS Zp

27 |3254PP 540029 2 |Tube Clamp

28 789 AR [Washer, NR 1-1/4 x 14 CP

28 590159 AR |1-1/8" FLAT WASHER, 2" MAX OD
29 597 2 |Nut, HH 7/16” Toplock

30 576 2 |Cotter Pin, 3/16 x 2 Zp

31 590111 1 |VERSA TRAC FOAM INJECTOR BLACK
32 10792 1 |Foamer Mount
NS 596744M AR [Washer, NP 1-1/4 x 14 GA
NS |2T20-003 510023 AR |1/4” Linear Low Density Poly Tubing
NS ([2T20-604 510024 AR [3/8” Linear Low Density Poly Tubing
NS (12015003 510005 20" |PVC Water Suction Hose 17
NS 630050 1 |EXTENSION CABLE 20

Richway Direct Injection Foamer & Mounting
Page 203



=}

ffjj r

ILLUSTRATED PARTS LIST

Richway Foam Marker 1 Gallon Tank & Switchbox

Tank Cap
Gasket
E-2337

Tank Cap

[
\\k\-\\E:ﬁ:E

Fresh water
into unit

3/8” Bulkhead
Union QC
E-0362

1 Gallon Versa Trac

Tank Only
E-2302

o

@ Foam Marker Coniral @“ﬁﬁ\

Laft Right

VersaTrac
Switchbox
E-2330

Richway Foam Marker 1 Gallon Tank & Switchbox

Page 204



fasr

N o666

ILLUSTRATED PARTS LIST

Richway Foam Marker Liquid Flow

Ppoovevcoee

14" TQC x 3/8"TQC

Liquid Flow

Water Duckbill Check Valve
Control Module  Manifold Block Only
e ¢ |n From Assembly w/ 4 E-2332
Tank Duckbill Actuators
Element E-2333 = |
AP-6192 1/4" T Union
E-0564 i e @ 1/4” Collet
3/8" Collet E-1774
|  EAT775 2 @
— —OEmo— —ggp— |2 %
! \\\ ./
*-—-- - | \ —W—
bl ] H
1/4" Union ! | Fi
E-0654 \ - F 1 T
1/4” Stem s s ! 2-way Actuator
Concentrate  y3 5 ' 14" Stem 572007
e ¢ In From E-88530 X 1/4” HB
Tank E-1348
Tubing Tubin
g
Clamp Clam
E-2264 48 p
Pump Tubing .
1/8" ID P”T&Ifg g
E-1747 E-1765

Concentrate Pump Water Pump
(14 RPM) w/ tubing (172 RPM) w/ tubing
E-2396 E-2189

Richway Foam Marker Liquid Flow
Page 205



resr

ILLUSTRATED PARTS LIST

Richway Foam Marker Compressor

*» Air Flow

3/8" Duckbill
Check Valve
AP-1996

Duckbill
Element
AP-6192

Compressor Filter

=0050 \

Diaphragm Compressor

./

1/8"M X
1/4" HB Elbow
E-0707

Richway Foam Marker Compressor
Page 206



PST

fm ILLUSTRATED PARTS LIST

Richway Foam Marker Foamhead

10-24 x 7/8
SS Screw
E-1200
Foamhead Top
E-1065

14Mx3/8T
Straight w/ Venturi
E-1224

‘@44 Tx1/4M

Homogenizer

E-1070 \

1/4 F Tee (Brass)
\ E-0400
11/4” /

Foamhead Gasket
E-1066

-

1 1/4” F Elbow
E-0903 Elbow
\ E-0395
1714 Mx 3/8 M
Foamhead Reducer
Primary Screen E-1694
E-1067
-

—— 10-24 SS Nut
‘-~..,=;; E-1201
et
R Foamhead Base
/ E-1068
Foamhead Bracket
E-1071
11/4” M x
1 1/2” HB Straight
E-0902

Richway Foam Marker Foamhead
Page 207



PS

fm ILLUSTRATED PARTS LIST

Richway Foam Marker Foam Head Assembly

P Air

Liquid

3/8” Air
Left Foamhead E-0310 Right Foamhead
Assembly

Assembly

1/4” Liquid
E-0286

Richway Foam Marker Foam Head Assembly
Page 208



AT

fm ILLUSTRATED PARTS LIST

Richway Foam Marker Collector Deflector

Foamhead Assembly
E-1072

#28 Clamp

E-0042 1 1/2” Drop Hose (2 ft)

E-0013

Collector Deflector
CD-150-NO

Richway Foam Marker Collector Deflector
Page 209



QST

yaes ILLUSTRATED PARTS LIST

Richway Foam Marker Wiring Harness

Concentrate To

------

Power unit
Liquid Bulkhead 1/4" OD Poly 14" T X 1/4"F 1/4" Screen
1/4” T Bulkhead O-Ring Tubing (per foot) (QC) 1/4 M Nipple Strainer
M-0401 M-1766 E-0286 M-1014 M-0723 M-0398
FIGURE 10 - Versa Trac Tank Components
APPENDIX 4
Weather Pack | | Weather Pack | | Weather Pack | | Weather Pack
Orange (Blue, r Red— —Black— Green White
ABcCDEF|JlaBcDEF]|laBCDEFJ|JaABCDEF
Concentrate %[:
Pump Black | F]
White
Water
E
Pump ED Red (1
White (2
Orange (3
Blue (6)
Green (7)
Black (8)
Black
lack | A
Black
Control
IModule Black
Black | C|
Black
_ | Switch
Box
Diaphragm Red
Compressor Black |G]

Richway Foam Marker Wiring Harness
Page 210



ILLUSTRATED PARTS LIST
Remote Boom Shut Off Kit (6 Section Shown)

ADAPTER CABLE PIN's
631839 UP TO 6 BOOM VALVES
631851 710 10 BOOM VALVES

0 Console Cable

REMOTE CONTROLLER P/N's
560032 up to 6 BOOMS

560056 7 10 10 BOOMS
0 12 Volt Power E :

T PIN's
99RBSORL FOR UPTO 6 BOOM VALVES
99RBSORLI0 FOR 7TO 10 BOOM VALVES

Remote Boom Shut Off Kit (6 Section Shown)
Page 211



Mﬁj r

OAHAS

FAST GLOBAL
7P SOLUTIONS

FAST Global Solutions
4130 Commerce Boulevard
Windom, MN 56101
1-800-772-9279 Toll Free
1-507-427-3861 Voice

1-507-427-3030 Fax
www.fastsprayers.com

80-600011-02 963PTF Sprayer 9-30-2020


www.fastsprayers.com



